YANMAR PARTS CATALOG

OCNP5-M25203EN

Last update Jan., 2017




Fig. No
ENGINE C
1

2.

148.

g b

. Fig. Name
ONTROL

. AIR CLEANER

EXTENSION PIPE

. ACCEL LEVER

. FOOT ACCEL

. FUEL TANK

. FUEL TANK STAND
. FUEL PIPE(1)

. FUEL PIPE(2)

FRONT AXLE

9

10

149.

11.

150.

12.

151.

152.

13.

153.

154.

14.

155.

. FRONT BRACKET

. FRONT BRACKET

FRONT BRACKET

CENTER PIN

CENTER PIN

TIE ROD

TIE ROD

TIE-ROD

DRIVE PINION

DRIVE PINION

DRIVE PINION

DIFFERENTIAL GEAR

DIFFERENTIAL GEAR

ENGINE ACCESSORIES

Contents

Fig. No.

15

16

156.

17.

157.

158.

18.

159.

160.

19.

161.

162.

20.

163.

21.

164.

165.

22.

166.

167.

23.

168.

24
25

26

Fig. Name

. PROPELLER SHAFT
. PROPELLER SHAFT
PROPELLER SHAFT
FRONT SHAFT(1)
FRONT SHAFT(1)
FRONT SHAFT(1)
FRONT AXLE CASE
FRONT AXLE CASE
FRONT AXLE CASE
FRONT GEAR CASE
FRONT GEAR CASE
FRONT GEAR CASE
FRONT SHAFT(2)
FRONT SHAFT(2)
INPUT SHAFT
INPUT SHAFT
INPUT SHAFT
FRONT SPINDLE
FRONT SPINDLE
FRONT SPINDLE
SHAFT COVER
SHAFT COVER

. FRONT WHEEL TIRE
. FRONT WHEEL TIRE

. FRONT WHEEL TIRE

OCNP5-M25203



Fig. No.

27

169

188.
28.
170.
171.
29.
30.
31.

172.

32

33

Fig. Name

. FRONT WHEEL TIRE
. FRONT WHEEL TIRE
FRONT WHEEL TIRE
HUB BOLT

HUB BOLT

HUB BOLT
STEERING WHEEL
P.S.T. VALVE

PS CYLINDER

PS CYLINDER

. P.S.T. PIPING(1)

. P.S.T. PIPING(2)

TRANSMISSION

34.

35.

36.

37.

38.

39.

40.

41.

42.

43.

44.

CLUTCH HOUSING

DOCKING BOLT

CLUTCH DISC

PRESSURE PLATE

CLUTCH SHAFT

CLUTCH RELEASE

CLUTCH PEDAL
TRANSMISSION CASE
TRANSMISSION CASE(U.F.O.)
CENTER PLATE

ADAPTOR

Contents

Fig. No.
45.
46.
47.
48.
49.
50.
51.
52.
53.
54.
55.
56.
57.
58.
59.
60.
61.
62.

173.
63.
174.
64.
65.
66.

67.

Fig. Name
OIL GAUGE
OIL STRAINER
INPUT SHAFT
MAIN SHAFT
COUNTER SHAFT
P.T.O. DRIVE SHAFT
P.T.O. SHAFT
P.T.O. SHAFT
P.T.O. SHAFT(U.F.0.)
P.T.O. SHAFT COVER
MAIN SHIFT
MAIN SHIFT LEVER(21)
MAIN SHIFT LEVER(2)
SUB SHIFT
SUB SHIFT LEVER
P.T.O. SHIFT
P.T.O. LEVER
FRONT DRIVE CASE
FRONT DRIVE CASE
FRONT DRIVE
FRONT DRIVE
FRONT SHIFT
HIGH SPIN DRIVE
HIGH SPIN CONTROL

HIGH SPIN CONTROL

OCNP5-M25203



Fig. No

. Fig. Name

REAR AXLE

68

69.

70.

71.

175.

72.

73.

74.

75.

76.

176.

77.

78.

79.

80.

177.

178.

179.

189.

81
82

83

. RING GEAR

DIFFERENTIAL GEAR

DIFFERENTIAL CARRIER

REAR HOUSING

REAR HOUSING

DIFFERENTIAL LOCK

DIFFERENTIAL LOCK ACCESSORIES

FINAL PINION

FINAL GEAR

REAR AXLE SHAFT

REAR AXLE SHAFT

REAR WHEEL TIRE

REAR WHEEL TIRE

REAR WHEEL TIRE

REAR WHEEL TIRE

REAR WHEEL TIRE

REAR WHEEL TIRE

REAR WHEEL TIRE

REAR WHEEL TIRE

. HUB BOLT

. DISC BRAKE

. BRAKE PEDAL

Contents

Fig. No
HYDRAUL

84.

85.

86.

87.

88.

89.

90.

91.

92.

93.

94.

95.

96.

180

. Fig. Name
IC CONTROL

HYDRAULIC SIDE COVER
PISTON

LIFT CRANK

CONTROL VALVE

RELIEF VALVE

STOP VALVE

SAFETY VALVE
HYDRAULIC CONTROL(1)
HYDRAULIC CONTROL(2)
HYDRAULIC CONTROL(3)
HYDRAULIC PIPING
HYDRAULIC PIPING

. HYDRAULIC PIPING

ELECTRICAL PARTS

97
98

99

100.
101.
181.
102.

103.

. WIRE HARNESS(1)
. WIRE HARNESS(2)
. BATTERY
SWITCH
SWITCH(U.F.O.)
SWITCH

SWITCH

SWITCH(U.F.O.)

HYDRAULIC CYLINDER CASE

OCNP5-M25203



Fig. No.

182

104

105.
106.
107.

108.

FITTINGS

109.

110.

111.

112.

113.

114.

115.

116.

117.

118.

119.

183.

120.

121.

122.

184.

123.

Fig. Name

. SWITCH

. FLASHERLAMP
SIDE LAMP
BACK UP
METER

HORN

BONNET
DASHBOARD(1)
DASHBOARD(2)
FENDER

FENDER
FENDER(U.F.O.)
FENDER(U.F.O.)
STEP

SUB STEP

FLOOR FRAME(1)
FLOOR FRAME(2)
FLOOR FRAME(3)
SEAT

REARVIEW MIRROR
TOOL BOX
STAY(TOOLBOX)

LABEL

Contents

Fig. No.

124
195

196

197.

HITCH
125

126.

127.

128.

129.

130.

131.

132.

133.

134.

135.

136.

137.

138.

139.

140.

141.

142.

185.

Fig. Name
. LABEL(SAFETY)
. SMV(LABEL)
. SMV(BRACKET)

SMV

. LIFT LINK
LIFT LINK

LIFT LINK(U.F.O.)

LIFT LINK(U.F.O.)

U.F.O. CYLINDER

U.F.O. CYLINDER(U.F.0.)
AUTO ROTARY

DRIVE SHAFT

2-POINT HITCH

2-POINT HITCH

2-POINT HITCH(U.F.O.)
2-POINT HITCH

JOINT COVER

JOINT COVER(U.F.0.)

FLOW CONTROL(U.F.0.)

SWING SENSOR(U.F.O.)
CONTROL BOX(U.F.O.)

THREE POINT HITCH

HYDRAULIC HOSE(U.F.O.)

OCNP5-M25203



Fig. No. Fig. Name
186. HITCH(REAR)

SAFETY FRAME
143. ROPS

144. FLOOR MOUNT

ACCESSORIES
145. ACCESSORY
198. ACCESSORY

146. BALANCE WEIGHT

OPTIONAL
147. WORK LAMP
190. CANOPY
191. SMV(BRACKET)
192. SMV(EMBLEM)
193. SMV(EMBLEM SMALL)

194. EXTEND EXHAUST

Contents

Fig. No.

Fig. Name

OCNP5-M25203



O0CNP5-M25203 ENGINE CONTROL OCNP5-M25203 Fig.1

; A)=GK13 D)=GK18
Fig.1. AIR CLEANER e-ers o
(C)=GK16 (F)=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 119523-12520 CLEANER ASSY, AIR 1 1 1 1

2 2 119808-12540 VALVE, UNLOADER 1 1 1 1

3 2  119655-12560 ELEMENT 1 1 1 1

4 2 105027-12570 COVER, AIR CREANER 1 1 1 1

5 2 105027-12580 RING 1 1 1 1

6 2 129418-12530 LABEL, MARK 2 2 2 2

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 ENGINE CONTROL OCNP5-M25203 Fig.2

; A)=GK13 D)=GK18
Fig.2. ENGINE ACCESSORIES e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |

AW B € O E @

1 1 1A7870-00600 RADIATOR ASSY 1 1 1 1
2 2 119853-44570 PACKING 2 2 2 2
3 2 129107-44590 CAP, RADIATOR 1 1 1 1
4 2 121250-49160 PIPE, WATER DRAIN 1 1 1 1
5 1 198162-00720 PIPE, WATER L 66 1 1 1 1
6 1 1A7500-00811 SUPPORT ASSY, L 1 1 1 1
7 1 1A7500-00821 SUPPORT ASSY, R 1 1 1 1
8 1 1A7870-01410 HOSE, WATER A 1 1 1 1
9 1 198200-01440 SEAL, RADIATOR 2 2 2 2
10 1 1A7870-01500 SHROUD ASSY, FAN M 1 1 1 1
11 1 1A7870-03110 PIPE ASSY, EXHAUST 1 1 1 1
11-1 1 1A7870-03111 PIPE ASSY, EXHAUST 1 1 1 1 N
(A=F300474) (B=F400696) (C=F600973) (D=F800692)
12 1 1A7870-05510 PLATE, SHUTTER 1 1 1 1
13 1 1A7870-06010 HOSE, AIR INTAKE 1 1 1 1
14 1 1A7870-06160 PIPE, AIR INTAKE 1 1 1 1
15 1 1A7870-06200 BRACKET ASSY 1 1 1 1
16 1 129052-13550 GASKET 1 1 1 1
17 1 194990-22140 NUT, M8 2 2 2 2
18 1 194990-22140 NUT, M8 4 4 4 4
19 1 194990-22140 NUT, M8 2 2 2 2
20 1 129263-44510 TANK ASSY, SUB 1 1 1 1
21 1  119255-44660 ABSORBER 2 2 2 2
22 1  129150-49081 COCK, DRAIN 1 1 1 1 Y4
(A=F301541) (B=F401782) (C=F602634) (D=F801822)
23 1  129550-49090 BODY, 2-WAY COCK 1 1 1 1 z
(A=F301541) (B=F401782) (C=F602634) (D=F801822)
24 1 175022-49730 CRIP 31, HOSE 1 1 1 1
25 1 175022-49730 CRIP 31, HOSE 1 1 1 1
26 1  194440-51630 CLAMP, HARNESS 1 1 1 1
27 1 198200-60720 GUIDE, L 1 1 1 1
28 1 198200-60760 GUIDE, SCREEN R 1 1 1 1
29 1 198200-60950 SCREEN, RADIATOR 1 1 1 1
TO ENGINE 30 1 1A7180-61250 LOCK ASSY, BONNET 1 1 1 1
'@—36 31 1 1A6750-61830 RUBBER, EDGE 1 1 1 1
32 1 1A7870-61900 SUPPORT ASSY 1 1 1 1
32-1 1 1A7870-61901 SUPPORT ASSY,BATTERY 1 1 1 1 S
T0 ENGINE (A=F301541) (B=F401782) (C=F602634) (D=F801822)
33 1 198230-61960 SPRING 1 1 1 1
34 1 1E6102-83230 CLAMP, CABLE 1 1 1 1
35 1 23000-035000 CLAMP, 35 1 1 1 1
36 1 23000-035000 CLAMP, 35 1 1 1 1
37 1 23000-054000 CLAMP, 54 2 2 2 2
38 1 23000-054000 CLAMP, 54 1 1 1 1
39 1 23000-090000 CLAMP, 90 1 1 1 1
40 1 23080-012000 CLAMP, 12 2 2 2 2
41 1  23980-730200 HOSE, 7.3X 200 1 1 1 1
41-1 1  23980-730300 HOSE, 7.3X 300 1 1 1 1 S
(A=F301541) (B=F401782) (C=F602634) (D=F801822)
42 1 26106-060122 BOLT, M6X 12 PLATED 4 4 4 4
Remarks 43 1 26106-060122 BOLT, M6X 12 PLATED 4 4 4 4
(1)Spare parts. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 ENGINE CONTROL OCNP5-M25203 Fig.2

Fig.2. ENGINE ACCESSORIES y-oxs (O-cras
(C)=GK16 F)=
No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
44 1 26106-060162 BOLT, M6X 16 PLATED 2 2 2 2
45 1 26106-080122 BOLT, M8X 12 PLATED 1 1 1 1
46 1 26106-080162 BOLT, M8X 16 PLATED 2 2 2 2
47 1 26106-080162 BOLT, M8X 16 PLATED 1 1 1 1
48 1 26106-080162 BOLT, M8X 16 PLATED 1 1 1 1 z
(A=F301541) (B=F401782) (C=F602634) (D=F801822)
49 1 26106-080162 BOLT, M8X 16 PLATED 2 2 2 2
50 1 26106-080252 BOLT, M8X 25 PLATED 2 2 2 2
51 1 1A7870-00620 GASKET, RADIATOR 2 2 2 2 W
(A=F300661) (B=F400852) (C=F601197) (D=F800876)
52 1 194680-51670 BAND, CLIP 1 1 1 1 W
(A=F301541) (B=F401782) (C=F602634) (D=F801822)
53 1 22487-080200 PIN, H 8X 20 1 1 1 1 W
(A=F301541) (B=F401782) (C=F602634) (D=F801822)
54 1 1A7870-00630 HOSE KIT, FO SPARE 1 1 1 1 W
(A=F301541) (B=F401782) (C=F602634) (D=F801822)
55 2 129150-49081 COCK, DRAIN 1 1 1 1 W
(A=F301541) (B=F401782) (C=F602634) (D=F801822)
56 2 129550-49090 BODY, 2-WAY COCK 1 1 1 1
(A=F301541) (B=F401782) (C=F602634) (D=F801822)
57 2 23980-730200 HOSE, 7.3X 200 1 1 1 1
(A=F301541) (B=F401782) (C=F602634) (D=F801822)
58 2  26106-080162 BOLT, M8X 16 PLATED 1 1 1 1 W
(A=F301541) (B=F401782) (C=F602634) (D=F801822)
T0 ENGIN/E@W
B
@\ 8
16 TO ENGINE
B—36
TO ENGINE
Remarks Yes No Yes No
(1)Spare parts. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 ENGINE CONTROL OCNP5-M25203 Fig.148

) (A)=GK13 (D)=GK18
Fig.148. EXTENSION PIPE (o3 o
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 198162-00520 EXTENSION, END 1 1 z
(C=F600670) (D=F800369)
2 2 198162-00530 EXTENSION, END 1 1 z
(C=F600670) (D=F800369)
3 2 119650-13620 CLAMP, EXHAUST PIPE 1 1 z
(C=F600670) (D=F800369)
4 2 26106-080252 BOLT, M8X 25 PLATED 1 1 z
(C=F600670) (D=F800369)
5 5 1 1A7876-03150  INSULATOR, EXHAUST 1 1 z
(C=F600670) (D=F800369)
2 4 3
1
Remarks
* Exclusive figure for GK160MV & GK180MV.
* Exclusive figure for GK16MVU & GK18MVU N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 ENGINE CONTROL
Fig.3. ACCEL LEVER

O0CNP5-M25203 Fig.3

(A)=GK13 (D)=GK18
(B)=GK14 )=
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  194740-00160 SPRING, 10 3 3 3 3
2 1 1A7870-01110 LEVER ASSY 1 1 1 1
2-1 1 1A7870-01111 LEVER ASSY, CONTROL 1 1 1 1 N
(A=F300589) (B=F400800) (C=F601123) (D=F800817)
3 1 1A7870-01150 WIRE ASSY, CONTROL 1 1 1 1
4 1 198253-01190 KNOB, LEVER 1 1 1 1
5 1 1C6900-48251 SPACER, 13X26X5 1 1 1 1
5-1 1 198200-01260 PLATE, FRICTION 1 1 1 1 S
(A=F300589) (B=F400800) (C=F601123) (D=F800817)
6 1 22137-100000 WASHER, 10 1 1 1 1
7 1 26716-100002 NUT, M10 2 2 2 2
8 1 22157-100000 WASHER, 10 1 1 1 1

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 ENGINE CONTROL
Fig.4. FOOT ACCEL

TO ENG E%

OCNP5-M25203 Fig.4

(A)=GK13 (D)=GK18
(B)=GK14 ()=
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 198071-01160 RUBBER 1 1 1 1
2 1 198200-01210 WIRE ASSY 1 1 1 1
3 1 198200-01300 ACCELERATOR, FOOT 1 1 1 1
4 1 1W3981-14050 RUBBER 1 1 1 1
5 1 194990-22130 NUT, M6 1 1 1 1
6 1 198360-55630 SPRING, RETURN 1 1 1 1
7 1 26106-060162 BOLT, M6X 16 PLATED 1 1 1 1
8 1 26106-060202 BOLT, M6X 20 PLATED 1 1 1 1
9 1  29622-140001 BAND, RF140 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 ENGINE CONTROL OCNP5-M25203 Fig.5

; A)=GK13 D)=GK18
Fig.5. FUEL TANK e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1A7870-04101 TANK ASSY, FUEL 1 1 1 1
3 2 198200-04061 STRAINER, FUEL 1 1 1 1
5 2 198165-04140 PAN, FUEL TANK 1 1 1 1
6 2 198421-04430 PIPE, FUEL SUMP 1 1 1 1
7 2 1A7870-56600 GAUGE ASSY, FUEL 1 1 1 1
8 2 198200-56630 GASKET, GAUGE 1 1 1 1
9 2  26022-050122 SCREW, M5X12 5 5 5 5

9-1 2  1A7180-04180 SCREW, M5X14 5 5 5 5 N

(A=F300122) (B=F400144) (C=F600148) (D=F800140)

10 1 1A7870-04270 TUBE, PROTECT 2 2 2 2
11 1 198165-04380 RUBBER, 100X25X3 3 3 3 3
12 1 198165-04380 RUBBER, 100X25X3 2 2 2 2
13 1 22157-080000 WASHER, 8 2 2 2 2
14 1 26106-080162 BOLT, M8X 16 PLATED 2 2 2 2
15 1 1A7870-04030 CAP ASSY, FILLER 1 1 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 ENGINE CONTROL OCNP5-M25203 Fig.6

Fig.6. FUEL TANK STAND w-oa3 (D=oK1s

(C)=GK16 (F)=

Lev. Parts No. Description Qty |

AW B € O E @

z
°

1 1 1A7870-04400  STAND KIT, TANK 1 1 1 1
2 2 1A8070-04500-1 PLATE ASSY, STAND M 1 1 1 1
3 2 1A7870-04560  STAY ASSY,TANK STAND 1 1 1 1
4 2 1B1495-22660  SPRING, 1 1 1 1
5 2 198200-61550 STOPPER, STAND 1 1 1 1
6 2 22157-080000  WASHER, 8 1 1 1 1
7 2 22372-080000 PIN, SNAP 8 1 1 1 1
8 2 22487-080700 PIN, H8X 70 1 1 1 1
9 2 24311-000080 O-RING, 1AP8.0 1 1 1 1
10 2 26106-080162 BOLT, M8X 16 PLATED 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 ENGINE CONTROL OCNP5-M25203 Fig.7

Fig.7. FUEL PIPE(1) (e (O-cras

(C)=GK16 (F)=

z
°

Lev. Parts No. Description Qty |

A B € O E ©

TO ENGINE ) 1 1 1A7870-04410 STAY ASSY, FILTER 1 1 1 1
Fie8 17 2 1 194990-22140  NUT, M8 101 1 1

3 1 119923-55600  FILTER ASSY, FUEL 1 1 1 1

4 2 129107-55510  CUP, STRAINER 1 1 1 1

5 2 102103-55520  O-RING 1 1 1 1

(\ 6 2 110250-55610  RING, RETAINING 1 1 1 1

7 2 119923-55610 BODY ASSY 1 1 1 1

15 —D 8 3 104200-55330  SPRING, VALVE 1 1 1 1
9 3 104200-55750 SCREW, M4 1 1 1 1

14— 10 3 24311-240100  O-RING, 1AP10A 1 1 1 1
11 2 119810-55650  ELEMENT 1 1 1 1

12 2 121257-55720  SPRING 1 1 1 1

TO ENGINE 13 2 121257-55731  FLOAT 1 1 1 1

14 1 23080-012000 CLAMP, 12 2 2 2 2

15 1 23980-730400  HOSE, 7.3X 400 1 1 1 1

16 1 26106-080652  BOLT, M8X 65 PLATED 1 1 1 1

17 1 29622-140001  BAND, RF140 1 1 1 1

18 1 29622-250001  BAND, RF250 1 1 1 1

13

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 ENGINE CONTROL OCNP5-M25203 Fig.8

Fig.8. FUEL PIPE(2) e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
s A B () O (E) R
10 ENGINE 1 1 1A7870-04460 HOSE, FUEL 11 1 1
5 2 1 1A7870-04450 HOSE, FUEL 1 1 1 1
\% 3 1 114270-59010 CLIP, HOSE 12 4 4 4 4
4 1 23080-012000 CLAMP, 12 2 2 2 2
5 1 23980-730600 HOSE, 7.3X 600 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 Fig.9

OCNP5-M25203 FRONT AXLE
; A)=GK13 D)=GK18
Fig.9. FRONT BRACKET (o3 o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 1A7870-11100 BRACKET ASSY, AXLE M 1 1
2 1 1A7870-11200-1 COVER, BELT L 1 1
3 1 26106-080162 BOLT, M8X 16 PLATED 2 2
4 1 26106-100252 BOLT, M10X 25 PLATED 14 14

Bkt
(R

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.10

; A)=GK13 D)=GK18
Fig.10. FRONT BRACKET e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 1A7876-11100 BRACKET ASSY, AXLE M 1 1
2 1 1A7870-11200-1 COVER, BELT L 1 1
3 1 26106-080162 BOLT, M8X 16 PLATED 2 2
4 1 26106-100252 BOLT, M10X 25 PLATED 14 14

BksER
(JeFRETERE)

Yes

N:OId%‘TSNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.149

Fig.149. FRONT BRACKET (e Ockas
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 1A7870-11200-1 COVER, BELTL 1 1
2 1 1A7876-11300 BRACKET ASSY, AXLE M 1 1
3 1 26106-080162 BOLT, M8X 16 PLATED 2 2
4 1 26106-100252 BOLT, M10X 25 PLATED 14 14
BER
(iR

Remarks

* Exclusive figure for GK160MV & GK180MV.

* Exclusive figure for GK16MVU & GK18MVU.

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

* Exclusive figure for GK18NV. - .
‘es ‘es
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




O0CNP5-M25203 FRONT AXLE OCNP5-M25203 Fig.11

; A)=GK13 D)=GK18
Fig.11. CENTER PIN a3 o
(C)=GK16 (F)=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1  194301-11340 SHIM, T=0.2 4 4 4 4

2 1  194301-11350 SHIM, T=0.5 2 2 2 2

3 1 198162-11510-1 PIN, CENTER 1 1 1 1

4 1 194215-11540 BUSH, PIN 1 1 1 1

5 1 198435-16230 NIPPLE, GRESAE 6 1 1 1 1

6 1 26106-080202 BOLT, M8X 20 PLATED 4 4 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.150

Fig.150. CENTER PIN e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R

198165-11500 SHIM SET, CENTER PIN 1
198165-11510 PIN, CENTER

198165-11540 BUSH, PIN

198435-16230 NIPPLE, GRESAE 6
22217-120000 WASHER, SPRING 12
26716-120002 NUT, M12

N N
NN R [RR e
NN R e

N o gwNE,

Remarks
* Exclusive figure for GK160MV & GK180MV.

* Exclusive figure for GK16MVU & GK18MVU.
* Exclusive figure for GK18NV N:Old %New, Q:0ld =5 New, R:0ld =5 New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




O0CNP5-M25203 FRONT AXLE

OCNP5-M25203 Fig.12

; A)=GK13 D)=GK18
Fig.12. TIE ROD e-ers o
(C)=GK16 (F)=

No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 198164-12310 TIE-ROD ASSY 1 1 1 1

2 2 194215-12341 NUT, CASTLE M10 1 1 1 1

3 2 194300-13340 COVER, DUCT 1 1 1 1

4 2 22417-250250 PIN, COTTER 2.5X25 1 1 1 1

5 2 24761-060000 NIPPLE, GREASE MT6X1 1 1 1 1

6 2 194215-12341 NUT, CASTLE M10 1 1 1 1

7 2 194300-13340 COVER, DUCT 1 1 1 1

8 2 22417-250250 PIN, COTTER 2.5X25 1 1 1 1

9 2  24761-060000 NIPPLE, GREASE MT6X1 1 1 1 1

(3,

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE

OCNP5-M25203 Fig.151

Fig.151. TIE ROD y-oxs (O-cras
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 1C1280-12310 ROD ASSY, TIE 1 1
2 2 194215-12341 NUT, CASTLE M10 1 1
3 2 194300-13340 COVER, DUCT 1 1
4 2 22417-250250 PIN, COTTER 2.5X25 1 1
5 2 24761-060000 NIPPLE, GREASE MT6X1 1 1
6 2 194215-12341 NUT, CASTLE M10 1 1
7 2 194300-13340 COVER, DUCT 1 1
8 2 22417-250250 PIN, COTTER 2.5X25 1 1
9 2 24761-060000 NIPPLE, GREASE MT6X1 1 1
5
BETCalLrII;ISVG figure for GK13NH & GK16NH. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.152

; _ (A)=GK13 (D)=GK18
Fig.152. TIE-ROD (o3 o
(C)=GK16 (F=
No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 1A6641-12311 TIE-ROD ASSY 1 1
3 2 24761-060000 NIPPLE, GREASE MT6X1 2 2
4 1  194215-12340 NUT, CASTLE M10 2 2
5 1  22417-250250 PIN, COTTER 2.5X25 2 2
Remarks
* Exclusive figure for GK160MV & GK180MV.
* Exclusive figure for GK16MVU & GK18MVU. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




O0CNP5-M25203 FRONT AXLE OCNP5-M25203 Fig.13

; A)=GK13 D)=GK18
Fig.13. DRIVE PINION e-ers o
(C)=GK16 (F)=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 198165-13101 PINION KIT, DRIVE 1 1 1 1

2 1 198421-13120 GEAR, FRONT 25T 1 1 1 1

3 1 194447-13860 BEARING, TMB304CX1 1 1 1 1

4 1 22242-000200 RING, 20 1 1 1 1

5 1 24101-062024 BEARING, BALL 6202 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.153

Fig.153. DRIVE PINION (o3 (O)exts
(C)=GK16 (F=
No.  Lev. Parts No. Description Qty |
(A B € © € (F)
1 1 198165-13101  PINION KIT, DRIVE 1 1
2 1 198164-13130  GEAR, FRONT 26T 1 1
3 1  194447-13860  BEARING, TMB304CX1 1 1
4 1 22242-000200  RING, 20 1 1
5 1 24101-062024  BEARING, BALL 6202 1 1
Remarks
* Exclusive figure for GK13NH & GK16NH. N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.154

; (A)=GK13 (D)=GK18
Fig.154. DRIVE PINION (o3 o
(C)=GK16 F)=
No.  Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 198165-13120 GEAR, FRONT 19T 1 1
2 1 194447-13860 BEARING, TMB304CX1 1 1
3 1 22242-000200 RING, 20 1 1
4 1 24101-062024 BEARING, BALL 6202 1 1
Fig. 155
Fig. 160
2
Remarks
* Exclusive figure for GK160MV & GK180MV.
* Exclusive figure for GK16MVU & GK18MVU. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




O0CNP5-M25203 FRONT AXLE OCNP5-M25203 Fig.14

Fig.14. DIFFERENTIAL GEAR e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 198421-13221 GEAR, DIFFERENTIAL 2 2 2 2
2 1 1A7050-13230 PINION, DIFFERENTIAL 2 2 2 2
3 1 198421-13240 SHAFT, DIFFERENTIAL 1 1 1 1
4 1 24101-060054 BEARING, BALL 6005 1 1 1 1
5 1 24101-060074 BEARING, BALL 6007 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE

OCNP5-M25203 Fig.155

Fig.155. DIFFERENTIAL GEAR (o3 ©rcias
(C)=GK16 (F=
No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 198165-13101 PINION KIT, DRIVE 1 1
2 1 198421-13221 GEAR, DIFFERENTIAL 2 2
3 1 1A7050-13230 PINION, DIFFERENTIAL 2 2
4 1 198421-13240 SHAFT, DIFFERENTIAL 1 1
5 1 24101-060054 BEARING, BALL 6005 1 1
6 1 24101-060074 BEARING, BALL 6007 1 1
5
Fig. 160
Fig. 154 /(

Remarks

* Exclusive figure for GK160MV & GK180MV.

* Exclusive figure for GK16MVU & GK18MVU. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.15

; (A)=GK13 (D)=GK18
Fig.15. PROPELLER SHAFT e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R

© ® E ©

198164-13350 SHAFT ASSY,PROPELLER
22242-000260 RING, 26
22351-035025 PIN, SPRING 3.5X25

Alw N R
TS
I~
NN N R (>
=
o~
NN N R (T
=

22351-060025 PIN, SPRING 6.0X25

Fig 21

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 Fig.16

OCNP5-M25203 FRONT AXLE

; A)=GK13 D)=GK18
Fig.16. PROPELLER SHAFT (o3 o
(C)=GK16 (F)=

No.  Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 1A7876-13310 SHAFT ASSY,PROPELLER 1 1

2 1 22242-000260 RING, 26 2 2

3 1 22351-035025 PIN, SPRING 3.5X25 2 2

4 1 22351-060025 PIN, SPRING 6.0X25 2 2

2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.156

Fig.156. PROPELLER SHAFT oKtz (0619
(C)=GK16 F=
No.  Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 1A7876-13500 SHAFT ASSY,PROPELLER 1 1
2 1 22242-000360 RING, 36 1 1
3 1 22351-035032 PIN, SPRING 3.5X32 1 1
4 1 22351-060032 PIN, SPRING 6.0X32 1 1
2
Fig. 165
|
{ !
3 Y
Remarks
* Exclusive figure for GK160MV & GK180MV.
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

* Exclusive figure for GK16MVU & GK18MVU.
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




O0CNP5-M25203 FRONT AXLE OCNP5-M25203 Fig.17

Fig.17. FRONT SHAFT(1) e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 198421-13510 SHAFT, FRONT 1ST L 1 1 1 1
2 1 198421-13520 SHAFT, FRONT 1ST R 1 1 1 1
3 1 198421-13530 GEAR, FRONT SHAFT 2 2 2 2
4 1 24101-063044 BEARING, BALL 6304 2 2 2 2

Fig. 18

Yes

N:OId%‘TSNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.157

Fig.157. FRONT SHAFT(L) e-ers oros
(C)=GK16 =
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 198421-13530 GEAR, FRONT SHAFT 2 2
2 1 198421-13540 SHAFT, FRONT 1ST L 1 1
3 1 198421-13550 SHAFT, FRONT 1STR 1 1
4 1 24101-063044 BEARING, BALL 6304 2 2
Fig. 159
2
4
Remarks o

N:OId‘T>TNew, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

* Exclusive figure for GK13NH & GK16NH. Yes Ves
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.158

Fig.158. FRONT SHAFT(1) (e Ockas
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 198165-13511 SHAFT, FRONT 1ST L 1 1
2 1 198165-13521 SHAFT, FRONT 1ST R 1 1
3 1 198165-13532 GEAR, FRONT SHAFT 2 2
4 1 24101-062054 BEARING, BALL 6205 2 2
Remarks
* Exclusive figure for GK160MV & GK180MV. e e

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

* Exclusive figure for GK16MVU & GK18MVU. — —
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




O0CNP5-M25203 FRONT AXLE OCNP5-M25203 Fig.18

H A)=GK13 D)=GK18
Fig.18. FRONT AXLE CASE EB;:GKM EE;:
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A (B () O () A
1 1 194200-11570 BUSH 2 2 2 2
2 1 194447-13490  GAUGE, OIL LEVEL 1 1 1 1
3 1 198164-13610  CASE, FRONT AXLE L 1 01 1 1
4 1 198425-13620 HOUSING, AXLE R 101 1 1
5 1 198421-13630 COVER, AXLE CASE 101 1 1
6 1 198421-13650  WASHER, 25X34X1.2 101 1 1
2 7 1 10816524440  GASKET, 20X12X2 1 1 1 1
Fig. 17 8 1 198165-24490  BOLT, M12X12 1 1 1 1
9 1 22252-000520  RING, 52 1 1 1 1
10 1 22351-060020  PIN, SPRING 6.0X20 2 2 2 2
11 1 24311-000180  O-RING, 1AP18.0 1 1 1 1
- 12 1 24321-000500 O-RING, 1AG50.0 2 2 2 2
13 1 24321-001150 O-RING, 1AG115.0 1 1 1 1
14 1 24421-173007  SEAL, OIL TC173007 1 1 1 1
15 1 26106-100302  BOLT, M10X 30 PLATED 6 6 6 6
151 1 26106-100252  BOLT, M10X 25 PLATED 6 6 6 6 N
(A=F300967) (B=F401123) (C=F601681) (D=F801196)
16 1 26016-080302 BOLT, M8X 30 6 6 6 6
16-1 1 26106-080252 BOLT, M8X 25 PLATED 6 6 6 6 R
(A=F300967) (B=F401123) (C=F601681) (D=F801196)

194855-24020

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE

OCNP5-M25203 Fig.159

Fig.159. FRONT AXLE CASE w-oa3 rows
(C)=GK16 (F)=
No Lev Parts No. Description ' |
A B (€ O (E) (F)
1 1 194200-11570 BUSH 2 2
2 1 194447-13490 GAUGE, OIL LEVEL 1 1
3 1 198164-13610  CASE, FRONT AXLE L 1 1
4 1 198425-13620 HOUSING, AXLE R 1 1
5 1 198421-13630 COVER, AXLE CASE 1 1
6 1 198421-13650 WASHER, 25X34X1.2 1 1
7 1 198421-13660 SPACER, CASE 2 2
8 1 198165-24440  GASKET, 20X12X2 1 1
9 1 198165-24490  BOLT, M12X12 1 1
10 1 22252-000520 RING, 52 1 1
11 1 22351-060020  PIN, SPRING 6.0X20 2 2
12 1  24311-000180  O-RING, 1AP18.0 1 1
13 1  24321-000500 O-RING, 1AG50.0 4 4
14 1 24321-001150 O-RING, 1AG115.0 1 1
15 1  24421-173007  SEAL, OIL TC173007 1 1
16 1 26016-080302 BOLT, M8X 30 6 6
16-1 1 26106-080252 BOLT, M8X 25 PLATED 6 6 R
(A=F300967) (C=F601681)
17 1 26106-100302 BOLT, M10X 30 PLATED 16 16
17-1 1 26106-100252 BOLT, M10X 25 PLATED 16 16 N

(A=F300967)

(C=F601681)

Remarks
* Exclusive figure for GK13NH & GK16NH.

Yes
Yes'

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE

O0CNP5-M25203  Fig.160

Fig.160. FRONT AXLE CASE w-oa3 rows
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)

1 1 194447-13490 GAUGE, OIL LEVEL 1 1
2 1 1A6641-13600-1 HOUSING ASSY, AXLE L 1 1
3 2 194850-13660  BUSH, 25X32X35 2 2
4 1 198165-13620-3 HOUSING, AXLE R 1 1
5 1 198165-13631-2 COVER, AXLE CASE 1 1
6 1 198165-24440 GASKET, 20X12X2 1 1
7 1 198165-24490  BOLT, M12X12 1 1
8 1 22252-000520 RING, 52 1 1
9 1 22351-080020  PIN, SPRING 8.0X20 2 2
10 1 24311-000180 O-RING, 1AP18.0 1 1
11 1  24321-000500 O-RING, 1AG50.0 2 2
12 1 24321-001150  O-RING, 1AG115.0 1 1
13 1 24421-173007  SEAL, OIL TC173007 1 1
14 1 26106-100302 BOLT, M10X 30 PLATED 6 6

14-1 1 26106-100252 BOLT, M10X 25 PLATED 6 6 N

(C=F601681) (D=F801196)

15 1 26016-100302 BOLT, M10X 30 6 6

15-1 1 26106-100252 BOLT, M10X 25 PLATED 6 6 R

(C=F601681) (D=F801196)

194855-24020

Remarks
* Exclusive figure for GK160MV & GK180MV.

Yes

* Exclusive figure for GK16MVU & GK18MVU.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.19

Fig.19. FRONT GEAR CASE e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
2 1 198421-13730 BOX, GEAR L 1 1 1 1
3 1 198421-13740 BOX, GEAR R 1 1 1 1
5 1 1A7720-13740 SUPPORT, KING PIN L 1 1 1 1
6 1 198164-13770 SUPPORT, KING PIN R 1 1 1 1
7 1 198421-13710 CASE, FRONT GEAR 2 2 2 2
8 1 198421-13750 SHIM, T=0.1 2 2 2 2
9 1 194516-13770 SLEEVE, S| 45X50X16 2 2 2 2
10 1 194516-13780 SEAL, OIL 2 2 2 2
11 1 198164-13780 ARM, TIE-ROD 1 1 1 1
12 1 198165-13830 BUSH, 25X1.5 2 2 2 2
13 1 1C6900-23120 BOLT, DRAIN M14X10 2 2 2 2
14 1 1C6900-23150 WASHER, PLUG 2 2 2 2
15 1 1E6190-54080 SLEEVE SI125X30X13 2 2 2 2
16 1 22252-000470 RING, 47 2 2 2 2
17 1 22351-080020 PIN, SPRING 8.0X20 2 2 2 2
18 1  22351-080040 PIN, SPRING 8.0X40 2 2 2 2
19 1 24104-062044 BEARING, BALL 6204UU 2 2 2 2
20 1 24421-304708 SEAL, OIL TC304708 2 2 2 2
21 1 26106-100302 BOLT, M10X 30 PLATED 10 10 10 10
21-1 1 26106-100252 BOLT, M10X 25 PLATED 10 10 10 10 R
(A=F300967) (B=F401123) (C=F601681) (D=F801196)
22 1 26106-100352 BOLT, M10X 35 PLATED 4 4 4 4
23 1 26106-100502 BOLT, M10X 50 PLATED 4 4 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE

Fig.161. FRONT GEAR CASE

OCNP5-M25203 Fig.161

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 (F)=

No. Lev. Parts No. Description ' |

A B (€ O (E) (F)

1 1 198421-13730 BOX, GEARL 1 1

2 1 198421-13740 BOX, GEARR 1 1

3 1 198164-13760-1 SUPPORT, KING PIN L 1 1

4 1 198164-13770 SUPPORT, KING PIN R 1 1

5 1 198421-13710 CASE, FRONT GEAR 2 2

6 1 198421-13750 SHIM, T=0.1 2 2

7 1 194516-13770  SLEEVE, Sl 45X50X16 2 2

8 1 194516-13780  SEAL, OIL 2 2

9 1 198164-13780  ARM, TIE-ROD 1 1

10 1 198165-13830 BUSH, 25X1.5 2 2

11 1 1C1280-13840 STOPPER, CLOTH SQ.L 1 1

12 1 198421-13850  STOPPER, CLOTH SQ.R 1 1

13 1 1C6900-23120 BOLT, DRAIN M14X10 2 2

14 1 1C6900-23150 WASHER, PLUG 2 2

15 1 1E6190-54080  SLEEVE SI25X30X13 2 2

16 1 22252-000470  RING, 47 2 2

17 1 22351-080020  PIN, SPRING 8.0X20 2 2

18 1 22351-080040  PIN, SPRING 8.0X40 2 2

19 1 24104-062044 BEARING, BALL 6204UU 2 2

20 1 24421-304708  SEAL, OIL TC304708 2 2

21 1 26106-100302 BOLT, M10X 30 PLATED 10 10

21-1 1 26106-100252 BOLT, M10X 25 PLATED 10 10 N
(A=F300967) (C=F601681)

22 1  26106-100402 BOLT, M10X 40 PLATED 2 2

23 1 26106-100552 BOLT, M10X 55 PLATED 2 2

24 1 26106-100502 BOLT, M10X 50 PLATED 2 2

25 1 26106-100352 BOLT, M10X 35 PLATED 2 2

Remarks
* Exclusive figure for GK13NH & GK16NH.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE

O0CNP5-M25203  Fig.162

Fig.162. FRONT GEAR CASE =gz o-aas
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1A7531-11350 BOLT, M10X25 10 10
2 1 198165-13730-2 BOX, GEAR L 1 1
3 1 198165-13740-2 BOX, GEARR 1 1
4 1 1A7720-13760 SUPPORT, KING PIN L 1 1
5 1 198164-13770 SUPPORT, KING PIN R 1 1
6 1 1A6780-13700-1 CASE ASSY, GEAR 2 2
7 2 198165-13841 BUSH, 27X1.5 2 2
8 1 198165-13750  SHIM, T=0.1 2 2
9 1 194516-13770  SLEEVE, S| 45X50X16 2 2
10 1 194516-13780  SEAL, OIL 2 2
11 1 1A6641-13780-1 SPACER, 4.5 2 2
12 1 198165-13815 PINION, FRONT FINAL 2 2
13 1 1A6641-13830-1 ARM, TIE-ROD 1 1
14 1 1D4110-13870 WASHER 2 2
15 1 1A6780-13890 RING, 47H 2 2
16 1 198165-24440  GASKET, 20X12X2 2 2
17 1  198165-24490 BOLT, M12X12 2 2
18 1 1E6190-54080  SLEEVE SI25X30X13 2 2
19 1 22312-100180 PIN, PARALLEL M10X18 2 2
20 1 22351-080020 PIN, SPRING 8.0X20 2 2
21 1  22351-080045 PIN, SPRING 8.0X45 2 2
22 1  24104-062044 BEARING, BALL 6204UU 2 2
23 1 24164-000452 CIRCLIP, 45 2 2
24 1 24421-304708 SEAL, OIL TC304708 2 2
25 1 26106-100352 BOLT, M10X 35 PLATED 4 4
26 1 26106-100452 BOLT, M10X 45 PLATED 2 2
27 1 26106-100502 BOLT, M10X 50 PLATED 2 2
10 9 4@
9 23 4@ 17
3 4@
@; Fig. 163
Fig. 163
Remarks
* Exclusive figure for GK160MV & GK180MV.
* Exclusive figure for GK16MVU & GK18MVU. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.20

Fig.20. FRONT SHAFT(2) e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 198421-13530 GEAR, FRONT SHAFT 2 2 2 2

Fig. 19 2 1 19842113810  SHAFT, FRONT 2ND 2 2 2 2

3 1 198421-13820 PINION, FRONT FINAL 2 2 2 2

4 1 198421-13830 COLLAR 2 2 2 2

5 1 194670-25370 BEARING, BALL TMB303 2 2 2 2

6 1 24104-063034 BEARING, BALL 6303UU 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203  Fig.163

OCNP5-M25203 FRONT AXLE
Fig.163. FRONT SHAFT(2) o o-oras
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
Fig. 162 1 1 198165-13532  GEAR, FRONT SHAFT 2 2
2 1 194670-25370 BEARING, BALL TMB303 2 2
Fig. 162 3 1 24104-063034 BEARING, BALL 6303UU 2 2
—©
Fig. 162
£ i
Fig. 162 z
=
S
) 1
{3
Fig. 162
Fig. 162
Ny )
20 Fig. 162
74 :
=W
2 @ Fig 162
=) (S
Remarks
* Exclusive figure for GK160MV & GK180MV.
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

* Exclusive figure for GK16MVU & GK18MVU.
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




O0CNP5-M25203 FRONT AXLE OCNP5-M25203 Fig.21

; A)=GK13 D)=GK18
Fig.21. INPUT SHAFT e-ers o
(C)=GK16 (F)=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 198421-13910 SHAFT, INPUT F 1 1 1 1

2 1 198421-13920 GEAR, FRONT 15T 1 1 1 1

3 1 22242-000200 RING, 20 1 1 1 1

4 1 24101-060034 BEARING, BALL 6003 1 1 1 1

5 1 24101-062024 BEARING, BALL 6202 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.164

Fig.164. INPUT SHAFT (o3 (O)exts
(C)=GK16 (F=
No.  Lev. Parts No. Description Qty |
(A B € © € (F)
1 1 198421-13910  SHAFT, INPUT F 1 1
2 1 198164-13930  GEAR, FRONT 14T 1 1
3 1 22242-000200  RING, 20 1 1
4 1 24101-060034  BEARING, BALL 6003 1 1
5 1 24101-062024  BEARING, BALL 6202 1 1
Fig. 159
Fig. 159
1
4 4
Remarks
* Exclusive figure for GK13NH & GK16NH. N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.165

) (A)=GK13 (D)=GK18
Fig.165. INPUT SHAFT (o3 o
(C)=GK16 F)=
No.  Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 198165-13910 SHAFT, INPUT F 1 1
2 1 198165-13920 GEAR, FRONT 21T 1 1
3 1 24101-060034 BEARING, BALL 6003 1 1
4 1 24101-062024 BEARING, BALL 6202 1 1
Remarks
* Exclusive figure for GK160MV & GK180MV.
* Exclusive figure for GK16MVU & GK18MVU. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.22

; A)=GK13 D)=GK18
Fig.22. FRONT SPINDLE e-ers o
(C)=GK16 (F)=

No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 19431411880  SLEEVE, S| 40X45X18 2 2 2 2

2 1 194314-12720 SEAL, OIL TC6Y456214 2 2 2 2

3 1 198421-14110 SPINDLE, FRONT 2 2 2 2

4 1 198421-14120 GEAR, FRONT SHAFT 2 2 2 2

5 1 198421-14130 CASE, FRONT BEARING 2 2 2 2

6 1 198421-14142 GASKET, BEARING CASE 2 2 2 2

7 1 194151-36670 PLUG, PF02 2 2 2 2

8 1 22242-000350 RING, 35 2 2 2 2

9 1 22252-000620 RING, 62 2 2 2 2

10 1 24101-060074 BEARING, BALL 6007 2 2 2 2

11 1 24101-060084 BEARING, BALL 6008 2 2 2 2

12 1 26106-080252 BOLT, M8X 25 PLATED 16 16 16 16

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE

Fig.166. FRONT SPINDLE

O0CNP5-M25203  Fig.166

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194314-11880  SLEEVE, SI 40X45X18 2 2
2 1 194314-12720  SEAL, OIL TC6Y456214 2 2
3 1 198421-14120  GEAR, FRONT SHAFT 2 2
4 1 198421-14130 CASE, FRONT BEARING 2 2
5 1 198421-14142 GASKET, BEARING CASE 2 2
6 1 198164-14150 SPINDLE, FRONT 2 2
7 1 198421-14180 WASHER, 40X60X1.6 2 2
8 1 194151-36670  PLUG, PF02 2 2
9 1  22242-000350  RING, 35 2 2
10 1 22252-000620  RING, 62 2 2
11 1 24101-060074  BEARING, BALL 6007 2 2
12 1 24101-060084  BEARING, BALL 6008 2 2
13 1 26106-080252 BOLT, M8X 25 PLATED 16 16

Remarks
* Exclusive figure for GK13NH & GK16NH.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.167

Fig.167. FRONT SPINDLE (weerts (0619

(C)=GK16 (F)=

Lev. Parts No. Description Qty |

®wW B (€ O E @

z
°

1 1 1A6780-14110  SPINDLE, FRONT 2 2
2 1 198165-14120 GEAR, FRONT SHAFT 2 2
3 1 1A6780-14131 CASE, FRONT BEARING 2 2
4 1 198165-14140 GASKET, BEARING CASE 2 2
5 1 194151-36670 PLUG, PFO02 2 2
6 1 1E8420-55430 SEAL, QLFY40X62X14 2 2
7 1 22242-000350 RING, 35 2 2
8 1 24101-060084 BEARING, BALL 6008 2 2
9 1  24101-062074 BEARING, BALL 6207 2 2
10 1 26106-080252 BOLT, M8X 25 PLATED 16 16
10

Remarks

* Exclusive figure for GK160MV & GK180MV.

* Exclusive figure for GK16MVU & GK18MVU. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203 Fig.23

; A)=GK13 D)=GK18
Fig.23. SHAFT COVER e-ers o
(C)=GK16 (F)=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 198164-14611-1 COVER, SHAFT 1 1 1 1

2 1 198421-14620 BOOT, RUBBER 2 2 2 2

3 1 198421-14630 COLLAR, BOOT 1 1 1 1

4 1  23000-048000 CLAMP, 48 2 2 2 2

5 1 23000-070000 CLAMP, 70 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.168

; (A)=GK13 (D)=GK18
Fig.168. SHAFT COVER (o3 o
(C)=GK16 F)=
No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 198164-14620 BOOT, RUBBER 1 1
2 1 198165-14620 BOOT, RUBBER 1 1
3 1 198165-14630 COLLAR, BOOT 2 2
4 1 198421-14630 COLLAR, BOOT 1 1
5 1 23000-070000 CLAMP, 70 2 2
Fig. 156 6 1 23000-070000 CLAMP, 70 2 2
Remarks
* Exclusive figure for GK160MV & GK180MV.
* Exclusive figure for GK16MVU & GK18MVU. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.24

Fig.24. FRONT WHEEL TIRE (o3 ©rcias
(C)=GK16 F)=
No.  Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 1A6750-14700 TIREKIT, FRONT L 1 1 1
2 2 1A6750-14720  WHEEL, 3.00DX10 1 1 1
3 2 194306-14800 TIRE, FRONT 1 1 1
4 3  194306-14810 TIRE, 4.50-10 4 FSLM 1 1 1
5 3 194306-14820 TUBE, 4.50-10 1 1 1
6 1 1A6750-14800 TIRE KIT, FRONT R 1 1 1
7 2  1A6750-14720 WHEEL, 3.00DX10 1 1 1
8 2 194306-14800 TIRE, FRONT 1 1 1
9 3 194306-14810 TIRE, 4.50-10 4 FSLM 1 1 1
10 3 194306-14820 TUBE, 4.50-10 1 1 1
Fig. 28
Fig. 28
Remarks
* Exclusive figure for GK16SV.
* Exclusive figure for GK18SV. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.25

1 A)=GK13 D)=GK18
Fig.25. FRONT WHEEL TIRE y-oxs o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 798435-12800 TIRE KIT, FRONT L 1 1
2 2 194216-12820 TIRE ASSY, FRONT 1 1
1 3 3 194216-12830 TIRE, 5-12 2 FSLM 1 1
6) ? 4 3 194216-12840 TUBE 1 1
%) 5 2 198435-14700 WHEEL, DC4JAX12W 1 1
3 6 1  798435-12900 TIRE KIT, FRONT R 1 1
® 7 2 194216-12820 TIRE ASSY, FRONT 1 1
8 3  194216-12830 TIRE, 5-12 2 FSLM 1 1
9 3 194216-12840 TUBE 1 1
10 2 198435-14700 WHEEL, DC4JAX12W 1 1
*Remarks " N Yes . No . Yes . No . M . X Y
Exclusive figure for GK18NV. N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE

Fig.26. FRONT WHEEL TIRE

1
(6

3
@®

O0CNP5-M25203  Fig.26

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 798531-14710 TIREKIT, FRONT L 1 1 1
1-1 1 1A7870-14710 TIRE,FRONT L.H. KIT 1 1 1 R
(B=F401290) (C=F601716) (D=F801205)
2 2 198531-14720 WHEEL, DC3.00DX12 1 1 1
2-1 2 1A7870-14730 WHEEL, 3.00DX12 1 R
(B=F401290) (C=F601716) (D=F801205)
3 2 198531-14730  TIRE ASSY, 5.00-12 1 1 1
4 3 198531-14740  TIRE, FRONT 5.00-12 1 1 1
5 3 198531-14750  TUBE 1 1 1
6 1 798531-14810 TIREKIT, FRONT R 1 1 1
6-1 1 1A7870-14810 FRONT TIRE R.H.KIT 1 1 1 R
(B=F401290) (C=F601716) (D=F801205)
7 2 198531-14720  WHEEL, DC3.00DX12 1 1 1
7-1 2 1A7870-14730 WHEEL, 3.00DX12 1 1 1 R
(B=F401290) (C=F601716) (D=F801205)
8 2 198531-14730  TIRE ASSY, 5.00-12 1 1 1
9 3 198531-14740 TIRE, FRONT 5.00-12 1 1 1
10 3 198531-14750 TUBE 1 1 1

Remarks
* Exclusive figure for GK14VUN.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.27

1 A)=GK13 D)=GK18
Fig.27. FRONT WHEEL TIRE y-oxs o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 1A6750-14900 TIREKIT, FRONT N L 1
2 2 1A6750-14910 TIRE, 75-17 AGT-18 1
3 2 1A6750-14940  WHEEL, 1.85X17DC 1
4 1 1A6750-14950 TIREKIT, FRONT N R 1
5 2 1A6750-14910 TIRE, 75-17 AGT-18 1
6 2 1A6750-14940  WHEEL, 1.85X17DC 1
Bemarks " i Yes ’ No § Yes g No . A . g A
Exclusive figure for GK13NH. N:Old ‘T>TNew, (J.OIdT>‘_S New, R.OId‘T>_S New, S:Old <ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




O0CNP5-M25203 FRONT AXLE

O0CNP5-M25203  Fig.169

Fig.169. FRONT WHEEL TIRE (o3 ©rcias
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1A6750-14850 TIREKIT, 4.00-7W L 1 1
2 2 1A6750-14870 TIRE, AGS4.00-7 4PR 1 1
3 2 1A6750-14880  WHEEL, 4.00X7 OUTER 1 1
4 2 1A6750-14890 WHEEL, 4.00X7 INNER 1 1
5 2 1w4501-30020 TUBE, 4.00-7 1 1
6 2 26051-080002 NUT, M8 4 4
7 2 26116-080162 BOLT, M8X 16 PLATED 4 4
8 1 1A6750-14860 TIREKIT, 4.00-7W R 1 1
9 2 1A6750-14870  TIRE, AGS4.00-7 4PR 1 1
10 2 1A6750-14880 WHEEL, 4.00X7 OUTER 1 1
11 2 1A6750-14890 WHEEL, 4.00X7 INNER 1 1
12 2 1W4501-30020 TUBE, 4.00-7 1 1
13 2 26051-080002 NUT, M8 4 4
14 2 26116-080162 BOLT, M8X 16 PLATED 4 4
Remarks
* Exclusive figure for GK13FV.
* Exclusive figure for GK16FV. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE

O0CNP5-M25203 Fig.188

Fig.188. FRONT WHEEL TIRE (o3 ©rcias
(C)=GK16 F)=
No. Lev. Parts No. Description ' |
A (B) () O (B ¢
1 1 198425-14730  TIRE ASSY, FRONT L 1
2 2 198425-14740  WHEEL, 4JAX14WDC 1
3 2 194421-14800 TIRE ASSY, FRONT 1
4 3 194421-14810 TIRE, 5-14 4 FSLM 1
5 3 194191-14820 TUBE, 5-14 1
1 6 1 198425-14830 TIRE ASSY, FRONT R 1
(6) 7 2 198425-14740  WHEEL, 4JAX14WDC 1
3 8 2 194421-14800  TIRE ASSY, FRONT 1
@®) 9 3 194421-14810  TIRE, 5-14 4 FSLM 1
A 10 3 194191-14820 TUBE, 5-14 1
&5 ©
5
(10)
?b?/
Remarks Yes No Yes No
* Exclusive figure for GK16NH. N:Old £+ New, Q:0ld £ New, R:0ld £ New, S:0ld *5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203 Fig.28

; A)=GK13 D)=GK18
Fig.28. HUB BOLT e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 22217-140000 WASHER, SPRING 14 8 8 8 8
2 1 26156-140252 BOLT, M14X 25 PLATED 8 8 8 8

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE
Fig.170. HUB BOLT

OCNP5-M25203 Fig.170

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 198421-14170  HUB, FRONT WHEEL 2 2
1-1 1 198421-14171 HUB, FRONT WHEEL 2 R
(C=F601223)
2 1 1A1040-36010 BOLT, FLANGE 4 4
3 1 1A1040-36040 SPRING, FLANGE BOLT 4 4
4 1 22137-160000 WASHER, 16 4 4
5 1 22217-120000 WASHER, SPRING 12 12 12
6 1 22372-100000  PIN, SNAP 10 2 2
7 1 22487-100650  PIN, H10X 65 2 2
8 1 26156-120252 BOLT, M12X 25 PLATED 12 12

Remarks
* Exclusive figure for GK13NH & GK16NH.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203 Fig.171

; A)=GK13 D)=GK18
Fig.171. HUB BOLT e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 22217-140000 WASHER, SPRING 14 8 8
2 1 26086-140252 BOLT, 10.914X 25 8 8

2
Remarks
* Exclusive figure for GK160MV & GK180MV.
* Exclusive figure for GK16MVU & GK18MVU. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.29

; A)=GK13 D)=GK18
Fig.29. STEERING WHEEL e-ers o
(C)=GK16 (F)=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1C7121-42000 WHEEL, STEERING 1 1 1 1

2 1 1C7121-42050 CAP, STEERING WHEEL 1 1 1 1

3 2 198220-15770 CAP, WHEEL 1 1 1 1

4 2 198164-15780 MARK,STEERING 1 1 1 1

5 1 22217-160000 WASHER, SPRING 16 1 1 1 1

6 1 26776-160002 NUT, LOCK M16 1 1 1 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.30

; (A)=GK13 (D)=GK18
Fig.30. P.S.T. VALVE (o3 o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B © O (E ¢
Fig. 29 1 1 1A7870-17301 VALVE ASSY, STEERING 1 1 1 1
) 1-1 1 1A7870-17302 VALVE ASSY, STEERING 1 1 1 1 N
Fig. 29 ) (A=F300443) (B=F400656) (C=F600896) (D=F800610)
4 2 1 26136-100162  BOLT, M10X 16 PLATED 3 3 3 3

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203 Fig.31

1 A)=GK13 D)=GK18
Fig.31. PS CYLINDER oKtz o
(C)=GK16 F=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194215-12341 NUT, CASTLE M10 2 2 2 2
2 1 1A7870-17540 CYLINDER ASSY 1 1 1 1
2-1 1 1A7870-17541 CYLINDER ASSY, STEER 1 1 1 1 N
(A=F300701) (B=F400887) (C=F601271) (D=F800924)
3 2 1C6980-04360 SEAL, PENTA 14 1 1 1 1
4 2 1C6980-04370 SCRAPER, SER 14 1 1 1 1
5 2 1A7870-17550 TUBE ASSY, CYLINDER 1 1 1 1
6 2  1A7780-17570 PACKING, 34 1 1 1 1
7 2 1A7870-17620 PISTON 1 1 1 1
8 2 1A7870-17630 COVER, ROD 1 1 1 1
8-1 2 1A7870-17631 COVER, ROD 1 1 1 1 N
(A=F300701) (B=F400887) (C=F601271) (D=F800924)
9 2  1A7870-17640 ROD ASSY, CYLINDER 1 1 1 1
9-1 2 1A7870-17641 ROD ASSY, CYLINDER 1 1 1 1 F
(A=F300701) (B=F400887) (C=F601271) (D=F800924)
13 2 198421-72620 PACKING, PISTON 1 1 1 1
14 2 24550-014150 BUSH, 14X15 1 1 1 1
15 2 26356-100002 NUT, M10 1 1 1 1
16 1  22417-250250 PIN, COTTER 2.5X25 2 2 2 2
Remarks Yes No Yes No
(1)No.8 & 9 is interchangeable with a set of No.8-1 & 9-1. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE
Fig.172. PS CYLINDER

OCNP5-M25203 Fig.172

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194215-12341 NUT, CASTLE M10 2 2
2 1 1A7870-17400 CYLINDER ASSY 1 1
2-1 1 1A7870-17401  CYLINDER ASSY, STEER 1 1 N
(A=F300701) (C=F601271)
3 2 1C6980-04360 SEAL, PENTA 14 1 1
4 2 1C6980-04370 SCRAPER, SER 14 1 1
5 2 1A7870-17410 ROD ASSY, CYLINDER 1 1
8 2 1A7870-17550 TUBE ASSY, CYLINDER 1 1
9 2 1A7780-17570  PACKING, 34 1 1
10 2 1A7870-17620 PISTON 1 1
11 2 1A7870-17630 COVER, ROD 1 1
11-1 2 1A7870-17631  COVER, ROD 1 1 N
(A=F300701) (C=F601271)
12 2 198421-72620  PACKING, PISTON 1 1
13 2 24550-014150  BUSH, 14X15 1 1
14 2 26356-100002 NUT, M10 1 1
15 1  22417-250250 PIN, COTTER 2.5X25 2 2

Remarks
* Exclusive figure for GK13NH & GK16NH.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.32

Fig.32. P.S.T. PIPING(1) e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172141-76920 CONNECTOR ASSY 1 1 1 1
2 2 24315-000140 O-RING, 1BP14.0 1 1 1 1
3 1 198165-17692 CONNECTOR, 1/4-3/8 1 1 1 1
TO ENGINE 3-1 1 1A7870-17820 ADAPTER, 1/4X3/8 1 1 1 1 N
(A=F300201) (B=F400354) (C=F600413) (D=F800249)
4 2 24315-000140 O-RING, 1BP14.0 1 1 1 1 W
(A=F300201) (B=F400354) (C=F600413) (D=F800249)

Fig. 33

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 FRONT AXLE OCNP5-M25203  Fig.33

Fig.33. P.S.T. PIPING(2) e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1A7720-17811 HOSE, PRESSURE L 2 2 2 2
2 1 1A7870-17810 HOSE, PRESSURE L 1 1 1 1
3 1 198200-17820 HOSE, PRESSURE R 1 1 1 1
4 1 198200-17910 PLATE, RETAINER 1 1 1 1
5 1 24315-000120 O-RING, 1BP12.0 4 4 4 4
6 1 26136-100162 BOLT, M10X 16 PLATED 3 3 3 3
7 1 29622-250001 BAND, RF250 3 3 3 3
8 1 1A7870-17950 CLAMP, HOSE 1 1 1 1
9 1 22157-060000 WASHER, 6 1 1 1 1
10 1 26106-060202 BOLT, M6X 20 PLATED 1 1 1 1
11 1 29622-250001 BAND, RF250 1 1 1 1

TO ENGINE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.34

; A)=GK13 D)=GK18
Fig.34. CLUTCH HOUSING e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 1A7870-21400 HOUSING ASSY, CLUTCH 1 1 1 1

2 1  194300-21460 CAP, RUBBER 25 1 1 1 1

3 1 23876-010000 PLUG, RO1 1 1 1 1

4 1 24761-040000 NIPPLE, GREASE B 1 1 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.35

; (A)=GK13 (D)=GK18
Fig.35. DOCKING BOLT e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |

®wW B ©) O E @

194201-11230 CAP, SCREW 12.0
22217-100000  WASHER, SPRING 10
22351-080016 PIN, SPRING 8.0X16

TS

26013-080122 BOLT, M8X 12

W Wi NS
W Wi NS

4 4
2 2
2 2
3 3
3 3

Fig.7 41 1 26106-080122 BOLT, M8X 12 PLATED R
(A=F300694) (B=F400871) (C=F601251) (D=F800916)

42 1 26013-080122 BOLT, M8X 12 3 3 3 3 N
(A=F300836) (B=F401050) (C=F601499) (D=F801083)

1 26106-080202 BOLT, M8X 20 PLATED

26106-080252 BOLT, M8X 25 PLATED
26106-100302 BOLT, M10X 30 PLATED
26716-100002 NUT, M10

N[k P PN
N[k P PN
N[k P PN
N[k P PN

Pk e e

26716-100002 NUT, M10

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.36

; (A)=GK13 (D)=GK18
Fig.36. CLUTCH DISC e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 198165-21450 DISK, CLUTCH EX-1A 1 1 1 1

TO ENGINE

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.37

; A)=GK13 D)=GK18
Fig.37. PRESSURE PLATE e-ers o
(C)=GK16 (F)=

No.  Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 194215-21701 PLATE, PRESSURE 1 1 1 1

2 1 22351-080016 PIN, SPRING 8.0X16 3 3 3 3

3 1 26106-080162 BOLT, M8X 16 PLATED 6 6 6 6

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.38

; A)=GK13 D)=GK18
Fig.38. CLUTCH SHAFT e-ers o
(C)=GK16 (F)=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 198421-22110 SHAFT, MAIN DRIVE 1 1 1 1

2 1 194215-22210 BUSH, 20.4X25X20 2 2 2 2

3 1 194215-22220 FELT, 9X3.5X90 2 2 2 2

4 1 194215-22230 SLEEVE, BEARING 1 1 1 1

5 1 194300-22240 BEARING, RCT3558ARUS 1 1 1 1

6 1 194310-25100 JOINT 1 1 1 1

7 1 22252-000170 RING, 17 1 1 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.39

; (A)=GK13 (D)=GK18
Fig.39. CLUTCH RELEASE e-ers o
(C)=GK16 (F)=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1C6560-13470 COLLAR, 17X26X9 1 1 1 1

2 1 198421-22152 SHAFT, RELEASE 1 1 1 1

3 1  194300-22160 YOKE, CLUTCH SHIFT 1 1 1 1

4 1 194300-22910 SPRING 1 1 1 1

5 1 22351-035040 PIN, SPRING 3.5X40 1 1 1 1

6 1 22351-060040 PIN, SPRING 6.0X40 1 1 1 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.40

; (A)=GK13 (D)=GK18
Fig.40. CLUTCH PEDAL e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |

AW B € O E @

1 1 194740-00322 ADJUSTER 1 1 1 1
2 1 194990-20170 NUT, M8 1 1 1 1
3 1 1A7870-22410 PEDAL ASSY, CLUTCH 1 1 1 1
4 1 198421-22440 LEVER, CLUTCH LOCK 1 1 1 1
5 1 198425-22450 ROD ASSY, CLUTCH L 1 1 1 1
6 1 198425-22480 ROD ASSY, CLUTCHR 1 1 1 1
7 1 198133-22510 RIVET, PEDAL HEAD 1 1 1 1
8 1 198133-22530  WASHER, RIVET 1 1 1 1
9 1 198071-37510 COVER, HEAD 1 1 1 1
10 1 194215-47840 SPRING, RETURN 1 1 1 1
11 1 22137-080000  WASHER, 8 2 2 2 2
12 1 22417-200200 PIN, COTTER 2.0X20 2 2 2 2
13 1 22487-080160 PIN, H 8X 16 2 2 2 2
14 1 24761-040000 NIPPLE, GREASE B 1 1 1 1
15 1 26716-080002 NUT, M8 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION
Fig.41. TRANSMISSION CASE

OCNP5-M25203 Fig.41

Remarks
(1)L=No.3 : 92mm, No.3-1 : 90mm.

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 F=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194201-11230 CAP, SCREW 12.0 6 6 6 6
2 1 198425-24110 HOUSING, MISSION 1 1 1 1
3 1 198165-24120-1 COVER, MISSION CASE 1 1 1 1
3-1 1 198165-24121-1 COVER, REAR CASE 1 1 1 1 S
(A=F300522) (B=F400719) (C=F601029) (D=F800728)
4 1 198435-24280 PLUG, OIL 33 1 1 1 1
4-1 1 1A7870-24910 CAP, OIL 1 1 1 1 R
(A=F301605) (B=F401853) (C=F602737) (D=F801888)
5 1  194312-46750 PLUG, PF3/8 1 1 1 1
6 1  194555-77910 GASKET, 17 1 1 1 1
7 1 22137-080000 WASHER, 8 3 3 3 3
8 1 22312-080160 PIN, PARALLEL M8X16 2 2 2 2
9 1 22312-080630 PIN, PARALLEL M8X63 2 2 2 2
10 1  23491-140002 PLUG, 14 1 1 1 1
11 1 24311-000160 O-RING, 1AP16.0 1 1 1 1
12 1 24351-020300 O-RING 1A 2030 1 1 1 1
12-1 1  24351-240300 O-RING, 1A24030 1 1 1 1 R
(A=F301605) (B=F401853) (C=F602737) (D=F801888)
13 1  24421-284008 SEAL, OIL TC284008 1 1 1 1
14 1 26013-080702 BOLT, M8X 70 9 9 9 9
15 1 26106-080252 BOLT, M8X 25 PLATED 7 7 7 7
16 1 26106-080702 BOLT, M8X 70 PLATED 3 3 3 3
17 1 26226-080652 STUD, M8X 65 2 2 2 2
18 1  26228-080252 STUD, M8X 25 1 1 1 1
19 1 26228-100252 STUD, M10X 25 1 1 1 1
20 1 26366-080002 NUT, M8 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION
Fig.42. TRANSMISSION CASE(U.F.O.)

OCNP5-M25203 Fig.42

Remarks
(1)L=No.3 : 92mm, 3-1 : 90mm.

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 F=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194201-11230 CAP, SCREW 12.0 6 6 6 6
2 1 198425-24110 HOUSING, MISSION 1 1 1 1
3 1 198163-24140 COVER, MISSION CASE 1 1 1 1
3-1 1 198163-24141 COVER, MISSION CASE 1 1 1 1 S
(A=F300522) (B=F400719) (C=F601029) (D=F800728)
4 1 198435-24280 PLUG, OIL 33 1 1 1 1
4-1 1 1A7870-24910 CAP, OIL 1 1 1 1 R
(A=F301605) (B=F401853) (C=F602737) (D=F801888)
5 1  194312-46750 PLUG, PF3/8 1 1 1 1
6 1  194555-77910 GASKET, 17 1 1 1 1
7 1 22137-080000 WASHER, 8 3 3 3 3
8 1 22312-080160 PIN, PARALLEL M8X16 2 2 2 2
9 1 22312-080630 PIN, PARALLEL M8X63 2 2 2 2
10 1  23491-140002 PLUG, 14 1 1 1 1
11 1 24311-000160 O-RING, 1AP16.0 1 1 1 1
12 1 24351-020300 O-RING 1A 2030 1 1 1 1
12-1 1  24351-240300 O-RING, 1A24030 1 1 1 1 R
(A=F301605) (B=F401853) (C=F602737) (D=F801888)
13 1  24421-284008 SEAL, OIL TC284008 1 1 1 1
14 1 26013-080702 BOLT, M8X 70 9 9 9 9
15 1 26106-080252 BOLT, M8X 25 PLATED 7 7 7 7
16 1 26106-080702 BOLT, M8X 70 PLATED 3 3 3 3
17 1 26226-080652 STUD, M8X 65 2 2 2 2
18 1  26228-080252 STUD, M8X 25 1 1 1 1
19 1 26228-100252 STUD, M10X 25 1 1 1 1
20 1 26366-080002 NUT, M8 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.43

; A)=GK13 D)=GK18
Fig.43. CENTER PLATE e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R

1 1  1A7720-24320 PLATE, CENTER 1 1 1 1

2 1 198165-24330 SEAL, OIL TC254208 1 1 1 1

3 1 198164-24510 PACKING, MISSION 1 1 1 1

4 1 22252-000420 RING, 42 1 1 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.44

; A)=GK13 D)=GK18
Fig.44. ADAPTOR e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 198165-17692 CONNECTOR, 1/4-3/8 1 1 1 1 z
(A=F300201) (B=F400354) (C=F600413) (D=F800249)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.45

; A)=GK13 D)=GK18
Fig.45. OIL GAUGE e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 198435-24290 GAUGE, OIL LEVEL 1 1 1 1
2 1  24311-000180 O-RING, 1AP18.0 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.46

; A)=GK13 D)=GK18
Fig.46. OIL STRAINER e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 198421-24910 STRAINER, OIL 1 1 1 1
2 1 194215-24970 COVER, STRAINER 1 1 1 1
3 1 1A7870-24980 RING 1 1 1 1
3-1 1 1A7542-24980 O-RING,SACTION 1 1 1 1 N
(A=F301413) (B=F401633) (C=F602401) (D=F801642)
4 1 26013-080252 BOLT, M8X 25 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.47

Fig.47. INPUT SHAFT Eg\;zgﬁi Egzems

(C)=GK16 (F)=

Lev. Parts No. Description Qty |

AW B € O E @

z
°

1 1 19430524310 COLLAR, 20X25X2 1 1 1 1
2 1 198163-25111  SHAFT, INPUT 1 1 1 1
3 1  198163-25131  GEAR, REVERSE 16 1 01 1 1
Fig.43 4 1 19843525130 COLLAR, 20.8X25.4X19 1 1 1 1
5 1 198164-25150 GEAR, MAIN DRIVE 17 101 1 1
6 1 198163-25280 COLLAR, 31X42X5 101 1 1
7 1 104855-25290  SLEEVE, Sl 202513 1 1 1 1
8 1 194859-34150  RING, C20 2 2 2 2
9 1 24101-062044  BEARING, BALL 6204 1 1 1 1
10 1  24104-060044 BEARING, BALL 6004UU 1 1 1 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.48

; (A)=GK13 (D)=GK18
Fig.48. MAIN SHAFT e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |

AW B € O E @

1 1 194306-13140 CIRCLIP, C24-S 1 1 1 1
2 1 1E4070-14040  LINER, 17.1X25X1 1 1 1 1
3 1 194305-25160 BEARING, BALL TMB203 1 1 1 1
4 1 198164-25210 SHAFT, MAIN 1 1 1 1
5 1 198163-25221 GEAR, MAIN 25-19-18 1 1 1 1
6 1 198164-25230 GEAR, MAIN 44 1 1 1 1
7 1 198435-25240 GEAR, MAIN 31 1 1 1 1
8 1 198163-25250 BEARING ASSY, THRUST 1 1 1 1
9 1 198421-25250 GEAR, MAIN 16 1 1 1 1
10 1 198435-25280 SPACER, 30X20.2 1 1 1 1
11 1 198435-25310 SPACER, 30X7.75 1 1 1 1
12 1 194856-25330  WASHER, 22X32X2.5 1 1 1 1
13 1 194856-25340 BEARING, 222817 2 2 2 2
14 1 24101-062034 BEARING, BALL 6203 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION

OCNP5-M25203  Fig.49

i A)=GK13 D)=GK18
Fig.49. COUNTER SHAFT w-oa3 or
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)

1 1 194306-13140 CIRCLIP, C24-S 1 1 1 1
2 1 194856-25330 WASHER, 22X32X2.5 1 1 1 1
3 1 198435-25720  GEAR, COUNTER 26 1 1 1 1
4 1 198435-25730 COLLAR, SPLINE 1 1 1 1
5 1 198163-25740  GEAR, COUNTER 36 1 1 1 1
6 1 198163-25750 GEAR, COUNTER 30 1 1 1 1
7 1 198164-25770  GEAR, COUNTER 16 1 1 1 1
8 1 198164-25790 GEAR, SLIDE 24 1 1 1 1
9 1 198164-25800 GEAR, SLIDE 38-58 1 1 1 1
10 1 198421-25800 WASHER, 35X47X2.5 1 1 1 1
11 1 198421-25810 COLLAR, 25X36X4.5 1 1 1 1
12 1 198435-25810  HOLDER, BEARING 2 2 2 2
13 1 198421-25820  COLLAR, 32X41.5X1 1 1 1 1
14 1 22551-050180  KEY, 5X 18 1 1 1 1
15 1 24101-060044  BEARING, BALL 6004 1 1 1 1
16 1 24101-060064  BEARING, BALL 6006 1 1 1 1
17 1 24101-063054 BEARING, BALL 6305 1 1 1 1
18 1 24161-222610  BEARING, 222610 1 1 1 1
19 1 24165-000262  CIRCLIP 26 1 1 1 1
20 1 26116-080202 BOLT, M8X 20 PLATED 4 4 4 4

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.50

; (A)=GK13 (D)=GK18
Fig.50. P.T.O. DRIVE SHAFT e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |

AW B € O E @

194310-25100  JOINT
194515-25180 BEARING, BALL TMB004
1A7870-26060  GEAR, PTO 12

198163-26121 GEAR, PTO SLIDE
198164-26140 SHAFT, PTO DRIVE
198163-26153 GEAR, PTO DRIVE 24

198163-26162 GEAR, SPLINE COLLAR
1A7720-26180  GEAR, PTO DRIVE 29
198163-26190 COLLAR, PTO SPLINE

© 0O NOOOOMWNE

198163-26212 GEAR, REVERSE 29T
198163-26240 NEEDLE, 323615
198165-26270 BEARING, TMB302

B
N P

=
w

198163-26410  WASHER, THRUST
194191-28540  WASHER, 25X38X2.5
22252-000170 RING, 17

5N
N

15

24104-060044 BEARING, BALL 6004UU
24104-063034 BEARING, BALL 6303UU
24161-202417 BEARING, 202417

N
o
RPlRrRrRrlPRrRrPPRrRrPRRrIPRPRREPRR
NINRRRPRRRPRPRRPRRIPRRPRR
NINRRRPRRRPRPRRPRRIPRRPRR
NINRRRPRRRPRPRRPRRIPRRPRR
NINRRRPRRRPRPRRPRRIPRRPRR

24161-252910 BEARING, 252910

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.51

] (A)=GK13 (D)=GK18
Fig.51. P.T.O. SHAFT e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |

A ® € O E ©

194306-13140 CIRCLIP, C24-S
198421-13650  WASHER, 25X34X1.2
194855-24150  WASHER, 36X45.5X1.2

1A7870-26080  GEAR, PTO 21
198531-26310 SHAFT, PTO
1E6190-54160  WASHER 17.2X30X1.5

24101-060054 BEARING, BALL 6005
24101-062034 BEARING, BALL 6203

o N oA N R
L T = W SN [N
PRk R Rk R e
PRk R Rk R e

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.52

; (A)=GK13 (D)=GK18
Fig.52. P.T.O. SHAFT e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |

AW B € O E @

194306-13140 CIRCLIP, C24-S
198421-13650  WASHER, 25X34X1.2
194855-24150  WASHER, 36X45.5X1.2

1A7870-26080  GEAR, PTO 21
198531-26310 SHAFT, PTO
1E6190-54160  WASHER 17.2X30X1.5

24101-060054 BEARING, BALL 6005
24101-062034 BEARING, BALL 6203

o N oA N R
L T = W SN [N
PRk R Rk R e
PRk R Rk R e

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.53

Fig.53. P.T.O. SHAFT(U.F.0.) e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |

AW B € O E @

194306-13140 CIRCLIP, C24-S
194855-24150  WASHER, 36X45.5X1.2
194850-25760 BEARING, BALL 6203

1A7870-26080  GEAR, PTO 21
198164-26370 SHAFT, UFO PTO
198421-26380 COLLAR, 25.4X31.8X35

1E6190-54160  WASHER 17.2X30X1.5
24101-060054 BEARING, BALL 6005

L T = W SN [N
PRk R Rk R e
PRk R Rk R e
PRk R Rk R e
PRk R Rk R e

0N O IWNE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.54

; A)=GK13 D)=GK18
Fig.54. P.T.0. SHAFT COVER e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 198290-26850 COVER ASSY, SHAFT M 1 1 1 1
2 1 26106-080122 BOLT, M8X 12 PLATED 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION
Fig.55. MAIN SHIFT

OCNP5-M25203  Fig.55

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1A7870-27090 SHAFT, CHANGE FORK 1 1 1 1
1-1 1 1A7870-27091  SHAFT,M.CHANGE FORK 1 1 1 1 N
(A=F301291) (B=F401489) (C=F602168) (D=F801483)
2 1 198421-27110 SPRING, 38.4 1 1 1 1
3 1 198421-27521-1 ARM, SHIFT 1 1 1 1
4 1 1A7870-27530 ARM, MAIN SHIFT 1 1 1 1
5 1 198435-27551 FORK, SHIFT 1 1 1 1
6 1  194197-27681 PLATE, KEEP 1 1 1 1
7 1  22351-035025 PIN, SPRING 3.5X25 1 1 1 1
8 1 22351-060020  PIN, SPRING 6.0X20 1 1 1 1
9 1 22351-060025 PIN, SPRING 6.0X25 1 1 1 1
10 1  22351-060025 PIN, SPRING 6.0X25 1 1 1 1
11 1  24190-100001 BALL, STEEL 5/16 1 1 1 1
12 1 24311-000125  O-RING, 1AP12.5 1 1 1 1
13 1 26106-080162 BOLT, M8X 16 PLATED 1 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.56

Fig.56. MAIN SHIFT LEVER(1) e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |

AW B € O E @

1 1 194990-22130 NUT, M6 1 1 1 1
2 1 1A7870-27200 ROD ASSY, SHIFT 1 1 1 1
3 2 1A8130-16950  BALL, LINK SQ8RS 1 1 1 1
4 2 194990-20170 NUT, M8 1 1 1 1
5 2 1A7870-27210 ROD, SHIFT 1 1 1 1
6 2 194820-27370 END, ROD L 1 1 1 1
7 2 26716-080002 NUT, M8 1 1 1 1
8 1 1A7870-27220  SHAFT ASSY 1 1 1 1
9 1 1A7870-27930 HOLDER ASSY 1 1 1 1
10 2 24550-015150 BUSH, 15X15 1 1 1 1
11 1 22137-060000  WASHER, 6 1 1 1 1
12 1 22217-060000  WASHER, SPRING 6 1 1 1 1
13 1 26106-080162 BOLT, M8X 16 PLATED 2 2 2 2
14 1 26116-060354 BOLT, M6X 35 PLATED 1 1 1 1
15 1 26346-080002 NUT, M8 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION
Fig.57. MAIN SHIFT LEVER(2)

OCNP5-M25203 Fig.57

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 198075-18311 PIN, 8X52 1 1 1 1
2 1 198200-18350 KNOB, LEVER 1 1 1 1
2A 2 198273-18360  KNOB, ORANGE 1 1 1 1
2B 2 198200-18370 LABEL, 1 1 1 1
3 1 1A7870-27050 LEVER ASSY, CHANGE 1 1 1 1
4 1 1A7870-27260 SHAFT, MAIN SHIFT 1 1 1 1
5 1 1A7870-27600 BRACKET ASSY, LEVER 1 1 1 1
5-1 1 1A7870-27601 BRACKET ASSY, LEVER 1 1 1 1 N
(A=F300575) (B=F400782) (C=F601099) (D=F800800)
6 2 24550-015120 BUSH, 15X12 2 2 2 2
7 1 1A7260-27680 HOLDER, REVERSER 1 1 1 1
8 1 198133-27820  SPRING, RETURN 1 1 1 1
9 1 22351-060032 PIN, SPRING 6.0X32 1 1 1 1
10 1 22351-060032 PIN, SPRING 6.0X32 1 1 1 1
11 1  22417-250200  PIN, COTTER 2.5X20 1 1 1 1
12 1 26106-080162 BOLT, M8X 16 PLATED 2 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.58

; A)=GK13 D)=GK18
Fig.58. SUB SHIFT e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 194990-22140 NUT, M8 1 1 1 1
2 1 1A1040-26320 CIRCLIP, 30-H 1 1 1 1
Fig. 43 3 1 1A7870-27100 PLATE ASSY, SHIFTER 1 1 1 1
4 1 198421-27110 SPRING, 38.4 2 2 2 2
5 1 1A7720-27120 SHAFT, FORK H 1 1 1 1
6 1 1A7720-27130 SHAFT, FORK L 1 1 1 1
7 1 198435-27142 FORK, SHIFT H 1 1 1 1
8 1 198164-27150 FORK, SHIFT L 1 1 1 1
9 1 198421-27160 ARM, MAIN SHIFT 1 1 1 1
10 1 198421-27170 CASE, MAIN CHANGE 1 1 1 1
10-1 1 198421-27171 CASE, MAIN CHANGE 1 1 1 1 N
(A=F300719) (B=F400915) (C=F601304) (D=F800945)

11 1 198421-27180 BOOT, RUBBER 1 1 1 1
12 1  1A7720-27190 SPINDLE, S 8X19 1 1 1 1
13 1 198421-27200 BUSH, 17X19X15 1 1 1 1
14 1 198435-27260 LEVER, CHANGE LOWER 1 1 1 1
15 1  198425-27290 O-RING, 35 1 1 1 1
16 1 194197-27681 PLATE, KEEP 1 1 1 1
17 1 1A7870-27990 PLATE, SPRING HOOK 1 1 1 1
18 1 1E6140-56230 BALL, SHIFTER 1 1 1 1
19 1 22217-100000 WASHER, SPRING 10 1 1 1 1
20 1 22351-050020 PIN, SPRING 5.0X20 2 2 2 2
21 1 22351-050025 PIN, SPRING 5.0X25 1 1 1 1
22 1 22351-060040 PIN, SPRING 6.0X40 1 1 1 1
23 1 24190-100001 BALL, STEEL 5/16 2 2 2 2
24 1 26106-080162 BOLT, M8X 16 PLATED 1 1 1 1
25 1 26106-080252 BOLT, M8X 25 PLATED 4 4 4 4
26 1 26116-080304 BOLT, M8X 30 PLATED 1 1 1 1
27 1 26106-080402 BOLT, M8X 40 PLATED 2 2 2 2
28 1 26116-100122 BOLT, M10X 12 PLATED 1 1 1 1
29 1 26366-080002 NUT, M8 1 1 1 1
30 1 29622-250001 BAND, RF250 1 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.59

; A)=GK13 D)=GK18
Fig.59. SUB SHIFT LEVER e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1A7720-27240 KNOB 1 1 1 1
2 1 1A7870-27270 LEVER, RANGE UPPER 1 1 1 1
3 1 198165-27360 TUBE, LEVER 17X130 1 1 1 1
3-1 1 1A7870-27360 TUBE, LEVER 17X110 1 1 1 1 N
(A=F300804) (B=F401037) (C=F601467) (D=F801039)
4 1 198421-62410 SPRING, 14X81.4 1 1 1 1
5 1  24311-000110 O-RING, 1AP11.0 1 1 1 1
6 1 26106-080162 BOLT, M8X 16 PLATED 2 2 2 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION
Fig.60. P.T.O. SHIFT

Fig. 43

O0CNP5-M25203  Fig.60

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 F=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 198421-27110 SPRING, 38.4 1 1 1 1
2 1 1A7870-27500 BRACKET ASSY, LEVER 1 1 1 1
3 1 198163-27711 SHAFT, FORK 1 1 1 1
4 1 1A7870-27710 ARM, SHIFT 1 1 1 1
5 1 198163-27720 FORK, PTO SHIFT 1 1 1 1
6 1 198435-27740 ARM, PTO 1 1 1 1
7 1 1A7870-27760 LINK, PTO SHIFT 1 1 1 1
8 1 198163-27781 LEVER, PTO LOWER 1 1 1 1
9 2 24550-018100 BUSH, 18X10 2 2 2 2
10 1 22137-180000 WASHER, 18 1 1 1 1
11 1 22272-000150 RING, E-15 1 1 1 1
12 1 22351-035025 PIN, SPRING 3.5X25 1 1 1 1
13 1 22351-050020 PIN, SPRING 5.0X20 1 1 1 1
14 1 22351-060025 PIN, SPRING 6.0X25 1 1 1 1
15 1 1C6281-52320 PIN, SNAP 8 3 3 3 3
15-1 1 1C6281-52320 PIN, SNAP 8 2 2 2 2 K
(A=F300161) (B=F400285) (C=F600334) (D=F800207)
16 1  24190-100001 BALL, STEEL 5/16 1 1 1 1
17 1  24311-000125 O-RING, 1AP12.5 1 1 1 1
18 1 26106-100252 BOLT, M10X 25 PLATED 2 2 2 2
19 1 22137-080000 WASHER, 8 1 1 1 1 W
(A=F300161) (B=F400285) (C=F600334) (D=F800207)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.61

; (A)=GK13 (D)=GK18
Fig.61. P.T.O. LEVER e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |

AW B € O E @

1 1 194990-22140 NUT, M8 1 1 1 1
2 1 198163-27540 COLLAR, 9.2X13.8X12 1 1 1 1
3 1 198163-27560 SPRING, LEVER 1 1 1 1
4 1 1A7870-27750 LEVER, PTO UPPER 1 1 1 1
5 1 198163-27840 LEVER, PTO INNER 1 1 1 1
6 1 198163-27910 PIN, SHIFT 1 1 1 1
7 1 198200-27910 KNOB, YELLOW 1 1 1 1
7-1 1 198200-27911 KNOB, YELLOW 1 1 1 1 N
(A=F300185) (B=F400328) (C=F600387) (D=F800234)

8 1 174845-27700 BOOT, SHAFT 1 1 1 1
9 1 22157-080000 WASHER, 8 2 2 2 2
10 1 26106-080162 BOLT, M8X 16 PLATED 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION
Fig.62. FRONT DRIVE CASE

O0CNP5-M25203  Fig.62

(A)=GK13 (D)=GK18
(B)=GK14 )=
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 1A7870-28110 CASE, GEAR 1 1 1 1
2 1 1A7720-28141 GASKET, GEAR CASE 1 1 1 1
3 1 22312-080160 PIN, PARALLEL M8X16 2 2 2 2
4 1 26106-080302 BOLT, M8X 30 PLATED 7 7 7 7

Yes

N:Old *ies

New, O:OIdL‘L»New, R:Oldé» New, S:OIdN‘—_voNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
No

Yes'

Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.173

Fig.173. FRONT DRIVE CASE y-oxs (O-cras
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 1A7870-28110 CASE, GEAR 1 1
2 1 1A7720-28141 GASKET, GEAR CASE 1 1
3 1 22312-080160 PIN, PARALLEL M8X16 2 2
4 1 26106-080302 BOLT, M8X 30 PLATED 7 7
5 1 27260-170000 PLUG, 17 1 1
Remarks Yes No Yes No
N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

* Exclusive figure for GK13NH & GK16NH.
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.63

; (A)=GK13 (D)=GK18
Fig.63. FRONT DRIVE e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |

AW B € O E @

1 1 198163-26410  WASHER, THRUST 1 1 1 1
2 1 194850-26710 PLATE, FRICTION 40P 9 9 9 9
3 1 194850-26720 PLATE, STEEL 1.2P 9 9 9 9
4 1 1A7870-28210  SHAFT, OUTPUT 1 1 1 1
5 1 1A7870-28220 GEAR ASSY, HIGH GRIP 1 1 1 1
6 2 24550-020200 BUSH, 20X20 1 1 1 1
7 1 1A7720-28261 GEAR ASSY, HIGH GRIP 1 1 1 1
8 2 24550-018120 BUSH, 18X12 1 1 1 1
9 1 1A7870-28330  CYLINDER, HIGH GRIP 1 1 1 1
10 1 1A7870-28340  SLIDER, HIGH GRIP 1 1 1 1
11 1 1A7870-28350 SPRING 1 1 1 1
12 1 192157-35350  WASHER, 20.5X39X2 1 1 1 1
13 1 22351-060032 PIN, SPRING 6.0X32 1 1 1 1
14 1 24101-062034 BEARING, BALL 6203 1 1 1 1
15 1 24421-173508 SEAL, OIL TC173508 1 1 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 Fig.174

OCNP5-M25203 TRANSMISSION
; (A)=GK13 (D)=GK18
Fig.174. FRONT DRIVE (o3 o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 1A7870-28450 SHAFT ASSY, OUTPUT 1 1
2 1 24101-062034 BEARING, BALL 6203 1 1
3 1  24421-173508 SEAL, OIL TC173508 1 1
3

Remarks
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

* Exclusive figure for GK13NH & GK16NH.
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.64

; A)=GK13 D)=GK18
Fig.64. FRONT SHIFT e-ers o
(C)=GK16 (F)=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 194197-27681 PLATE, KEEP 1 1 1 1

2 1 1A7720-28310 FORK, SLIDER 1 1 1 1

3 1 1A7870-28320 SHAFT, FORK 1 1 1 1

4 1 1A7720-28350 LEVER ASSY, SHIFT B 1 1 1 1

5 1 22351-050020 PIN, SPRING 5.0X20 1 1 1 1

6 1 24311-000125 O-RING, 1AP12.5 1 1 1 1

7 1 26106-080162 BOLT, M8X 16 PLATED 1 1 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203  Fig.65

OCNP5-M25203 TRANSMISSION
. (A)=GK13 (D)=GK18
Fig.65. HIGH SPIN DRIVE (o3 o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 1A7870-28410 SHAFT, GEAR 13T 1 1 1 1
2 1 1A7870-28440 GEAR, HIGH GRIP 19T 1 1 1 1
3 1 24101-062024 BEARING, BALL 6202 2 2 2 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.

Yes'



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.66

Fig.66. HIGH SPIN CONTROL e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢

25 1 1 195734-22830 SPRING, STOPPER 1 1
2 1 1A7870-27980 SPRING, RETURN 1 1
3 1 1A7870-28500 LEVER ASSY 1 1
4 1 198273-28520 KNOB, PARKING BRAKE 1 1

4-1 1 198273-28521 KNOB, PARKING BRAKE 1 1 N

(A=F300185) (B=F400328)

5 1 1A7870-28540 ARM ASSY, RELEASE 1 1
6 1 1A7870-28580 ARM ASSY, SPEED 1 1
7 1 1A7870-28600 ROD, 14PS 1 1
8 2 194215-12341 NUT, CASTLE M10 1 1
9 2 194300-13340 COVER, DUCT 1 1
29 24 29 22 21 18 10 2 22417-250250 PIN, COTTER 2.5X25 1 1
| | 11 2 24761-060000 NIPPLE, GREASE MT6X1 1 1
12 2 194215-12341 NUT, CASTLE M10 1 1
13 2 194300-13340 COVER, DUCT 1 1
14 2 22417-250250 PIN, COTTER 2.5X25 1 1
15 2 24761-060000 NIPPLE, GREASE MT6X1 1 1
16 1 1A7870-28630 LINK 1 1
17 2 1A7870-28650 DAMPER ASSY 1 1
18 3 1A7870-28730 STAY ASSY, DAMPER 1 1
19 3 1A7870-28760 BOLT 1 1
20 3 1A7870-28680 SPRING, DUMPER 1 1
21 3 22157-080000 WASHER, 8 1 1
22 3 26716-080002 NUT, M8 2 2
23 3 22137-120000 WASHER, 12 1 1
24 2 1A7870-28670 PLATE 1 1
25 2 1A7870-28880 ARM ASSY, CAM 1 1
26 3 24550-014100 BUSH, 14X10 1 1
27 2 22272-000100 RING, E-10 2 2
28 2 24104-062014 BEARING, BALL 6201UU 1 1
29 2 26716-080002 NUT, M8 2 2
30 1 1A7720-28640 SPRING, RETURN 1 1
31 1 1A7720-28640 SPRING, RETURN 1 1
32 1  1A7720-28650 SPRING, RETURN 1 1
33 1 1A7870-28700 ARM ASSY, INPUT 1 1
34 2 24550-014100 BUSH, 14X10 2 2
35 1 1A7870-28900 PLATE, CAM 1 1
36 1 1A7870-28930 WIRE ASSY, RELEASE 1 1
37 1 1A7870-28950 COVER, ARM A 1 1
38 1 1A7720-28960 STOPPER, SPRING 1 1
39 1 1A7870-28960 ARM ASSY, RELEASE 1 1
40 1 1A7870-28970 ARM ASSY, RELEASE 1 1

40-1 1 1A7870-28971 ARM ASSY, RELEASE 1 1 N

(A=F300139) (B=F400212)

41 1 1C6281-52310 PIN, SNAP 6 1 1
42 1 1C6281-52320 PIN, SNAP 8 1 1
43 1 22417-160180 PIN, COTTER 1.6X18 2 2
44 1 22157-080000 WASHER, 8 1 1
45 1 22157-080000 WASHER, 8 2 2
46 1 22157-080000 WASHER, 8 2 2
47 1 22272-000120 RING, E-12 2 2

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.66

; A)=GK13 D)=GK18
Fig.66. HIGH SPIN CONTROL e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
25 48 1 22417-160180 PIN, COTTER 1.6X18 1 1
49 1 22417-200200 PIN, COTTER 2.0X20 2 2
50 1  22487-080500 PIN, H 8X 50 1 1
26 S 51 1 26106-060162 BOLT, M6X 16 PLATED 1 1
%)Q 52 1 26106-080122 BOLT, M8X 12 PLATED 2 2
5 53 1 26106-080552 BOLT, M8X 55 PLATED 1 1
)

2@%@

2024 29 22 2

\
%46
T Pemen o o
|]I8 2|0 2? 1|9
O

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.67

Fig.67. HIGH SPIN CONTROL e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢

25 1 1 195734-22830 SPRING, STOPPER 1 1
2 1 1A7870-27980 SPRING, RETURN 1 1
3 1 1A7870-28500 LEVER ASSY 1 1
4 1 198273-28520 KNOB, PARKING BRAKE 1 1

4-1 1 198273-28521 KNOB, PARKING BRAKE 1 1 N

(C=F600387) (D=F800234)

5 1 1A7870-28540 ARM ASSY, RELEASE 1 1
6 1 1A7870-28580 ARM ASSY, SPEED 1 1
7 1 1A7876-28600 ROD, 16PS 1 1
8 2 194215-12341 NUT, CASTLE M10 1 1
9 2 194300-13340 COVER, DUCT 1 1
29 24 29 22 21 18 10 2 22417-250250 PIN, COTTER 2.5X25 1 1
| | 11 2 24761-060000 NIPPLE, GREASE MT6X1 1 1
12 2 194215-12341 NUT, CASTLE M10 1 1
13 2 194300-13340 COVER, DUCT 1 1
14 2 22417-250250 PIN, COTTER 2.5X25 1 1
15 2 24761-060000 NIPPLE, GREASE MT6X1 1 1
16 1 1A7870-28630 LINK 1 1
17 2 1A7870-28650 DAMPER ASSY 1 1
18 3 1A7870-28730 STAY ASSY, DAMPER 1 1
19 3 1A7870-28760 BOLT 1 1
20 3 1A7870-28680 SPRING, DUMPER 1 1
21 3 22157-080000 WASHER, 8 1 1
22 3 26716-080002 NUT, M8 2 2
23 3 22137-120000 WASHER, 12 1 1
24 2 1A7870-28670 PLATE 1 1
25 2 1A7870-28880 ARM ASSY, CAM 1 1
26 3 24550-014100 BUSH, 14X10 1 1
27 2 22272-000100 RING, E-10 2 2
28 2 24104-062014 BEARING, BALL 6201UU 1 1
29 2 26716-080002 NUT, M8 2 2
30 1 1A7720-28640 SPRING, RETURN 1 1
31 1 1A7720-28640 SPRING, RETURN 1 1
32 1  1A7720-28650 SPRING, RETURN 1 1
33 1 1A7870-28700 ARM ASSY, INPUT 1 1
34 2 24550-014100 BUSH, 14X10 2 2
35 1 1A7870-28900 PLATE, CAM 1 1
36 1 1A7870-28930 WIRE ASSY, RELEASE 1 1
37 1 1A7870-28950 COVER, ARM A 1 1
38 1 1A7720-28960 STOPPER, SPRING 1 1
39 1 1A7870-28960 ARM ASSY, RELEASE 1 1
40 1 1A7870-28970 ARM ASSY, RELEASE 1 1

40-1 1 1A7870-28971 ARM ASSY, RELEASE 1 1 N

(C=F600236) (D=F800164)

41 1 1C6281-52310 PIN, SNAP 6 1 1
42 1 1C6281-52320  PIN, SNAP 8 1 1
43 1 1C6281-52320  PIN, SNAP 8 2 2
44 1 22157-080000 WASHER, 8 2 2
45 1 22157-080000 WASHER, 8 2 2
46 1 22157-080000 WASHER, 8 1 1

47 1 22272-000120 RING, E-12 2 2

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 TRANSMISSION OCNP5-M25203  Fig.67

; A)=GK13 D)=GK18
Fig.67. HIGH SPIN CONTROL e-ers o
(C)=GK16 =

No.  Lev. Parts No. Description Qty I R
A B () O (E) R

25 48 1 22417-160180 PIN, COTTER 1.6X18 1 1

49 1 22417-200200 PIN, COTTER 2.0X20 2 2

50 1  22487-080500 PIN, H 8X 50 1 1

26 S 51 1 26106-060162 BOLT, M6X 16 PLATED 1 1

%) 52 1 26106-080122 BOLT, M8X 12 PLATED 2 2

53 1 26106-080552 BOLT, M8X 55 PLATED 1 1

g 49

2@%@

2024 29 22 2

\
%46
T Pemen o Y
|]I8 2|0 2? 1|9

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CNP5-M25203 REAR AXLE O0CNP5-M25203  Fig.68

i (A)=GK13 (D)=GK18
Fig.68. RING GEAR w-oa3 or
(C)=GK16 (F)=
No. Lev. Parts No. Description I R

Qty
A B € O E ©

1 1 1A7720-31300 GEAR ASSY, RING 1 1 1 1

Fig. 69

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CNP5-M25203 REAR AXLE O0CNP5-M25203  Fig.69

Fig.69. DIFFERENTIAL GEAR e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1A6780-31500 HOUSING ASSY, B 1 1 1 1
2 2 198421-31510 GEAR, DIFFERENTIAL 1 1 1 1
3 2 1A6780-31520 GEAR, DIFFERENTIAL 1 1 1 1
4 2 198421-31530 CASE, DIFFERENTIAL 1 1 1 1
5 2 198421-31550 WASHER, DIFFERENTIAL 2 2 2 2
6 2 194300-31560 GEAR, PINION 2 2 2 2
7 2 194300-31570 SHAFT, DIFFERENTIAL 1 1 1 1
8 2 194300-31620 WASHER, DIFFERENTIAL 2 2 2 2
9 2  22351-040040 PIN, SPRING 4.0X40 1 1 1 1
10 1 24101-060064 BEARING, BALL 6006 1 1 1 1
11 1 24101-060074 BEARING, BALL 6007 1 1 1 1
12 1 26156-100162 BOLT, M10X 16 PLATED 6 6 6 6

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 REAR AXLE
Fig.70. DIFFERENTIAL CARRIER

OCNP5-M25203  Fig.70

(A)=GK13 (D)=GK18
(B)=GK14 )=
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 198165-32311 CARRIER 1 1 1 1
2 1 198421-32320 SHIM, T=0.1 2 2 2 2
3 1 198421-32330 SHIM, T=0.3 1 1 1 1
4 1 198421-32340 SHIM, T=0.5 1 1 1 1

Yes

N:Old *ies

Yes

New, Q:0ld €25 New, R:0ld =5

Yes' Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 REAR AXLE OCNP5-M25203 Fig.71

H A)=GK13 D)=GK18
Fig.71. REAR HOUSING EB;ZGKM EE;:
(C)=GK16 F)=
No.  Lev. Parts No. Description Qty |
A (B (©) O (E ¢

1 1 104447-13650  SEAL, TC6Y445711.5 2 2 2 2
2 1  198165-32610-1 HOUSING, REAR AXLE L 101 1 1
3 1 198165-32620-1 HOUSING, REAR AXLE R 101 1 1
4 1 198421-32630  GASKET, HOUSING 1 1 1 1
5 1 198425-32640-1 COVER, REAR AXLE 2 2 2 2
6 1 198421-32660 STOPPER, PLATE 4 4 4 4
7 1 198290-32750  SEAL, OIL TC253506 2 2 2 2
8 1 22312080180  PIN, PARALLEL M8X18 2 2 2 2
9 1 22312:080200  PIN, PARALLEL M8X20 4 4 4 4
10 1 22312-080320  PIN, PARALLEL M8X32 2 2 2 2
11 1 23491-140002  PLUG, 14 2 2 2 2
194855-24020 12 1 24311-000160 O-RING, 1AP16.0 2 2 2 2
13 1 26106-080162  BOLT, M8X 16 PLATED 4 4 4 4
14 1 26013-100402  BOLT, M10X 40 6 6 6 6
15 1 26013-100402  BOLT, M10X 40 16 16 16 16
16 1 26013-100502  BOLT, M10X 50 6 6 6 6
17 1 26013-100552  BOLT, M10X 55 2 2 2 2
18 1 26013-100652 BOLT, M10X 65 2 2 2 2

194855-24020

17

194855-24020

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 REAR AXLE OCNP5-M25203 Fig.175

Fig.175. REAR HOUSING y-oxs (O-cras
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 194447-14140 SEAL, OIL TC6Y577512 2 2
2 1 198165-32610-1 HOUSING, REAR AXLE L 1 1
3 1 198165-32620-1 HOUSING, REAR AXLE R 1 1
4 1 198421-32630 GASKET, HOUSING 1 1
5 1 198421-32650 COVER, REAR AXLE 2 2
6 1 198421-32660 STOPPER, PLATE 4 4
7 1 198290-32750 SEAL, OIL TC253506 2 2
8 1 22252-000750 RING, 75 2 2
9 1 22312-080180 PIN, PARALLEL M8X18 2 2
10 1 22312-080200 PIN, PARALLEL M8X20 4 4
11 1 22312-080320 PIN, PARALLEL M8X32 2 2
12 1  23491-140002 PLUG, 14 2 2
13 1 24311-000160 O-RING, 1AP16.0 2 2
14 1 26013-100402 BOLT, M10X 40 6 6
15 1 26013-100402 BOLT, M10X 40 16 16
16 1 26013-100502 BOLT, M10X 50 6 6
17 1 26013-100552 BOLT, M10X 55 2 2
18 1 26013-100652 BOLT, M10X 65 2 2
19 1 26106-080162 BOLT, M8X 16 PLATED 4 4
194855-24020
Bemarks " i Yes ’ No § Yes g No . A . g A
Exclusive figure for GK13NH & GK16NH. N.OId‘T>TNew, O.OIdT»‘_SNew, R.OId‘T>_S New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 REAR AXLE OCNP5-M25203 Fig.72

Fig.72. DIFFERENTIAL LOCK (g3 (D=oK1s

(C)=GK16 (F)=

Lev. Parts No. Description Qty |

AW B € O E @

z
°

198421-33110 SLIDER, LOCK
198421-33120 FORK, SHIFT
1A7870-33130  PEDAL ASSY, LOCK

198421-33140 SPRING
198421-33170 SPACER, 20X25X3.2
22351-050040 PIN, SPRING 5.0X40

22351-080032 PIN, SPRING 8.0X32
22351-080040 PIN, SPRING 8.0X40
24311-000110 O-RING, 1AP11.0

E-N
© 0O NOOOOMWNE

P N N N N =
N N R
N N R
N N R
N N R

=
o

24311-000160 O-RING, 1AP16.0

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 REAR AXLE OCNP5-M25203 Fig.73

Fig.73. DIFFERENTIAL LOCK ACCESSORIES e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 198421-33150 HOSE, VINYL 15X35 1 1 1 1
2 1 1A6750-61830 RUBBER, EDGE 1 1 1 1 z
(A=F300152) (B=F400250) (C=F600294) (D=F800186)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 REAR AXLE

OCNP5-M25203 Fig.74

; A)=GK13 D)=GK18
Fig.74. FINAL PINION e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 198164-33410 PINION, FINALL S 1 1 1 1

2 1 198164-33420 PINION, FINALR S 1 1 1 1

3 1 24101-060060 BEARING, BALL 6006C3 2 2 2 2

4 1 24101-062040 BEARING, BALL 6204C3 2 2 2 2

2)

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes' Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 REAR AXLE OCNP5-M25203 Fig.75

; (A)=GK13 (D)=GK18
Fig.75. FINAL GEAR e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 198164-33510 GEAR, FINAL 46S 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 REAR AXLE OCNP5-M25203 Fig.76

; A)=GK13 D)=GK18
Fig.76. REAR AXLE SHAFT e-ers o
(C)=GK16 (F)=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 194447-13640 SLEEVE, S| 40X44X15 2 2 2 2

2 1 198421-34110 SHAFT, REAR AXLE 2 2 2 2

3 1 22242-000400 RING, 40 2 2 2 2

4 1 24101-060080 BEARING, BALL 6008C3 2 2 2 2

5 1 24101-062060 BEARING, BALL 6206C3 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 REAR AXLE

OCNP5-M25203 Fig.176

Fig.176. REAR AXLE SHAFT y-oxs (O-cras
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1  194440-32580 COLLAR, 45X55X20 2 2
2 1 198164-34120 SHAFT, REAR AXLE 2 2
3 1 194305-34170 COLLAR, 45X57X20 2 2
4 1  22242-000400 RING, 40 4 4
5 1  22242-000450 RING, 45 2 2
6 1 24101-060094 BEARING, BALL 6009 2 2
7 1 24101-063050 BEARING, BALL 6305C3 2 2
8 1  24321-000450 O-RING, 1AG45.0 2 2
5
1
6
8
3
Fig.175 @
'
Fig.175
Fig. 175
Remark.s " i Yes ’ No § Yes g No . A . g A
* Exclusive figure for GK13NH & GK16NH. N.OId‘T>TNew, O.OIdT»‘_SNew, R.OId‘T>_S New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 REAR AXLE OCNP5-M25203 Fig.77

; (A)=GK13 (D)=GK18
Fig.77. REAR WHEEL TIRE e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |

A ® € O E ©

1A6760-34710  TIRE ASSY, 7-16 L
1A6760-34720  WHEEL, 5JAX16
198162-34710  TIRE, 7-16 TI3H L

1A6760-34810  TIRE ASSY, 7-16 R
1A6760-34720  WHEEL, 5JAX16
198162-34760 TIRE, 7-16 TI3HR

o bh|lwNE
NN RN R
R R Rl e e

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 REAR AXLE OCNP5-M25203 Fig.78

1 A)=GK13 D)=GK18
Fig.78. REAR WHEEL TIRE e-ers o
(C)=GK16 F=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 198163-34700 TIRE KIT, 8-16 T13HL 1 1
2 2 198163-34710 TIRE, REAR 8-16 T13H 1 1
3 2 198435-34720 WHEEL, 5JAX16WDC 1 1
4 1 198163-34750 TIRE KIT, 8-16 T13HR 1 1
5 2 198163-34710 TIRE, REAR 8-16 T13H 1 1
1 6 2 198435-34720 WHEEL, 5JAX16WDC 1 1
@) 3
(6
Remarks Yes No Yes No
* Exclusive figure for GK18NV. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




O0CNP5-M25203 REAR AXLE
Fig.79. REAR WHEEL TIRE

@

OCNP5-M25203  Fig.79

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 198164-34700 TIREKIT, T13H L 1 1
1-1 1 1A7870-34700 TIREKIT, REAR L 1 1 R
(C=F601716) (D=F801205)
2 2 198164-34710 TIRE ASSY, REAR T13H 1 1
3 2 198531-34730 WHEEL, W6X18 1 1
3-1 2 1A7870-34730 WHEEL, W6X18 1 1 R
(C=F601716) (D=F801205)
4 1 198164-34750 TIREKIT, T13HR 1 1
4-1 1 1A7870-34750 TIRE KIT, REARR 1 1 R
(C=F601716) (D=F801205)
5 2 198164-34710 TIRE ASSY, REAR T13H 1 1
6 2 198531-34730  WHEEL, W6X18 1 1
6-1 2 1A7870-34730 WHEEL, W6X18 1 1 R

(C=F601716)

(D=F801205)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CNP5-M25203 REAR AXLE O0CNP5-M25203  Fig.80

Fig.80. REAR WHEEL TIRE (weerts (0619

(C)=GK16 (F)=

Lev. Parts No. Description Qty |

AW B € O E @

z
°

1 1 198425-34911 TIRE ASSY, REAR L 1 1
2 2 198425-34931 WHEEL 1 1
3 2 198421-34940 TIRE ASSY, 7-16 1 1
4 3 198421-34950 TIRE, REAR 7-16 1 1
1 5 3 198421-34960  TUBE 11
® 3 6 1 198425-34921 TIRE ASSY, REAR R 1 1
® (g) 7 2 198425-34931  WHEEL 101
8 2 198421-34940 TIRE ASSY, 7-16 1 1
9 3 198421-34950 TIRE, REAR 7-16 1 1
10 3 198421-34960 TUBE 1 1
Remarks
* Exclusive figure for GK16SV.
* Exclusive figure for GK18SV. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 REAR AXLE OCNP5-M25203 Fig.177

; (A)=GK13 (D)=GK18
Fig.177. REAR WHEEL TIRE e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |

A ® € O E ©

1 1 1A6750-34950 TIRE, AGS 3.00-25 L 1

2 2 1A6750-34960  TIRE, AGS3.00-25 1

3 2  1A6750-34990  WHEEL, 1.85X25DC 1

4 1 1A6750-34980  TIRE, AGS 3.00-25 R 1

5 2 1A6750-34960  TIRE, AGS3.00-25 1

6 2  1A6750-34990  WHEEL, 1.85X25DC 1
Remarks Yes No Yes

N:OId‘T>TNew, Q:0ld *— New, R:0ld <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

* Exclusive figure for GK13NH. Yes Ves
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




OCNP5-M25203 REAR AXLE OCNP5-M25203 Fig.178

1 A)=GK13 D)=GK18
Fig.178. REAR WHEEL TIRE oy-cs o
(C)=GK16 (F=
No.  Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 1A6750-34900 TIRE ASSY, 6-12 L 1 1
2 2 1A6750-34930 WHEEL, 12X5J 1 1
2 3 2 1A6750-34940 TIRE, AGS 6-12FSLM 1 1
1 (5) 3A 3 104447-12820 TUBE 1 1
0] 3B 3 1A6750-34920  TIRE, 6-12 FSLM 1 1
4 1 1A6750-34910 TIRE ASSY, 6-12 R 1 1
5 2  1A6750-34930 WHEEL, 12X5J 1 1
6 2 1A6750-34940 TIRE, AGS 6-12FSLM 1 1
7 3 194447-12820 TUBE 1 1
8 3  1A6750-34920 TIRE, 6-12 FSLM 1 1
Remarks
* Exclusive figure for GK13FV.
* Exclusive figure for GK16FV. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 REAR AXLE OCNP5-M25203 Fig.179

1 A)=GK13 D)=GK18
Fig.179. REAR WHEEL TIRE (o3 o
(C)=GK16 (F=
No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 198425-34781 TIRE ASSY, 7-20 L 1 1 1
2 2 198425-34791 WHEEL 1 1 1
3 2 194990-94021 TIRE ASSY, AG7-20 1 1 1
4 1  198425-34881 TIRE ASSY, 7-20 R 1 1 1
1 2 5 2 198425-34791 WHEEL 1 1 1
4) 5 6 2 194990-94021 TIRE ASSY, AG7-20 1 1 1
Remarks
* Exclusive figure for GK14VUN.
* Exclusive figure for GK160MV & GK180MV. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 REAR AXLE OCNP5-M25203 Fig.189

1 A)=GK13 D)=GK18
Fig.189. REAR WHEEL TIRE y-oxs o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 198164-34800 TIRE ASSY, REAR L 1
2 2 198164-34850 TIRE ASSY, 130/90-2 1
3 3 198164-34860 TIRE, REAR 130/90-2 1
4 3 198164-34870 TUBE 1
5 2 198425-34890 WHEEL 1
6 1 198164-34920 TIRE ASSY, REAR R 1
7 2 198164-34850 TIRE ASSY, 130/90-2 1
8 3 198164-34860 TIRE, REAR 130/90-2 1
9 3 198164-34870 TUBE 1
10 2 198425-34890 WHEEL 1
Bemarks " i Yes ’ No § Yes g No . A . g A
Exclusive figure for GK16NH. N:Old ‘T>TNew, (J.OIdT>‘_S New, R.OId‘T>_S New, S:Old <ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 REAR AXLE

OCNP5-M25203 Fig.81

i A)=GK13 D)=GK18
Fig.81. HUB BOLT w-oa3 or
(C)=GK16 (F)=

No. Lev. Parts No. Description ' |
A B (€ O (E) (F)

1 1 198425-34730 HUB, REAR WHEEL 2 2 2 2

2 1 194200-34750  PIN, 10X78 2 2 2 2

3 1 1A1040-36010 BOLT, FLANGE 4 4 4 4

4 1 1A1040-36040 SPRING, FLANGE BOLT 4 4 4 4

5 1 22137-160000 WASHER, 16 4 4 4 4

6 1 22217-120000 WASHER, SPRING 12 12 12 12 12

7 1 22372-100000  PIN, SNAP 10 2 2 2 2

8 1 26156-120252 BOLT, M12X 25 PLATED 12 12 12 12

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CNP5-M25203 REAR AXLE O0CNP5-M25203  Fig.82

; A)=GK13 D)=GK18
Fig.82. DISC BRAKE e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 198162-36080 BRAKE KIT, DISK 1 1 1 1
1-1 1 1A7870-36050 BRAKE ASSY, DISK 1 1 1 1 R
(A=F300896) (B=F401084) (C=F601566) (D=F801136)
2 2 198421-36310 ACTUATOR 1 1 1 1
2-1 2 1A7531-36310 ACTUATOR 1 1 1 1 R
(A=F300896) (B=F401084) (C=F601566) (D=F801136)
3 2 198421-36321 PLATE, STEEL 4 4 4 4
3-1 2  1A7531-36320 PLATE, STEEL 4 4 4 4 R
(A=F300896) (B=F401084) (C=F601566) (D=F801136)
4 2 198421-36330 SHAFT, CAM LEVER L 1 1 1 1
5 2 198162-36380 PLATE, FRICTION 116P 4 4 4 4
5-1 2 1A7531-36380 PLATE, FRICTION 114 4 4 4 4 R
Fig 83 (A=F300896) (B=F401084) (C=F601566) (D=F801136)
6 2 198421-36410 ACTUATOR 1 1 1 1
6-1 2 1A7531-36410 ACTUATOR 1 1 1 1 R
(A=F300896) (B=F401084) (C=F601566) (D=F801136)
7 2 198421-36430 SHAFT, CAM LEVER R 1 1 1 1
8 1 22242-000250 RING, 25 2 2 2 2
9 1 24190-160001 BALL, STEEL 1/2 12 12 12 12
9-1 1 24190-160001 BALL, STEEL 1/2 6 6 6 6 K
(A=F300896) (B=F401084) (C=F601566) (D=F801136)
4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 REAR AXLE
Fig.83. BRAKE PEDAL

17

%; )
Fig 119

%}—22
Oy—24

15
i

16

O0CNP5-M25203 Fig.83

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194740-00322  ADJUSTER 2 2 2 2
2 1 198360-03260 GROMMET, 12 1 1 1 1
3 1 1C6140-14050  SPACER, 25.2X34X2 1 1 1 1
4 1 1C6320-16440 SPRING, 11X55.5 1 1 1 1
5 1 194990-20170  NUT, M8 2 2 2 2
6 1 198133-22510 RIVET, PEDAL HEAD 2 2 2 2
7 1 198133-22530 WASHER, RIVET 2 2 2 2
8 1 1C6053-32020 WASHER, 8.5X20X3.2 1 1 1 1
9 1 1A7870-37300 PEDAL ASSY, BRAKE L 1 1 1 1
10 1 1A7870-37400 PEDAL ASSY, BRAKE R 1 1 1 1
11 1 198071-37510 COVER, HEAD 2 2 2 2
12 1 198421-37511  SPRING, RETURN 2 2 2 2
13 1 198421-37550  SHAFT, BRAKE PEDAL 1 1 1 1
14 1 194300-37570  SPRING 2 2 2 2
15 1 198253-37610  KNOB, PARKING BRAKE 1 1 1 1
16 1 1A7870-37640 LEVER ASSY, LOCK 1 1 1 1
17 1 1A7870-37680 ROD, BRAKE 1 1 1 1
18 1 198421-37750  ROD, BRAKE L 2 2 2 2
19 1 198425-37760 ROD, BRAKE R 2 2 2 2
20 1 194080-37781 PIN, 8X25 4 4 4 4
21 1 1C6950-45410 CONNECTOR, BRAKE 1 1 1 1
22 1 1C6281-52320  PIN, SNAP 8 1 1 1 1
23 1 1C6281-52320  PIN, SNAP 8 4 4 4 4
24 1 22272-000100  RING, E-10 1 1 1 1
25 1 22272-000190  RING, E-19 1 1 1 1
26 1 22512-070400  KEY, 7X 40 1 1 1 1
27 1 24761-040000 NIPPLE, GREASE B 1 1 1 1
28 1 26716-080002 NUT, M8 2 2 2 2
29 1 26716-080002 NUT, M8 2 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 HYDRAULIC CONTROL
Fig.84. HYDRAULIC CYLINDER CASE

Fig. 41

@o—1 10 Fig.92

OCNP5-M25203 Fig.84

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 198421-42102 HOUSING ASSY 1 1 1 1
2 2 23871-010000 PLUG, RO1 7 7 7 7
3 2 23871-020000  PLUG, R0O2 2 2 2 2
4 2 24550-040300  BUSH, 40X30 2 2 2 2
5 1 198165-42120 GASKET, HOUSING 1 1 1 1
6 1 194850-42180  STRAINER 2 2 2 2
7 1 194850-42190 SPACER 2 2 2 2
8 1 194205-42280-1 PIPE, AIR BREATHER 1 1 1 1
9 1 198162-42810  BASE, TOP LINK 1 1 1 1
10 1 194151-42832  GASKET, HINGE 1 1 1 1
11 1 194630-43230 PACKING 2 2 2 2
12 1 194310-46350  POPPET, CHECK 1 1 1 1
13 1 194310-46380  SPRING 1 1 1 1
14 1 194310-46730 PLUG, 14 1 1 1 1
15 1 194312-46750  PLUG, PF3/8 1 1 1 1
16 1 194180-51640 CLAMP, HARNESS 1 1 1 1
17 1 22217-100000 WASHER, SPRING 10 1 1 1 1
18 1 22351-100025 PIN, SPRING 10.0X25 2 2 2 2
19 1  23414-140018 GASKET, 14X1.0 1 1 1 1
20 1  23414-170022 GASKET, 17X1.0 1 1 1 1
21 1 26016-100352 BOLT, M10X 35 4 4 4 4
22 1 26016-100452 BOLT, M10X 45 4 4 4 4
23 1 26716-100002 NUT, M10 1 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 HYDRAULIC CONTROL OCNP5-M25203 Fig.85

Fig.85. HYDRAULIC SIDE COVER e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 198425-42220 COVER, CASE 1 1 1 1

2 1 23871-010000 PLUG, RO1 1 1 1 1

3 1 24315-000110 O-RING, 1BP11.0 3 3 3 3

4 1 26106-080202 BOLT, M8X 20 PLATED 3 3 3 3

@ Fig.84

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 Fig.86

0CNP5-M25203 HYDRAULIC CONTROL
. (A)=GK13 (D)=GK18
Fig.86. PISTON (o3 o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 198163-43310 PISTON, HYDRAULIC 1 1 1 1
2 1  24315-000460 O-RING, 1BP46.0 1 1 1 1
3 1 24372-000460 RING, BACK UP T2P46 1 1 1 1

Fig.84

N:OId%‘TSNeW, O:OIdL‘L»New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.

Yes'



O0CNP5-M25203 HYDRAULIC CONTROL OCNP5-M25203 Fig.87
Fig.87. LIFT CRANK (e O-cras

(C)=GK16 (F)=

Lev. Parts No. Description Qty |

AW B € O E @

z
°

1 1 198421-43410  ROD, PISTON 1 1 1 1
2 1 198421-44110  CRANK, LIFT 1 1 1 1
3 1 198421-44211  SHAFT, LIFT 1 1 1 1
4 1 198421-44230  LINER, 30X55X3 2 2 2 2
5 1 198421-44250  SLEEVE, LIFT SHAFT 2 2 2 2
6 1 198421-44410  ARM, LIFT 2 2 2 2
7 1 194197-44610-1 WASHER, 10X50X6 1 1 1 1
8 1 22351-050040  PIN, SPRING 5.0X40 1 1 1 1
9 1  24311-000224  O-RING, 1AP22.4 1 1 1 1
10 1 24341-000315 O-RING, 1AS31.5 2 2 2 2
11 1 24351-240400  O-RING, 1A24040 4 4 4 4
12 1 26106-100252  BOLT, M10X 25 PLATED 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 Fig.88

0CNP5-M25203 HYDRAULIC CONTROL
) (A)=GK13 (D)=GK18
Fig.88. CONTROL VALVE (o3 o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 198435-45101 VALVE ASSY, CONTROL 1 1 1 1
2 2 24315-000110 O-RING, 1BP11.0 1 1 1 1
3 1  26450-080252 BOLT, M8X 25 3 3 3 3

&)
2 g Fig 84

N:OId%‘TSNeW, O:OIdL‘L»New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.

Yes'



O0CNP5-M25203 HYDRAULIC CONTROL OCNP5-M25203  Fig.89
Fig.89. RELIEF VALVE (g3 O)-Gras

(C)=GK16 (F)=

Lev. Parts No. Description Qty |

AW B € O E @

z
°

1 1 198220-45340 COLLAR, VALVE 1 1 1 1
2 1 198163-45610 SPRING, RELIEF VALVE 1 1 1 1
3 1  194195-45620 POPPET 1 1 1 1
4 4 1 198220-45630 PLUG, RELIEF VALVE 1 1 1 1
5 1 194195-45640 SEAT, 6.6X13X12.5 1 1 1 1
6 1 194195-45650 WASHER, 6.6X13X3,2 1 1 1 1
O—11 7 1 194850-45700  SHIM SET 11 1 1
8 1  194195-46260 SEAT, RELIEF VALVE 1 1 1 1
9 1  194850-49230 O-RING, 6X1.8 70 1 1 1 1
7 10 1  24311-000120 O-RING, 1AP12.0 1 1 1 1
11 1 24311-000180 O-RING, 1AP18.0 1 1 1 1
&—-:
o——9
[© N
=
S—:
S
3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 HYDRAULIC CONTROL
Fig.90. STOP VALVE

Fig. 93

O0CNP5-M25203  Fig.90

(A)=GK13 (D)=GK18
(B)=GK14 )=
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 198421-46302 VALVE, STOP 1 1 1 1
2 1 194180-46320 RING, BACK UP 1 1 1 1
3 1 194640-46620 BOLT, STOP 1 1 1 1
4 1 194312-46630 HOLDER, VALVE 1 1 1 1
5 1 22117-080000 WASHER, 8 1 1 1 1
6 1 22351-040012 PIN, SPRING 4.0X12 1 1 1 1
7 1 24311-000120 O-RING, 1AP12.0 1 1 1 1
8 1  24315-000100 O-RING, 1BP10.0 1 1 1 1
9 1 26716-100002 NUT, M10 1 1 1 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 HYDRAULIC CONTROL OCNP5-M25203 Fig.91
Fig.91. SAFETY VALVE (g3 O)-Gras

(C)=GK16 (F)=

Lev. Parts No. Description Qty |

AW B € O E @

z
°

1 1  194150-45320 SPRING, RELIEF VALVE 1 1 1 1
2 1 198220-45350 COLLAR, VALVE 1 1 1 1
3 1 198220-45370 PLUG, SAFETY VALVE 1 1 1 1
4 1 198220-46400 SHIM SET 1 1 1 1
3 5 1 194640-46410 SEAT, SAFETY VALVE 1 1 1 1
6 1  194640-46420 POPPET 1 1 1 1
¢\ —O
7 1 22351-060028 PIN, SPRING 6.0X28 1 1 1 1
_@; 8 1 24311-000120 O-RING, 1AP12.0 1 1 1 1
4 T 9 1 24311-000180 O-RING, 1AP18.0 1 1 1 1
S

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 HYDRAULIC CONTROL
Fig.92. HYDRAULIC CONTROL(1)

O0CNP5-M25203  Fig.92

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194990-22050  NUT, M8 1 1 1 1
2 1 198431-44510 ARM, FEEDBACK 1 1 1 1
3 1 198163-47080  ROD, FEEDBACK 1 1 1 1
4 2 194208-47510 ROD, FEEDBACK 1 1 1 1
5 2 26716-080002 NUT, M8 1 1 1 1
6 1 1A7870-47130 PLATE ASSY, BASE 1 1 1 1
6-1 1 1A7870-47131  PLATE ASSY, BASE 1 1 1 1 N
(A=F300345) (B=F400503) (C=F600757) (D=F800445)
7 1 1A7870-47170 ARM ASSY, CONTROL 1 1 1 1
8 1 1A7870-47220 LEVER ASSY, CONTROL 1 1 1 1
8-1 1 1A7870-47221  LEVER ASSY, CONTROL 1 1 1 1 N
(A=F300345) (B=F400503) (C=F600757) (D=F800445)
9 2 24550-012060 BUSH, 12X 6 2 2 2 2
10 1 1A7870-47280  LINK, CONTROL 1 1 1 1
11 1 1A7870-47290 ARM ASSY, CONTROL 1 1 1 1
12 1 198431-47320 ROD, CONTROL 1 1 1 1
13 1 198431-47330 PLATE, CONTROL 1 1 1 1
14 1  194555-47340-2 PLATE, A 2 2 2 2
15 1 198431-47340 PIN, CONTROL 1 1 1 1
16 1 194555-47350-2 PLATE, B 4 4 4 4
17 1 198431-47350 WASHER, 8.4X17X1.6 1 1 1 1
18 1 198431-47390 ARM SET, POSITION 2 2 2 2
19 1 198431-47401  ARM, DRAFT SET 2 2 2 2
20 1 198431-47420  BAR, CONTROL 1 1 1 1
21 1 198431-47430 BAR, CONTROL 1 1 1 1
22 1 194180-47440  GASKET, 12 2 2 2 2
23 1 194208-47450  SHAFT, FEEDBACK 2 2 2 2
24 1 198431-47470  ARM, FEEDBACK 1 1 1 1
25 1 198431-47480  ARM, FEEDBACK 1 1 1 1
26 1 198431-47520  ROD, FEEDBACK 1 1 1 1
27 1  194208-47530 ADJUSTER 2 2 2 2
28 1 194151-47760 WASHER, 12 3 3 3 3
29 1  194310-47790 PLATE, FRICTION 1 1 1 1
30 1 198163-47800 ARM ASSY, FEEDBACK 1 1 1 1
31 2 194310-21210  BUSH, 15X20X25 1 1 1 1
32 1 194215-47840 SPRING, RETURN 1 1 1 1
33 1 198431-47870  PLATE, FEEDBACK 1 1 1 1
34 1 194550-47910  SPACER, 15X28X2 1 1 1 1
35 1 1C6281-52320  PIN, SNAP 8 1 1 1 1
36 1 1C6281-52320  PIN, SNAP 8 1 1 1 1
37 1 22137-080000 WASHER, 8 6 6 6 6
38 1 22137-080000  WASHER, 8 1 1 1 1
39 1 22137-120000 WASHER, 12 2 2 2 2
40 1 22272-000060 RING, E-6 1 1 1 1
41 1 22351-050025 PIN, SPRING 5.0X25 4 4 4 4
42 1 22372-080000  PIN, SNAP 8 5 5 5 5
43 1  22417-250320 PIN, COTTER 2.5X32 1 1 1 1
44 1 22522-030130 KEY, WOODRUFF 3X13 2 2 2 2
45 1 23414-150000 GASKET, 15X1.0 1 1 1 1
46 1 24311-000090 O-RING, 1AP9.0 2 2 2 2
47 1  24311-000200  O-RING, 1AP20.0 2 2 2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 HYDRAULIC CONTROL
Fig.92. HYDRAULIC CONTROL(1)

O0CNP5-M25203  Fig.92

(A)=GK13 (D)=GK18
(B)=GK14 ()=
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B € ©O E ¢
48 1 26016-060162 BOLT, M6X 16 4 4 4 4
49 1 26016-080202 BOLT, M8X 20 2 2 2 2
50 1 26016-080202 BOLT, M8X 20 4 4 4 4
51 1 26106-120302 BOLT, M12X 30 PLATED 4 4 4 4
52 1 26116-080552 BOLT, M8X 55 PLATED 1 1 1 1
53 1 26716-080002 NUT, M8 3 3 3 3
54 1 26736-120002 NUT, M12 1 1 1 1
55 1 26776-120002 NUT, LOCK M12 1 1 1 1
56 1  22417-200160 PIN, COTTER 2.0X16 1 1 1 1
57 1 26106-080202 BOLT, M8X 20 PLATED 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 HYDRAULIC CONTROL OCNP5-M25203 Fig.93

Fig.93. HYDRAULIC CONTROL(2) e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 194555-46640 KNOB, STOP 1 1 1 1
2 2 194555-46650 LABEL 1 1 1 1
5 3 1 198010-47340 PIPE, PROTECTOR 1 1 1 1
3-1 1 174845-27700 BOOT, SHAFT 1 1 1 1 N
(A=F300345) (B=F400503) (C=F600757) (D=F800445)
4 1 1A7870-47550 LEVER, CONTROL 1 1 1 1
5 1 198200-47810 KNOB, BLACK 1 1 1 1
6 1 1C6281-52310 PIN, SNAP 6 1 1 1 1
7 1 26106-080162 BOLT, M8X 16 PLATED 2 2 2 2
8 1 194990-22140 NUT, M8 2 2 2 2
9 1 1C6281-52320 PIN, SNAP 8 1 1 1 1
10 1 22137-080000 WASHER, 8 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CNP5-M25203 HYDRAULIC CONTROL OCNP5-M25203  Fig.94
Fig.94. HYDRAULIC CONTROL(3) (e (O)exts

(C)=GK16 (F)=

Lev. Parts No. Description Qty |

AW B € O E @

z
°

2 1A8070-47120  DIAL, AUTO
55— 1A8070-47130  CAP

16 ——© 1A7870-47320  STAY, WIRE
n—-e 1A7870-47500 BRACKET ASSY

1A8070-47830  PLATE
1A8070-47850  GUIDE, WIRE

1A8070-47870  SHAFT, AUTO DIAL

—_
© 0O NOOOOMWNE

12 Fig. 112 1A7870-47980  CABLE, AUTO DIAL A

1A7870-47990  CABLE, AUTO DIAL B
108127-81960  SPRING, 10

11 22137-080000 WASHER, 8

12 22137-100000 WASHER, 10

13 22137-100000  WASHER, 10

14 20857-600160  SCREW, 6X16

15 24341-000200  O-RING, 1AS20.0

16 26346-080002  NUT, M8

17 26736-100002  NUT, M10

N
o
PRrPRrPPRPPRPRPEPRPRrREIRPRERERER
PRPRRPORRRPRIAMRPRRRERIRPRERRERER
PRPRRPORRRPRIAMRPRRRERIRPRERRERER
PRPRRPORRRPRIAMRPRRRERIRPRERRERER
PRPRRPORRRPRIAMRPRRRERIRPRERRERER

[
[ee]

26776-100002 NUT, LOCK M10

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 HYDRAULIC CONTROL OCNP5-M25203 Fig.95

; A)=GK13 D)=GK18
Fig.95. HYDRAULIC PIPING e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 1A7870-48110 PIPE ASSY, PRESSURE 1 1
2 1 198220-48140 FLANGE, PIPE P 1 1
3 1 1A7870-48220 PIPE, PRESSURE F 1 1
4 1 198421-48240 HOSE, PRESSURE 1 1
5 1 198163-48280 PIPE ASSY, PRESSURE 1 1
6 1 1A7870-48340 TUBE, PRESSURE 1 1
7 1 1A7870-48500 FLANGE 1 1
8 1 198220-48750 BOLT ASSY, JOINT 1 1
9 1 124295-49700 CLIP, HOSE 28.0 3 3
10 1 23000-035000 CLAMP, 35 2 2
11 1 23414-180023 GASKET, 18X1.0 2 2
12 1 24311-000200 O-RING, 1AP20.0 3 3
13 1  24311-000220 O-RING, 1AP22.0 1 1
14 1 26106-060162 BOLT, M6X 16 PLATED 3 3
15 1 26106-060302 BOLT, M6X 30 PLATED 4 4
16 1 26106-060352 BOLT, M6X 35 PLATED 3 3
17 1 26106-060452 BOLT, M6X 45 PLATED 3 3
18 1 26106-080162 BOLT, M8X 16 PLATED 5 5
TO ENGINE 18-1 1 26106-080162 BOLT, M8X 16 PLATED 3 3 K
(A=F301138) (B=F401308)
19 1 198448-51460 CLAMP, HARNESS 2 2
20 1 194990-22140 NUT, M8 2 2
21 1 26106-080122 BOLT, M8X 12 PLATED 2 2 w

(A=F301138) (B=F401308)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CNP5-M25203 HYDRAULIC CONTROL OCNPS-M25203  Fig.96
. (A)=GK13 (D)=GK18
Fig.96. HYDRAULIC PIPING (B)=GK14 =

(C)=GK16 (F)=

Lev. Parts No. Description Qty |

AW B € O E @

z
°

1 1 1A7876-48110 PIPE ASSY, PRESSURE 1 1
2 1 198220-48140  FLANGE, PIPE P 1 1
3 1 1A7870-48220 PIPE, PRESSURE F 11
4 1 198421-48240 HOSE, PRESSURE 1 1
5 1 198163-48280  PIPE ASSY, PRESSURE 1 1
6 1 1A7870-48340 TUBE, PRESSURE 1 1
7 1 1A7870-48500 FLANGE 1 1
16 —% @ 8 1 198220-48750 BOLT ASSY, JOINT 1 1
9 1 124295-49700  CLIP, HOSE 28.0 3 3
4‘;—@; 10 1 23000-035000 CLAMP, 35 2 2
12 %_ 11 1 23414-180023  GASKET, 18X1.0 2 2
12 1 24311-000200  O-RING, 1AP20.0 3 3
13 1 24311-000220  O-RING, 1AP22.0 1 1
14 1 26106-060162  BOLT, M6X 16 PLATED 3 3
TO ENGINE 15 1 26106-060302  BOLT, M6X 30 PLATED 4 4
6 16 1 26106-060352  BOLT, M6X 35 PLATED 3 3
17 1 26106-060452  BOLT, M6X 45 PLATED 3 3
18 1 26106-080162  BOLT, M8X 16 PLATED 5 5
18-1 1 26106-080162 BOLT, M8X 16 PLATED 3 3 K
TO ENGINE (C=F601954) (D=F801329)
19 1  198448-51460  CLAMP, HARNESS 2 2
20 1 194990-22140  NUT, M8 2 2
21 1 26106-080122  BOLT, M8X 12 PLATED 2 2 w

(C=F601954) (D=F801329)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 HYDRAULIC CONTROL OCNP5-M25203 Fig.180
Fig.180. HYDRAULIC PIPING (g3 O)-Gras

(C)=GK16 (F)=

Lev. Parts No. Description Qty |

®wW B (€ O E @

z
°

1 1 194990-22140  NUT, M8 2 2
2 1 1A6401-29150 PLUG, G 1/4 1 1
3 2 158805-85900 PLUG, G1/4 1 1
4 2 24315-000110 O-RING, 1BP11.0 1 1
5 1 198165-48122 FILTER 1 1
6 1 198220-48140 FLANGE, PIPE P 1 1
7 1 1A7876-48150 PIPE ASSY, PRESSURE 1 1
8 1 1A7870-48220 PIPE, PRESSURE F 1 1
9 1 198421-48240  HOSE, PRESSURE 1 1
10 1 1A7876-48250 COLLAR, 16X6.5 1 1
11 1 198163-48280  PIPE ASSY, PRESSURE 1 1
12 1 1A7870-48340 TUBE, PRESSURE 1 1
13 1 1A7870-48500 FLANGE 1 1
23 14 1 124295-49700  CLIP, HOSE 28.0 3 3
15 1 198448-51460 CLAMP, HARNESS 2 2
19 16 1 23010-030000 CLAMP, 30 2 2
17 1  23414-180023 GASKET, 18X1.0 2 2
»' 18 1 23857-120000  BOLT, JOINT 12 1 1
TO ENGINE 19 1 24311000200  O-RING, 1AP20.0 3 3
20 1 24311-000220 O-RING, 1AP22.0 1 1
21 1 26106-060162 BOLT, M6X 16 PLATED 3 3
22 1 26106-060302 BOLT, M6X 30 PLATED 4 4
14 23 1 26106-060352 BOLT, M6X 35 PLATED 3 3
24 1  26106-060452 BOLT, M6X 45 PLATED 3 3
25 1 26106-080162 BOLT, M8X 16 PLATED 5 5
25-1 1 26106-080162 BOLT, M8X 16 PLATED 3 3 K
(C=F601954) (D=F801329)
TO ENGINE 26 1 26106-080122 BOLT, M8X 12 PLATED 2 2 w
(C=F601954) (D=F801329)
Remarks
* Exclusive figure for GK160MV & GK180MV.
* Exclusive figure for GK16MVU & GK18MVU. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 ELECTRICAL PARTS

Fig.97. WIRE HARNESS(1)

OCNP5-M25203  Fig.97

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1A7870-51110 HARNESS, WIRE 1 1 1 1
1-1 1 1A7870-51111 HARNESS, WIRE 1 1 1 1 N
(A=F300330) (B=F400493) (C=F600744) (D=F800424)
1-2 1 1A7870-51112 HARNESS ASSY,F 1 1 1 1 S
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
2 2 1A7870-51120 HARNESS, WIRE 1 1 1 1
2-1 2 1A7870-51121 HARNESS, WIRE 1 1 1 1 N
(A=F300474) (B=F400696) (C=F600972) (D=F800688)
2-2 2 1A7870-51122 HARNESS, F A 1 1 1 1 S
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
3 2  1A7500-51160 CLIP, HARNESS 25 25 25 25
3-1 2 1A7500-51160 CLIP, HARNESS 23 23 23 23 K
(A=F300330) (B=F400493) (C=F600744) (D=F800424)
3-2 2  1A7500-51160 CLIP, HARNESS 24 24 24 24 K
(A=F300697) (B=F400878) (C=F601260) (D=F800919)
4 2 198535-52110 FUSE, 5A 3 3 3 3
5 2 198535-52120 FUSE, 10A 1 1 1 1
6 2 198535-52130 FUSE, 15A 1 1 1 1
7 2 198535-52140 FUSE, 20A 2 2 2 2
8 2 1A7531-52420 COVER, FUSE BOX 1 1 1 1
9 2 1A7870-65780 LABEL, FUSE 1 1 1 1
9-1 2 1A7870-65781 LABEL, FUSE 1 1 1 1 S
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
9A 2 1A7500-51130 DIODE, 3.0A 3 3 3 3 W
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
10 1 26106-080122 BOLT, M8X 12 PLATED 1 1 1 1
11 1  29622-250001 BAND, RF250 1 1 1 1

Remarks
(1)There is parts number mention.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 ELECTRICAL PARTS OCNP5-M25203  Fig.98

Fig.98. WIRE HARNESS(2) w-oa3 (D=oK1s

(C)=GK16 (F)=

Lev. Parts No. Description Qty |

AW B € O E @

z
°

1 1 194990-22130  NUT, M6 1 1 1 1

\n_ 7©) (16) 2 1 194990-22140  NUT, M8 1 1 1 1
3 1 1A7870-51170 HARNESS, WIRE 11 1 1

4 1 1A7870-51410  CABLE, BATTERY 11 1 1

%ﬁ 1 5 2 1A7000-52820  FUSE, SLOW BLOW 60A 2 2 2 2
6 1 1A7720-51420  CABLE, BATTERY EARTH 11 1 1

Q 7 1 194680-51670  BAND, CLIP 11 1 1

o g— 12 (15) (17) 8 1 194680-51670  BAND, CLIP 1 1 1 1
jmane 9 1 124550-77030  COVER, TERMINAL 11 1 1
10 1 26106-080122  BOLT, M8X 12 PLATED 1 1 1 1

1 1 26106-080162  BOLT, M8X 16 PLATED 1 1 1 1

12 1 29622-250001  BAND, RF250 11 1 1

13 1 1E6102-83230  CLAMP, CABLE 1 1 1 1

14 1 26106-080122  BOLT, M8X 12 PLATED 1 1 1 1

15 1 29622-140001  BAND, RF140 11 1 1

16 1 194680-51670  BAND, CLIP 1 1 1 1

17 1 29622-250001  BAND, RF250 2 2 2 2

18 1 1E6102-83230  CLAMP, CABLE 11 1 1

19 1 26106-080122  BOLT, M8X 12 PLATED 11 1 1

T0 ENGINE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 ELECTRICAL PARTS OCNP5-M25203  Fig.99

; A)=GK13 D)=GK18
Fig.99. BATTERY e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 194990-22130 NUT, M6 2 2 2 2
2 1 1A7870-51500 BATTERY, 55B24R 1 1 1 1
3 1 1A8160-51600 CLAMP, BATTERY 6-245 1 1 1 1
3-1 1 1A7870-51600 CLAMP, BATTERY 6-245 1 1 1 1 N
(A=F300865) (B=F401059) (C=F601526) (D=F801107)
4 1 194215-58120 ROD, BATTERY A 2 2 2 2
5 1 26716-060002 NUT, M6 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 ELECTRICAL PARTS

Fig.100. SWITCH

0CNP5-M25203  Fig.100

Fi

.97

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 F=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E8665-05100 TIMER, GLOW 3SEC 1 1 1 1
2 1  194990-22130 NUT, M6 2 2 2 2
3 1 1A7450-52210 SWITCH ASSY 1 1 1 1
4 2 1A7450-52230 BULB, WITH SOCKET 1 1 1 1
5 1 1A7870-52950 RELAY, CB 3 3 3 3
6 1 198200-57200 RELAY, FLASHER 1 1 1 1
7 1 1A7870-62270 STAY, SWITCH 1 1 1 1
8 1 22857-600160 SCREW, 6X16 2 2 2 2
9 1 1E8255-81180 LEVER, ROLLER 1 1 1 1
10 1 1E8255-81180 LEVER, ROLLER 1 1 1 1
11 1 1E8940-81300 SWITCH, COMBINATION 1 1 1 1
12 1 1E8915-81450 SWITCH, MICRO 1 1 1 1
13 1 1E8915-81450 SWITCH, MICRO 1 1 1 1
15 1 26023-030162 SCREW, M3X16 2 2 2 2
16 1 26023-030162 SCREW, M3X16 2 2 2 2
17 1 26106-060122 BOLT, M6X 12 PLATED 1 1 1 1
18 1 26106-060122 BOLT, M6X 12 PLATED 3 3 3 3
18-1 1 26106-060122 BOLT, M6X 12 PLATED 1 1 1 1 K
(A=F300697) (B=F400878) (C=F601260) (D=F800919)
19 1 26106-080122 BOLT, M8X 12 PLATED 1 1 1 1
19-1 1 194990-22140 NUT, M8 1 1 1 1 S
(A=F300697) (B=F400878) (C=F601260) (D=F800919)
19-2 1 194990-22130 NUT, M6 1 1 1 1 S
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
20 1 1A7870-51220 COUPLER, 8P 1 1 1 1
21 1  194990-22130 NUT, M6 2 2 2 2 W
(A=F300697) (B=F400878) (C=F601260) (D=F800919)
22 1  194990-22130 NUT, M6 1 1 1 1
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
23 1 1A7874-58120 BRACKET, RELAY R 1 1 1 1
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
24 1  1K1140-82500 RELAY(ACM13211M01 2 2 2 2 w
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 ELECTRICAL PARTS

OCNP5-M25203 Fig.101

Fig.101. SWITCH(U.F.0.) oKtz (0619
(C)=GK16 F=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E8665-05100 TIMER, GLOW 3SEC 1 1 1 1
2 1  194990-22130 NUT, M6 2 2 2 2
3 1 1A7450-52210 SWITCH ASSY 1 1 1 1
4 2 1A7450-52230 BULB, WITH SOCKET 1 1 1 1
5 1 1A7870-52950 RELAY, CB 3 3 3 3
6 1 198200-57200 RELAY, FLASHER 1 1 1 1
7 1 1A7870-62270 STAY, SWITCH 1 1 1 1
8 1 22857-600160 SCREW, 6X16 2 2 2 2
9 1 1E8255-81180 LEVER, ROLLER 1 1 1 1
10 1 1E8255-81180 LEVER, ROLLER 1 1 1 1
11 1 1E8255-81180 LEVER, ROLLER 1 1 1 1
12 1 1E8940-81300 SWITCH, COMBINATION 1 1 1 1
13 1 1E8915-81450 SWITCH, MICRO 1 1 1 1
14 1 1E8915-81450 SWITCH, MICRO 1 1 1 1
15 1 1E8915-81450 SWITCH, MICRO 1 1 1 1
16 1 26023-030162 SCREW, M3X16 2 2 2 2
17 1 26023-030162 SCREW, M3X16 2 2 2 2
18 1 26023-030162 SCREW, M3X16 2 2 2 2
19 1 26106-060122 BOLT, M6X 12 PLATED 1 1 1 1
20 1 26106-060122 BOLT, M6X 12 PLATED 3 3 3 3
20-1 1 26106-060122 BOLT, M6X 12 PLATED 1 1 1 1 K
(A=F300697) (B=F400878) (C=F601260) (D=F800919)
21 1 26106-080122 BOLT, M8X 12 PLATED 1 1 1 1
21-1 1  194990-22140 NUT, M8 1 1 1 1 S
(A=F300697) (B=F400878) (C=F601260) (D=F800919)
21-2 1  194990-22130 NUT, M6 1 1 1 1 S
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
22 1  194990-22130 NUT, M6 2 2 2 2
(A=F300697) (B=F400878) (C=F601260) (D=F800919)
23 1  194990-22130 NUT, M6 1 1 1 1
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
24 1 1A7874-58120 BRACKET, RELAY R 1 1 1 1
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
25 1 1K1140-82500 RELAY(ACM13211M01 2 2 2 2
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
1
8
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 ELECTRICAL PARTS

OCNP5-M25203 Fig.181

Fig.181. SWITCH (o3 ©rcias
(C)=GK16 (F)=
No. Lev. Parts No. Description @ ® © ' o ©® ©
1 1 1E8665-05100 TIMER, GLOW 3SEC 1 1
2 1 1S6506-07140 COUPLER, WATERPROOF 1 1
3 1 194990-22130 NUT, M6 2 2
4 1 1A7870-51220 COUPLER, 8P 1 1
5 1  1A7450-52210 SWITCH ASSY 1 1
6 2  1A7450-52230 BULB, WITH SOCKET 1 1
7 1 1A7870-52950 RELAY, CB 3 3
8 1  198200-57200 RELAY, FLASHER 1 1
9 1 1A7870-62270  STAY, SWITCH 1 1
10 1 1E8255-81180 LEVER, ROLLER 1 1
11 1 1E8255-81180 LEVER, ROLLER 1 1
12 1 1E8940-81300 SWITCH, COMBINATION 1 1
13 1 1E8915-81450 SWITCH, MICRO 1 1
14 1 1E8915-81450 SWITCH, MICRO 1 1
15 1 22857-600160 SCREW, 6X16 2 2
16 1 26023-030162 SCREW, M3X16 2 2
17 1 26023-030162 SCREW, M3X16 2 2
18 1 26106-060122 BOLT, M6X 12 PLATED 1 1
19 1 26106-060122 BOLT, M6X 12 PLATED 3 3
19-1 1 26106-060122 BOLT, M6X 12 PLATED 1 1
(A=F300697) (C=F601260)
20 1 26106-080122 BOLT, M8X 12 PLATED 1 1
20-1 1 194990-22140 NUT, M8 1 1
(A=F300697) (C=F601260)
20-2 1 194990-22130 NUT, M6 1 1
(A=F301691) (C=F602818)
21 1 194990-22130 NUT, M6 2 2
(A=F300697) (C=F601260)
22 1 194990-22130 NUT, M6 1 1
(A=F301691) (C=F602818)
23 1 1A7874-58120 BRACKET, RELAY R 1 1
(A=F301691) (C=F602818)
24 1 1K1140-82500 RELAY(ACM13211M01 2 2
(A=F301691) (C=F602818)
Remarks
* Exclusive figure for GK13NH.
* Exclusive figure for GK16NH. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 ELECTRICAL PARTS
Fig.102. SWITCH

O0CNP5-M25203  Fig.102

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1C6900-07200 SWITCH, COUPLING 1 1 1 1
2 1 198162-52110  SWITCH, STARTING 1 1 1 1
2-1 1 1A7180-52110 SWITCH ASSY, STARTER 1 1 1 1 S
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
3 2 198360-52320 NUT, RING 1 1 1 1 z
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
4 2 198360-52330 WASHER 1 1 1 1 z
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
5 2 198162-52150 KEY ASSY 1 1 1 1 z
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
6 1 1E8255-81180 LEVER, ROLLER 1 1 1 1
7 1 1E8915-81450 SWITCH, MICRO 1 1 1 1
8 1 1E6460-84220  NUT, SWITCH 2-M3 1 1 1 1
9 1 26023-030202 SCREW, M3X20 2 2 2 2
10 1 26023-050202 SCREW, M5X20 2 2 2 2
11 1 26716-050002 NUT, M5 2 2 2 2
12 1 197810-83220 GROMMET, 18 1 1 1 1

Remarks
(1)Individual Key

* Part number of a spare key for Individual Key : 1A7190-XXXX0 (Q'ty 1)
Please put the individual key number into XXXX portion of the part number.
Key number is indicated on a tag attached to an original key.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 ELECTRICAL PARTS OCNP5-M25203  Fig.103

Fig.103. SWITCH(U.F.0.) e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 1C6900-07200 SWITCH, COUPLING 1 1 1 1
2 1 194990-22130 NUT, M6 4 4 4 4
3 1 26716-050002 NUT, M5 2 2 2 2
4 1 119953-51671 BRACKET ,CSD 1 1 1 1
5 1 194680-51670 BAND, CLIP 2 2 2 2
6 1 198162-52110 SWITCH, STARTING 1 1 1 1
6-1 1 1A7180-52110 SWITCH ASSY, STARTER 1 1 1 1 S
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
7 2 198360-52320 NUT, RING 1 1 1 1 V4
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
8 2 198360-52330 WASHER 1 1 1 1 z
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
9 2 198162-52150 KEY ASSY 1 1 1 1 z
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
10 1 1A7870-52310 STAY ASSY, SWITCH 1 1 1 1
11 1 1A7870-58540 PLATE, SWITCH 1 1 1 1
12 1 194420-61640 SCREW, TAPPING M5X16 2 2 2 2
13 1 198163-78360-1 COVER, CONTROLLER 1 1 1 1
14 1 1A7870-78610 SWITCH ASSY 1 1 1 1
15 1 1E8255-81180 LEVER, ROLLER 1 1 1 1
16 1 1E8255-81180 LEVER, ROLLER 1 1 1 1
17 1 1E8915-81450 SWITCH, MICRO 1 1 1 1
18 1 1E8915-81450 SWITCH, MICRO 1 1 1 1
19 1 1E6460-84220 NUT, SWITCH 2-M3 1 1 1 1
20 1 26023-030162 SCREW, M3X16 2 2 2 2
21 1  26023-030202 SCREW, M3X20 2 2 2 2
22 1 26023-050202 SCREW, M5X20 2 2 2 2
23 1  26559-050162 SCREW, M5X16 1 1 1 1
24 1 26106-060162 BOLT, M6X 16 PLATED 2 2 2 2
25 1 26106-080122 BOLT, M8X 12 PLATED 1 1 1 1

Remarks
(1)Individual Key
* Part number of a spare key for Individual Key : 1A7190-XXXX0 (Q'ty 1)

Please put the individual key number into XXXX portion of the part number.
Key number is indicated on a tag attached to an original key. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 ELECTRICAL PARTS
Fig.182. SWITCH

O0CNP5-M25203  Fig.182

(D)=GK18
(E)=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 1C6900-07200 SWITCH, COUPLING 1 1
2 1 198162-52110  SWITCH, STARTING 1 1
2-1 1 1A7180-52110 SWITCH ASSY, STARTER 1 1 S
(A=F301691) (C=F602818)
3 2 198360-52320  NUT, RING 1 1 z
(A=F301691) (C=F602818)
4 2 198360-52330 WASHER 1 1 z
(A=F301691) (C=F602818)
5 2 198162-52150  KEY ASSY 1 1 z
(A=F301691) (C=F602818)
6 1 197810-83220 GROMMET, 18 1 1
7 1  26023-050202  SCREW, M5X20 2 2
8 1 26716-050002 NUT, M5 2 2

Remarks

* Exclusive figure for GK13NH.

* Exclusive figure for GK16NH.

(1)Individual Key

* Part number of a spare key for Individual Key : 1A7190-XXXX0 (Q'ty 1)
Please put the individual key number into XXXX portion of the part number.
Key number is indicated on a tag attached to an original key.

Yes
Yes'

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 ELECTRICAL PARTS OCNP5-M25203  Fig.104

; (A)=GK13 (D)=GK18
Fig.104. FLASHERLAMP e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |

A B € O E ©

1 1 198200-53511 LAMP ASSY, FLASHER L 1 1 1 1
3 2 198200-53580 SCREW 4 4 4 4
4 2 1E9170-81260 LENS, FRONT 1 1 1 1
5 2 1E9170-81270  VALVE, 12V 21W 1 1 1 1
6 2 1E9170-81280 LENS, REAR 1 1 1 1
7 1 198200-53521 LAMP ASSY, FLASHER R 1 1 1 1
9 2 198200-53580 SCREW 4 4 4 4
10 2 1E9170-81260 LENS, FRONT 1 1 1 1
11 2 1E9170-81270  VALVE, 12V 21W 1 1 1 1
12 2 1E9170-81280 LENS, REAR 1 1 1 1
13 1 26376-120002 NUT, M12 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 ELECTRICAL PARTS OCNP5-M25203  Fig.105

; A)=GK13 D)=GK18
Fig.105. SIDE LAMP e-ers o
(C)=GK16 (F)=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1A7870-53300 LAMP ASSY, SIDE 2 2 2 2

2 2  1A7880-53320 BULB, 12Vv/15W 2 2 2 2

3 1 1A7870-61060 STAY, LAMP 2 2 2 2

4 1 1A7880-61070 RUBBER, LAMP 2 2 2 2

5 1 194420-61640 SCREW, TAPPING M5X16 4 4 4 4

6 1 1A1380-55310 CLAMP, WIRE 2 2 2 2

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 ELECTRICAL PARTS
Fig.106. BACK UP

O0CNP5-M25203  Fig.106

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 F=
No. Lev Parts No. Description ' |
A B (€ O (E) (F)
1 1 1A7870-47080 PLATE, BACK UP 1 1 1 1
2 1 198010-47541 PIN, 12X26 1 1 1 1
3 1 1A7870-47830 ROD, BACK UP 1 1 1 1
4 1 198164-47870 COLLAR, BACK UP 1 1 1 1
5 1 198360-55310 MOTOR, BACK UP 1 1 1 1
5-1 1 1A7870-59250 MOTOR ASSY, BACK UP 1 1 1 1 S
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
5A 2 194990-22140 NUT, M8 1 1 1 1 W
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
5B 2 1A7870-59260 ARM, MOTOR 1 1 1 1
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
5C 2  1E9001-88501 MOTOR,BODY 1 1 1 1
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
6 1 22137-060000 WASHER, 6 2 2 2 2
7 1 22137-120000 WASHER, 12 1 1 1 1
8 1 22372-120000 PIN, SNAP 12 1 1 1 1
9 1  22417-200200 PIN, COTTER 2.0X20 1 1 1 1
10 1 26106-060302 BOLT, M6X 30 PLATED 3 3 3 3
10-1 1 26106-060502 BOLT, M6X 50 PLATED 3 3 3 3 N
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
11 1  26347-060002 NUT, M6 1 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 ELECTRICAL PARTS OCNP5-M25203  Fig.107

; A)=GK13 D)=GK18
Fig.107. METER e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1A7870-56010 METER ASSY 1 1 1 1
2 2 1A7510-56110 BULB, 12v2.0W 12 12 12 12
3 2 198448-56150 BULB, 14V-1.4W 2 2 2 2
4 1 124701-91140 CABLE, L=985 1 1 1 1
5 1 22857-600160 SCREW, 6X16 4 4 4 4
6 1 198093-84810 SEAL, FENDER 2 2 2 2 W
(A=F300330) (B=F400493) (C=F600744) (D=F800424)
7 1 1A7870-01170 CORRUGATE TUBE 10 1 1 1 1 w
(A=F300653) (B=F400845) (C=F601190) (D=F800873)

6 Fig. 119
TO ENGINE )
% ' :
7 \

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 ELECTRICAL PARTS OCNP5-M25203  Fig.108

; (A)=GK13 (D)=GK18
Fig.108. HORN e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1C7100-08150 HORN ASSY 1 1 1 1
1-1 1 1C7100-08151 HORN ASSY 1 1 1 1 N
(A=F300896) (B=F401084) (C=F601566) (D=F801136)
2 1 26106-060122 BOLT, M6X 12 PLATED 2 2 2 2
Fig. 109

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 FITTINGS

O0CNP5-M25203  Fig.109

1 A)=GK13 D)=GK18
Fig.109. BONNET y-oxs o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B € ©O E ¢

1 1  194990-22130 NUT, M6 5 5 5 5
2 1  194990-22130 NUT, M6 2 2 2 2
3 1  194990-22140 NUT, M8 2 2 2 2
4 1  194440-51630 CLAMP, HARNESS 1 1 1 1
5 1 1A7880-53050 LAMP ASSY, HEAD 1 1 1 1
6 2 1A7880-53070  WIRE, HEAD LAMP 1 1 1 1
7 2 1A7880-53080 BULB, 12V30/30W 2 2 2 2
8 1 1A7870-60750  WEATHER-STRIP, 1200 1 1 1 1
9 1 1A7870-60960 SCREEN, GRILLE L 1 1 1 1
10 1 1A7870-60970 SCREEN, GRILLE R 1 1 1 1
11 1 1A7870-61020 BONNET, LOWER L 1 1 1 1
12 1 1A7870-61030 BONNET, LOWER R 1 1 1 1
13 1 1A7870-61090 URETHANE, BONNET U 1 1 1 1
14 1 1A7870-61200 STAY ASSY, BONNET 1 1 1 1

14-1 1 1A7870-61201 STAY ASSY, FRONT 1 1 1 1 N

(A=F300672) (B=F400858) (C=F601207) (D=F800886)
15 1 1A7870-61250 BONNET ASSY, UPPER M 1 1 1 1
16 1 1A8070-61330 COLLAR, 10X15X10 10 10 10 10
17 1 1A7500-61480 SPRING, BONNET 2 2 2 2
18 1 1A7870-61480 ROD, STAND 1 1 1 1
19 1  194420-61640 SCREW, TAPPING M5X16 8 8 8 8
20 1 194420-61640 SCREW, TAPPING M5X16 18 18 18 18
21 1 1A6750-61830 RUBBER, EDGE 1 1 1 1
22 1 198071-61890 NUT, SPEED M6 2 2 2 2
23 1  194555-65130 CUSHION 2 2 2 2
24 1  194940-65590 MARK,TOP 1 1 1 1
25 1 198071-65610 NUT, SPEED M5 2 2 2 2
26 1 22190-080002 WASHER, SEAL 8 2 2 2 2
27 1 22157-060000 WASHER, 6 7 7 7 7
28 1 22372-080000 PIN, SNAP 8 1 1 1 1
29 1 26106-060162 BOLT, M6X 16 PLATED 2 2 2 2
30 1 26106-060162 BOLT, M6X 16 PLATED 6 6 6 6
31 1 26106-060162 BOLT, M6X 16 PLATED 2 2 2 2
32 1 26106-060162 BOLT, M6X 16 PLATED 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 FITTINGS OCNP5-M25203  Fig.110

Fig.110. DASHBOARD(1) E‘B\;;gﬁi EE;;G”S
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A (B (©) O (E ¢
1 1 198461-60590  BOLT, M6X20 4 4 4 4
1-1 1 198072-60590  BOLT, M6X20 4 4 4 4 R
(A=F301362) (B=F401560) (C=F602295) (D=F801560)
5 2 1 198461-60590  BOLT, M6X20 2 2 2 2
2.1 1 198072-60590  BOLT, M6X20 2 2 2 2 R
(A=F301362) (B=F401560) (C=F602295) (D=F801560)
3 1 1A7870-61640 COVER, DASHBOARD 1 1 1 1
, 4 1 1A7870-61710 COVER, DASHBOARD L 101 1 1
Fig. 119 5 1 1A7870-61750 COVER, DASHBOARD R 101 1 1
6 1 198071-61890  NUT, SPEED M6 1 1 1 1 w

(A=F300404) (B=F400557) (C=F600829) (D=F800535)

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 FITTINGS

OCNP5-M25203 Fig.111

Fig.111. DASHBOARD(2) y-oxs (O-cras
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 1E8050-05510 GROMMET, SLIT 16X3 1 1 1 1
2 1  194990-22140 NUT, M8 4 4 4 4
3 1 1A7870-61500 GRIP, ASSIST 1 1 1 1
4 1 1A7870-61600 COVER, DASHBOARD 1 1 1 1
5 1 1A7870-61810 PLATE, AIR SHIELD 1 1 1 1
6 1 1E6684-79830 GROMMET, 19 1 1 1 1
7 1 26106-060122 BOLT, M6X 12 PLATED 4 4 4 4
8 1 26106-060122 BOLT, M6X 12 PLATED 5 5 5 5
9 1 198071-61890 NUT, SPEED M6 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 FITTINGS
Fig.112. FENDER

Fig. 119

OCNP5-M25203 Fig.112

Remarks
(1)No.13, 14 & 16 is interchangeable with a set of N0.13-1, 14-1 & 16-1.

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 F=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1A7400-02950 GROMMET, 25 2 2
2 1  194990-22130 NUT, M6 8 8
3 1  194990-22130 NUT, M6 2 2 Z
(A=F300661) (B=F400852)
4 1 1A7550-08811 NUT, M6X15 1 1
5 1  194990-22140 NUT, M8 4 4
6 1 194990-22140 NUT, M8 2 2
7 1  194300-37570 SPRING 2 2
8 1 198431-47750 BOLT, WING 2 2
9 1 198431-47760 STOPPER, LEVER 2 2
10 1  194440-51630 CLAMP, HARNESS 1 1
11 1 1E8560-61290 CAP, 20X20 1 1
12 1 198421-61620 BOLT, M6X20 8 8
13 1 1A7870-62110 FENDER ASSYL L 1 1
13-1 1 1A7870-62111 FENDER ASSY, L 1 1 N
(A=F300661) (B=F400852)
14 1 1A7870-62160 FENDER ASSY 1 1
14-1 1 1A7870-62161 FENDER ASSY, R 1 1 N
(A=F300661) (B=F400852)
15 1 1A7870-62250 GUIDE, LEVER L 1 1
16 1 1A7720-62300 REFLECTOR 2 2
16-1 1 198280-62260 REFLECTOR ASSY 2 2 N
(A=F300661) (B=F400852)
16A 2 198280-62270 REFLECTOR 2 2
(A=F300661) (B=F400852)
16B 2 22217-060000 WASHER, SPRING 6 2 2
(A=F300661) (B=F400852)
16C 2 26716-060002 NUT, M6 2 2 W
(A=F300661) (B=F400852)
17 1 1A7870-62300 GUIDE, LEVER R 1 1
18 1 198164-62330 STOPPER ASSY, PTO 1 1
19 1 1A8070-63640 COVER, GRIP 2 2
20 1 1A8070-63660 HOLDER, CUP 1 1
21 1 198121-63670 COVER, LEVER GUIDE 1 1
22 1 22157-080000 WASHER, 8 2 2
23 1 22157-080000 WASHER, 8 2 2
24 1 22417-200160 PIN, COTTER 2.0X16 2 2
25 1 22857-600160 SCREW, 6X16 1 1
26 1 22857-600160 SCREW, 6X16 6 6
27 1 26106-080162 BOLT, M8X 16 PLATED 2 2
28 1 26106-080162 BOLT, M8X 16 PLATED 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 FITTINGS
Fig.113. FENDER

OCNP5-M25203 Fig.113

Remarks
(1)No.13, 14 & 16 is interchangeable with a set of N0.13-1, 14-1 & 16-1.

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 F=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1A7400-02950 GROMMET, 25 2 2
2 1  194990-22130 NUT, M6 8 8
3 1  194990-22130 NUT, M6 2 2 Z
(C=F601197) (D=F800876)
4 1 1A7550-08811 NUT, M6X15 1 1
5 1  194990-22140 NUT, M8 2 2
6 1 194990-22140 NUT, M8 4 4
7 1  194300-37570 SPRING 2 2
8 1 198431-47750 BOLT, WING 2 2
9 1 198431-47760 STOPPER, LEVER 2 2
10 1  194440-51630 CLAMP, HARNESS 1 1
11 1 1E8560-61290 CAP, 20X20 1 1
12 1 198421-61620 BOLT, M6X20 8 8
13 1 1A7876-62110 FENDER ASSYL L 1 1
13-1 1 1A7876-62111 FENDER ASSY, L 1 1 N
(C=F601197) (D=F800876)
14 1 1A7876-62160 FENDER ASSY 1 1
14-1 1 1A7876-62161 FENDER ASSY, R 1 1 N
(C=F601197) (D=F800876)
15 1 1A7870-62250 GUIDE, LEVER L 1 1
16 1 1A7720-62300 REFLECTOR 2 2
16-1 1 198280-62260 REFLECTOR ASSY 2 2 N
(C=F601197) (D=F800876)
16A 2 198280-62270 REFLECTOR 2 2
(C=F601197) (D=F800876)
16B 2 22217-060000 WASHER, SPRING 6 2 2
(C=F601197) (D=F800876)
16C 2 26716-060002 NUT, M6 2 2 W
(C=F601197) (D=F800876)
17 1 1A7870-62300 GUIDE, LEVER R 1 1
18 1 198164-62330 STOPPER ASSY, PTO 1 1
19 1 1A8070-63640 COVER, GRIP 2 2
20 1 1A8070-63660 HOLDER, CUP 1 1
21 1 198121-63670 COVER, LEVER GUIDE 1 1
22 1 22157-080000 WASHER, 8 2 2
23 1 22157-080000 WASHER, 8 2 2
24 1 22417-200160 PIN, COTTER 2.0X16 2 2
25 1 22857-600160 SCREW, 6X16 1 1
26 1 22857-600160 SCREW, 6X16 6 6
27 1 26106-080162 BOLT, M8X 16 PLATED 2 2
28 1 26106-080162 BOLT, M8X 16 PLATED 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 FITTINGS
Fig.114. FENDER(U.F.O.)

OCNP5-M25203 Fig.114

Remarks
(1)No.12, 13 & 15 is interchangeable with a set of No.12-1, 13-1 & 15-1.

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 F=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1A7400-02950 GROMMET, 25 2 2
2 1  194990-22130 NUT, M6 8 8
3 1  194990-22130 NUT, M6 2 2 Z
(A=F300661) (B=F400852)
4 1 1A7550-08811 NUT, M6X15 1 1
5 1  194990-22140 NUT, M8 4 4
6 1 194990-22140 NUT, M8 2 2
7 1  194300-37570 SPRING 2 2
8 1 198431-47750 BOLT, WING 2 2
9 1 198431-47760 STOPPER, LEVER 2 2
10 1  194440-51630 CLAMP, HARNESS 1 1
11 1 198421-61620 BOLT, M6X20 8 8
12 1 1A7870-62110 FENDER ASSYL L 1 1
12-1 1 1A7870-62111 FENDER ASSY, L 1 1 N
(A=F300661) (B=F400852)
13 1 1A7870-62160 FENDER ASSY 1 1
13-1 1 1A7870-62161 FENDER ASSY, R 1 1 N
(A=F300661) (B=F400852)
14 1 1A7870-62250 GUIDE, LEVER L 1 1
15 1 1A7720-62300 REFLECTOR 2 2
15-1 1 198280-62260 REFLECTOR ASSY 2 2 N
(A=F300661) (B=F400852)
15A 2 198280-62270 REFLECTOR 2 2 W
(A=F300661) (B=F400852)
15B 2 22217-060000 WASHER, SPRING 6 2 2
(A=F300661) (B=F400852)
15C 2  26716-060002 NUT, M6 2 2
(A=F300661) (B=F400852)
16 1 1A7870-62300 GUIDE, LEVER R 1 1
17 1 198164-62330 STOPPER ASSY, PTO 1 1
18 1 1A8070-63640 COVER, GRIP 2 2
19 1 1A8070-63660 HOLDER, CUP 1 1
20 1 22157-080000 WASHER, 8 2 2
21 1 22157-080000 WASHER, 8 2 2
22 1 22417-200160 PIN, COTTER 2.0X16 2 2
23 1 22857-600160 SCREW, 6X16 1 1
24 1 22857-600160 SCREW, 6X16 6 6
25 1 26106-080162 BOLT, M8X 16 PLATED 2 2
26 1 26106-080162 BOLT, M8X 16 PLATED 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 FITTINGS

Fig.115. FENDER(U.F.O.)

OCNP5-M25203 Fig.115

Remarks
* Exclusive figure for GK14VUN.

(1)No.12, 13 & 15 is interchangeable with a set of No.12-1, 13-1 & 15-1.

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 F=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1A7400-02950 GROMMET, 25 2 2 2
2 1  194990-22130 NUT, M6 8 8 8
3 1  194990-22130 NUT, M6 2 2 2 Z
(B=F400852) (C=F601197) (D=F800876)
4 1 1A7550-08811 NUT, M6X15 1 1 1
5 1  194990-22140 NUT, M8 4 4 4
6 1 194990-22140 NUT, M8 2 2 2
7 1  194300-37570 SPRING 2 2 2
8 1 198431-47750 BOLT, WING 2 2 2
9 1 198431-47760 STOPPER, LEVER 2 2 2
10 1  194440-51630 CLAMP, HARNESS 1 1 1
11 1 198421-61620 BOLT, M6X20 8 8 8
12 1 1A7876-62110 FENDER ASSYL L 1 1 1
12-1 1 1A7876-62111 FENDER ASSY, L 1 1 1 N
(B=F400852) (C=F601197) (D=F800876)
13 1 1A7876-62160 FENDER ASSY 1 1
13-1 1 1A7876-62161 FENDER ASSY, R 1 1 1 N
(B=F400852) (C=F601197) (D=F800876)
14 1 1A7870-62250 GUIDE, LEVER L 1 1 1
15 1 1A7720-62300 REFLECTOR 2 2 2
15-1 1 198280-62260 REFLECTOR ASSY 2 2 2 N
(B=F400852) (C=F601197) (D=F800876)
15A 2 198280-62270 REFLECTOR 2 2 2 W
(B=F400852) (C=F601197) (D=F800876)
15B 2 22217-060000 WASHER, SPRING 6 2 2 2
(B=F400852) (C=F601197) (D=F800876)
15C 2  26716-060002 NUT, M6 2 2 2
(B=F400852) (C=F601197) (D=F800876)
16 1 1A7870-62300 GUIDE, LEVER R 1 1 1
17 1 198164-62330 STOPPER ASSY, PTO 1 1 1
18 1 1A8070-63640 COVER, GRIP 2 2 2
19 1 1A8070-63660 HOLDER, CUP 1 1 1
20 1 22157-080000 WASHER, 8 2 2 2
21 1 22157-080000 WASHER, 8 2 2 2
22 1 22417-200160 PIN, COTTER 2.0X16 2 2 2
23 1 22857-600160 SCREW, 6X16 1 1 1
24 1 22857-600160 SCREW, 6X16 6 6 6
25 1 26106-080162 BOLT, M8X 16 PLATED 2 2 2
26 1 26106-080162 BOLT, M8X 16 PLATED 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 FITTINGS OCNP5-M25203  Fig.116
; (A)=GK13 (D)=GK18
Fig.116. STEP =gz o
(C)=GK16 (F)=
Lev. Parts No. Description Qty |

A B € O E ©

z
°

1 1 1A7870-62040 COVER ASSY, MISSION 1 1 1 1
2 1 1A7870-62400  STAY ASSY, STEP L 1 1 1 1
3 1 1A7870-62410 STAY ASSY, STEPR 1 1 1 1
4 1 1A7870-62500 STEP ASSY,L M 1 1 1 1
5 1 194330-62530 STOPPER, PEDAL 3 3 3 3
6 1 1A7870-62530 STEP ASSY,RM 1 1 1 1
7 1 1A6750-62610 BOLT, M8X20 8 8 8 8
8 1 26106-080162 BOLT, M8X 16 PLATED 6 6 6 6
9 1 26106-080162 BOLT, M8X 16 PLATED 4 4 4 4
10 1 194440-51620 CLAMP 1 1 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 FITTINGS OCNP5-M25203  Fig.117

; A)=GK13 D)=GK18
Fig.117. SUB STEP e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 198200-62560-1 STEP, SUB 1 1 1 1
2 1 26106-080162 BOLT, M8X 16 PLATED 4 4 4 4

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 FITTINGS OCNP5-M25203 Fig.118

Fig.118. FLOOR FRAME(1) w-oa3 rows
(C)=GK16 (F)=
No. Lev. Parts No. Description |

194427-11270 RUBBER, MOUNT
194990-22140 NUT, M8
198071-62900 STOPPER, MOUNT

198200-62910  STOPPER, U
198200-62970 MOUNT, UPPER
198200-62990 MOUNT, LOWER

22157-080000  WASHER, 8
22217-140000 WASHER, SPRING 14
26716-140002 NUT, M14

© oo N[O AwN R
I e P N =
NN NN AN
NN NN AN
NN NN NN S

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 FITTINGS

OCNP5-M25203 Fig.119

Fig.119. FLOOR FRAME(2) y-oxs (O-cras
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 1A7870-62550 FRAME ASSY, FLOOR M 1 1 1 1
2 1 1A6750-63050 BELT, SEAT 1 1 1 1
3 1 1A7870-63100 HINGE, SEAT 1 1 1 1
4 1 194151-63240 RUBBER, CUSHION 2 2 2 2
5 1 194151-63250 COLLAR, CUSHION 2 2 2 2
6 1  194205-63550 BREATHER, AIR 1 1 1 1
7 1 23065-090120 PIPE, 9X 120 1 1 1 1
8 1 26106-080122 BOLT, M8X 12 PLATED 1 1 1 1
9 1 26106-080162 BOLT, M8X 16 PLATED 2 2 2 2
10 1 26106-080302 BOLT, M8X 30 PLATED 2 2 2 2
11 1 26106-100202 BOLT, M10X 20 PLATED 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 FITTINGS

Fig.183. FLOOR FRAME(3)

O0CNP5-M25203  Fig.183

Remarks
* Exclusive figure for GK13FV.
* Exclusive figure for GK16FV.

(A)=GK13 (D)=GK18
(B)=GK14 ()=
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 1A7870-62550 FRAME ASSY, FLOOR M 1 1
2 1 1A6750-63050 BELT, SEAT 1 1
3 1 1A7873-63100 HINGE, SEAT 1 1
4 1 194151-63240 RUBBER, CUSHION 2 2
5 1 194151-63250 COLLAR, CUSHION 2 2
6 1  194205-63550 BREATHER, AIR 1 1
7 1 23065-090120 PIPE, 9X 120 1 1
8 1 26106-080122 BOLT, M8X 12 PLATED 1 1
9 1 26106-080162 BOLT, M8X 16 PLATED 2 2
10 1 26106-080302 BOLT, M8X 30 PLATED 2 2
11 1 26106-100202 BOLT, M10X 20 PLATED 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 FITTINGS OCNP5-M25203  Fig.120

; A)=GK13 D)=GK18
Fig.120. SEAT e-ers o
(C)=GK16 (F)=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1A7870-63000 SEAT M ASSY,OPERATOR 1 1 1 1

2 1 198425-63270 PIN, 8X190 1 1 1 1

3 1 22372-080000 PIN, SNAP 8 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 FITTINGS OCNP5-M25203  Fig.121

i (A)=GK13 (D)=GK18
Fig.121. REARVIEW MIRROR w-oa3 or
(C)=GK16 (F)=
No. Lev. Parts No. Description I R

Qty
A B € O E ©

1 1 198010-64100 MIRROR ASSY, BACK R 1 1 1 1
2 1 26106-060202 BOLT, M6X 20 PLATED 2 2 2 2

Fig. 119

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 FITTINGS OCNP5-M25203  Fig.122

; (A)=GK13 (D)=GK18
Fig.122. TOOL BOX (o3 o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1  198093-84800 BOX, TOOL 1 1 1 1
1-1 1 198093-84801 TOOLBOX, 1 1 1 1 N
U F OfRItH ML (A=F300804) (B=F401037) (C=F601467) (D=F801039)
2 1 26106-060162 BOLT, M6X 16 PLATED 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 FITTINGS OCNP5-M25203 Fig.184

Fig.184. STAY(TOOLBOX) e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1A7870-63200 STAY, BOX 1 1 1 1
2 1 26106-080162 BOLT, M8X 16 PLATED 2 2 2 2
Fig. 122

Remarks
* Exclusive figure for without U.F.O. specification. N:OId%‘TSNeW, Q:0ld =5 New, R:0ld €5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 FITTINGS
Fig.123. LABEL

2

4= kn-sy-oRh

¢ = ]~

sunn ©

1 13

12

5% g

21(22)(23)(24)

31

FL v FOmMETE

O0CNP5-M25203  Fig.123

(A)=GK13 (D)=GK18
(B)=GK14 )=
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1  194215-65510 LABEL,THROTTLE LEVER 1 1 1 1
2 1 198431-65551 LABEL,AUTO-HANDLING 1 1 1 1
3 1 1A8070-65670 LABEL, 1 1 1 1
4 1 1A8070-65690 LABEL,DEPTH 1 1 1 1
5 1 1A7740-65860 LABEL,SIDE LAMP 1 1 1 1
6 1 198200-65010 MARK, BRAN 63-R400 1 1 1 1
6-1 1  41800-110040 EMBLEM, S 04 1 1 1 1 N
(A=F301134) (B=F401302) (C=F601943) (D=F801322)
7 1 198425-65340 LABEL, HYD. LOCK 1 1 1 1
8 1 198164-65450 LABEL, SPEED 1 1 1 1
9 1 1A6750-65450 LABEL, DIFF. LOCK 1 1 1 1
10 1 198071-65470 LABEL,BRAKE LOCK 1 1 1 1
11 1 1A6750-65470 LABEL, GEAR OIL 1 1 1 1
12 1 198162-65510 LABEL,KEY SWITCH 1 1 1 1
13 1 1A7870-65570 LABEL, FRAME 1 1 1 1
14 1 1A7870-65610 LABEL,OIL 1 1 1 1
15 1 1A7870-65650 LABEL, MAIN SHIFT 1 1 1 1
16 1 1A7870-65660 LABEL, RANGE 1 1 1 1
17 1 1A7870-65670 LABEL, PTO 1 1 1 1
18 1 1A7870-65680 LABEL, LIFT 1 1 1 1
19 1 1A7720-65710 LABEL, 1 1 1 1
20 1 121470-44540 LABEL, SUB-TANK 1 1 1 1 Z
(A=F300121) (B=F400144) (C=F600143) (D=F800138)
21 1 1A7873-65110 LABEL, MODEL NAME L 1
22 1 1A7874-65110 LABEL, MODEL NAME L 1
23 1 1A7876-65110 LABEL, MODEL NAME 1
24 1 1A7878-65110 LABEL, MODEL NAME L 1
25 1 198200-65770 LABEL, 1 1 1 1
26 1 1A7870-65850 LABEL, BACK UP 1 1 1 1
27 1 1A7873-65120 LABEL, MODEL NAME R 1
28 1 1A7874-65120 LABEL, MODEL NAME R 1
29 1 1A7876-65120 LABEL, MODEL NAME R 1
30 1 1A7878-65120 LABEL, MODEL NAME R 1
31 1 198164-65610 LABEL,TREAD 1

Remarks

(1)Exclusive parts for U.F.O..

(2)Exclusive parts for GK13NH.

(3)GK13NH & GK16NH specifications do not have it.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 FITTINGS OCNP5-M25203  Fig.124

Fig.124. LABEL(SAFETY) e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |

A B € O E ©

1 1 198425-65310 LABEL, SAFETY DRIVE 1 1 1 1
2 1 198425-65321 CAUTION, INSTRUCTION 1 1 1 1
3 1 198327-65352 LABEL,ROT.SHFT.DANGR 1 1 1 1
4 1 198327-65451 LABEL,CLUTCH HANDLG 1 1 1 1
5 1 1A6750-65480 WARNING,EXH.GAS 1 1 1 1
6 1 1A6750-65490 CAUTION,ENGINE STOP 1 1 1 1
m;:::;‘:: 7 1 198327-65711 LABEL,P.T.O0.COVER 1 1 1 1
.ﬁﬁf:’::v' 8 1 1A7720-65740 LABEL,HIGH SPIN 1 1 1 1
9 1 198133-65910 LABEL,HYD.PRS.WARNG. 1 1 1 1
10 1 1E5120-86720 LABEL, CAUTION 1 1 1 1
11 1 1C6980-95241 LABEL, WARNING BRAKE 1 1 1 1
12 1 1E8500-97200 LABEL, DANGER A 1 1 1 1
13 1 1E8500-97220 LABEL, RADIATOR 1 1 1 1
14 1 198101-65921 LABEL,OPR.SEAT BELT 1 1 1 1
15 1 198101-85091 LABEL,FRAME 1 1 1 1
16 1 198200-65730 LABEL,CAUTION 1 1 1 1
17 1 1A6750-65980 LABEL,BATTERY A 1 1 1 1
18 1 1A6750-65570 LABEL,SIDE COVER 2 2 2 2
Remarks Yes No Yes No
(1)GK13NH & GK16NH specifications do not have it. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 FITTINGS OCNP5-M25203  Fig.195

Fig.195. SMV(LABEL) e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 1A8343-65210 LABEL, CAUTION SMV 1 1 1 1

1
AZE |

ERETTHLER
BRET-J%

BELT(REW

1A8343-65210

Fig. 197

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203  Fig.196

OCNP5-M25203 FITTINGS
Fig.196. SMV(BRACKET) (o3 ©rcias
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 194990-22140 NUT, M8 2 2 2 2
2 1 1A7870-93130 BRACKET, SMV ROPS 1 1 1 1
3 1 26106-080162 BOLT, M8X 16 PLATED 2 2 2 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.

Yes'



OCNP5-M25203 FITTINGS OCNP5-M25203  Fig.197

; A)=GK13 D)=GK18
Fig.197. SMV e-ers o
(C)=GK16 (F)=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 194990-22130 NUT, M6 2 2 2 2

2 1 194990-22140 NUT, M8 2 2 2 2

3 1 1A8343-65800 EMBLEM ASSY, SMV 1 1 1 1

4 1 7A7882-85620 M ASSY, STAY SMV 1 1 1 1

5 1 1A7882-85630 HOLDER, SMV 1 1 1 1

6 1 26106-060202 BOLT, M6X 20 PLATED 2 2 2 2

7 1 26487-080163 BOLT, M8X16 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 HITCH OCNP5-M25203 Fig.125
; (A)=GK13 (D)=GK18
Fig.125. LIFT LINK (e o

(C)=GK16 F=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1A7870-27850  LINK ASSY, LIFT
195450-27840 PIN, LINK 16X48
198162-72220 PIN, 19X130

Fig. 87

22137-160000 WASHER, 16
22137-200000 WASHER, 20
22372-160000 PIN, SNAP 16

~Njo o slw N e
N T = = N [ RS
Al AN NON
Al AN NON

22360-200000 PIN, SNAP 20

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 HITCH OCNP5-M25203  Fig.126

; A)=GK13 D)=GK18
Fig.126. LIFT LINK e-ers o
(C)=GK16 (F)=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1A7870-27850 LINK ASSY, LIFT 2 2

2 1  195450-27840 PIN, LINK 16X48 2 2

3 1 198162-72220 PIN, 19X130 2 2

4 1 22137-160000 WASHER, 16 2 2

5 1 22137-200000 WASHER, 20 4 4

6 1 22372-160000 PIN, SNAP 16 2 2

7 1 22360-200000 PIN, SNAP 20 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



0CNP5-M25203 HITCH 0CNP5-M25203  Fig.127
Fig.127. LIFT LINK(U.F.0.) e-ers oros

(C)=GK16 (F)=
Lev. Parts No. Description Qty |

(A B €©) ©O E ©

z
°

195450-27840 PIN, LINK 16X48
198421-72100-1 LINK ASSY, LIFTL
198435-72150-1 FULCRUM ASSY, LINK

198162-72220 PIN, 19X130
22137-160000 WASHER, 16
22137-200000 WASHER, 20

22372-160000 PIN, SNAP 16
22360-200000 PIN, SNAP 20

o N oA N R
L T = W SN [N
NN R RR RN
NN R RR RN

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 HITCH OCNP5-M25203 Fig.128

Fig.128. LIFT LINK(U.F.0.) e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1  195450-27840 PIN, LINK 16X48 2 2 2
2 1 198421-72100-1 LINKASSY, LIFTL 1 1 1
3 1 198531-72150 FULCRUM ASSY, LINK 1 1 1
4 1 198162-72220 PIN, 19X130 1 1 1
5 1 22137-160000 WASHER, 16 1 1 1
6 1 22137-200000 WASHER, 20 2 2 2
7 1 22372-160000 PIN, SNAP 16 2 2 2
8 1 22360-200000 PIN, SNAP 20 2 2 2

Remarks
* Exclusive figure for GK14VUN. N:0ld €25 New, Q:0ld £ New, R:Old %= New, S:01d £125 New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Ghange

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




O0CNP5-M25203 HITCH

Fig.129. U.F.O. CYLINDER

O0CNP5-M25203  Fig.129

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1  195450-27840 PIN, LINK 16X48 2 2
2 1 198435-72150-1 FULCRUM ASSY, LINK 1 1
3 1  198162-72220 PIN, 19X130 1 1
4 1 198421-72510 CYLINDER ASSY, LIFT 1 1
4-1 1 1A7870-72510 CYLINDER ASSY, LIFT 1 1 N
(A=F300135) (B=F400197)
5 2 24315-000340  O-RING, 1BP34.0 1 1
5-1 2 1A7780-17570  PACKING, 34 1 1 N
(A=F300135) (B=F400197)
6 2 24341-000120 O-RING, 1AS12.0 1 1
6A 2 194065-38350 ADAPTER, 1/8 2 2 W
(A=F300135) (B=F400197)
6B 2 1A7870-72520 TUBE ASSY, CYLINDER 1 1 W
(A=F300135) (B=F400197)
6C 2 1A7870-72590 ROD ASSY 1 1 W
(A=F300135) (B=F400197)
6D 2 1A7870-72610 PISTON 1 1 w
(A=F300135) (B=F400197)
6E 2 198421-72620 PACKING, PISTON 1 1
(A=F300135) (B=F400197)
6F 2 198421-72640 SEAL, DUST 1 1
(A=F300135) (B=F400197)
6G 2 1A7870-72650 COVER, ROD 1 1 W
(A=F300135) (B=F400197)
6H 2 198421-72660 PACKING 1 1 W
(A=F300135) (B=F400197)
6J 2 24550-018150 BUSH, 18X15 1 1 W
(A=F300135) (B=F400197)
6K 2 26996-140002 NUT, LOCK M14 1 1 W
(A=F300135) (B=F400197)
6K-1 2 26356-140002 NUT, M14 1 1 N
(A=F301165) (B=F401339)
7 1 22137-160000 WASHER, 16 1 1
8 1 22137-200000 WASHER, 20 2 2
9 1  22360-200000 PIN, SNAP 20 2 2
10 1 22372-160000 PIN, SNAP 16 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 HITCH

Fig.130. U.F.O. CYLINDER(U.F.O.)

O0CNP5-M25203  Fig.130

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  195450-27840 PIN, LINK 16X48 2 2 2
2 1 198531-72150 FULCRUM ASSY, LINK 1 1 1
3 1 198162-72220 PIN, 19X130 1 1 1
4 1 198421-72510 CYLINDER ASSY, LIFT 1 1
4-1 1 1A7870-72510 CYLINDER ASSY, LIFT 1 1 1 N
(C=F600212) (D=F800159)
5 2 24315-000340 O-RING, 1BP34.0 1 1
5-1 2  1A7780-17570 PACKING, 34 1 1 1 N
(C=F600212) (D=F800159)
6 2 24341-000120 O-RING, 1AS12.0 1 1 1
6A 2 194065-38350 ADAPTER, 1/8 2 2 2 w
(C=F600212) (D=F800159)
6B 2  1A7870-72520 TUBE ASSY, CYLINDER 1 1 1 w
(C=F600212) (D=F800159)
6C 2 1A7870-72590 ROD ASSY 1 1 1 W
(C=F600212) (D=F800159)
6D 2 1A7870-72610 PISTON 1 1 1 W
(C=F600212) (D=F800159)
6E 2 198421-72620 PACKING, PISTON 1 1 1
(C=F600212) (D=F800159)
6F 2 198421-72640 SEAL, DUST 1 1 1
(C=F600212) (D=F800159)
6G 2  1A7870-72650 COVER, ROD 1 1 1 w
(C=F600212) (D=F800159)
6H 2 198421-72660 PACKING 1 1 1 w
(C=F600212) (D=F800159)
6J 2  24550-018150 BUSH, 18X15 1 1 1 W
(C=F600212) (D=F800159)
6K 2 26996-140002 NUT, LOCK M14 1 1 1 w
(C=F600212) (D=F800159)
6K-1 2 26356-140002  NUT, M14 1 1 1 N
(B=F401339) (C=F601997) (D=F801373)
7 1 22137-160000 WASHER, 16 1 1 1
8 1 22137-200000 WASHER, 20 2 2 2
9 1 22360-200000 PIN, SNAP 20 2 2 2
10 1  22372-160000 PIN, SNAP 16 2 2 2

Remarks
* Exclusive figure for GK14VUN.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 HITCH OCNP5-M25203 Fig.131

Fig.131. AUTO ROTARY w-oa3 (D=oK1s

(C)=GK16 (F)=

No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 195451-28520 FITTING 1 1 1 1
4 2 1 198163-72400  WIRE ASSY, FEEDBACK 1 1 1 1
5 3 1 198162-72410 GUIDE, WIRE 1 1 1 1
2 4 1 1A6750-72511  PIN, HINGE 1 1 1 1
5 4-1 1 195451-28550 PIN, HINGE 1 1 1 1 R
(A=F300439) (B=F400599) (C=F600855) (D=F800572)
5 1 22372-080000 PIN, SNAP 8 2 2 2 2
5-1 1 1C6281-52320  PIN, SNAP 8 2 2 2 2 N
(A=F300101) (B=F400101) (C=F600101) (D=F800101)
6 1 22372-100000 PIN, SNAP 10 1 1 1 1
7 1 26106-100202 BOLT, M10X 20 PLATED 1 1 1 1
o—4YH& 8 1 26716-100002 NUT, M10 2 2 2 2

0—4% )8

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 HITCH

Fig.132. DRIVE SHAFT

o—5VEG&

O0CNP5-M25203  Fig.132

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 795199-11200  SHAFT ASSY, DRIVE 1 1 1 1
2 2 195185-11200  SPIDER ASSY 2 2 2 2
3 3 195185-11210  SPIDER 2 2 2 2
4 3 195185-11220  RING, SNAP 8 8 8 8
5 2 195199-11310 YOKE 1 1 1 1
6 2 195185-11320 YOKE 1 1 1 1
7 2 195199-11330  YOKE, SPLINE 1 1 1 1
8 2 795060-11501 PIN ASSY, LOCK 1 1 1 1
9 3 195100-11181 PIN, LOCK 1 1 1 1
10 3 195100-11191  SPRING 1 1 1 1
11 3 22117-100000 WASHER, 10 1 1 1 1
12 3 22417-300150  PIN, COTTER 3.0X15 1 1 1 1
13 2 24761-010000  NIPPLE, GREASE M6F 1 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 HITCH OCNP5-M25203  Fig.133
H _ (A)=GK13 (D)=GK18
Fig.133. 2-POINT HITCH (y=ck1s o-
(C)=GK16 (F)=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1A1690-46600  BOLT, M12X215
1A7876-75400  HITCH ASSY, ROTARY L
198531-75500 HITCH ASSY, ROTARY R

198421-75600-1 BAR, JOINT
22217-120000 WASHER, SPRING 12
26013-120302 BOLT, M12X 30

o~ o oh W
RPllr R RN R
Rl R Rk R e
Rl R Rk R e

26716-120002 NUT, M12

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 HITCH OCNP5-M25203 Fig.134

; A)=GK13 D)=GK18
Fig.134. 2-POINT HITCH e-ers o
(C)=GK16 (F)=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1A1690-46600 BOLT, M12X215 1 1

3 1 1A7876-75400 HITCH ASSY, ROTARY L 1 1

4 1 198531-75500 HITCH ASSY, ROTARY R 1 1

5 1 198421-75600-1 BAR, JOINT 1 1

6 1 22217-120000 WASHER, SPRING 12 1 1

7 1 26013-120302 BOLT, M12X 30 8 8

8 1 26716-120002 NUT, M12 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 HITCH

Fig.135. 2-POINT HITCH(U.F.O.)

13

OCNP5-M25203 Fig.135

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 195412-32630 COVER, HITCH 1 1 1 1
2 1 195412-32680  O-RING, 155 1 1 1 1
3 1 1A7870-47850  FITTING ASSY 1 1 1 1
4 1 198421-75510 HOLDER, HITCH 1 1 1 1
5 1 198421-75520 ROTOR, HITCH 1 1 1 1
6 1 198421-75530 PIPE, EXTENSION 2 2 2 2
7 1 198435-75540  SUPPORT, SWING HITCH 2 2 2 2
8 1 198421-75580  STUD, M12X105 3 3 3 3
9 1 198421-75590  PIPE, EXTENSION 1 1 1 1
10 1 22217-120000 WASHER, SPRING 12 4 4 4 4
11 1 24321-001600 O-RING, 1AG160.0 1 1 1 1
12 1 24761-010000  NIPPLE, GREASE M6F 1 1 1 1
13 1 26106-100202 BOLT, M10X 20 PLATED 3 3 3 3
14 1 26106-100252 BOLT, M10X 25 PLATED 4 4 4 4
15 1 26106-120302 BOLT, M12X 30 PLATED 2 2 2 2
16 1 26116-121202 BOLT, M12X120 PLATED 1 1 1 1
17 1 26716-120002 NUT, M12 3 3 3 3

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 HITCH OCNP5-M25203  Fig.136

1 A)=GK13 D)=GK18
Fig.136. 2-POINT HITCH (st o
(C)=GK16 F=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1A1690-46600 BOLT, M12X215 1 1
3 1 198164-75451 HITCH ASSY, ROTARY R 1 1
8 Fig. 137 4 1 1A7876-75460  HITCH ASSY, ROTARY L 11
@ 5 1 198421-75600-1 BAR, JOINT 1 1
6 1 22217-120000 WASHER, SPRING 12 1 1
7 1 26013-120302 BOLT, M12X 30 12 12
8 1 26016-080162 BOLT, M8X 16 2 2
9 1 26716-120002 NUT, M12 1 1
Remarks
* Exclusive figure for GK16SV.
* Exclusive figure for GK18SV. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 HITCH OCNP5-M25203 Fig.137

; A)=GK13 D)=GK18
Fig.137. JOINT COVER e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 194215-75120 PIN, HITCH 2 2 2 2
2 1 1A7720-75651 COVER, JOINT 1 1 1 1
2-1 1 1A7720-75652 COVER, JOINT 1 1 1 1 N
(A=F300462) (B=F400680) (C=F600942) (D=F800645)
3 1 198421-75660 RETAINER, COVER 1 1 1 1
4 1 198421-75670 RETAINER, COVER 1 1 1 1
5 1 22360-120000 PIN, SNAP 12 2 2 2 2
6 1 26106-080162 BOLT, M8X 16 PLATED 2 2 2 2

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 HITCH OCNP5-M25203  Fig.138

Fig.138. JOINT COVER(U.F.O.) e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 194215-75120 PIN, HITCH 2 2 2 2
2 1 1A7720-75651 COVER, JOINT 1 1 1 1
2-1 1 1A7720-75652 COVER, JOINT 1 1 1 1 N
(A=F300462) (B=F400680) (C=F600942) (D=F800645)
3 1 22360-120000 PIN, SNAP 12 2 2 2 2

Fig. 141

Fig. 141 (3

Fig. 141

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 HITCH OCNP5-M25203  Fig.139

Fig.139. FLOW CONTROL(U.F.O.) e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |

AW B € O E @

1 1 198163-77101  VALVE, UFO 1 1 1 1
2 2 168269-01050 BODY ASSY, VALVE 1 1 1 1
3 2 178073-02220 SPRING, FLOW CONTROL 1 1 1 1
4 2 178073-05200 SPOOL,FLOW CONT, 9KE 1 1 1 1
5 2 178073-05300 SOLENOID 1 1 1 1
6 3 168163-01010 BODY ASSY, VALVE 1 1 1 1
7 3 168160-01250 HOLDER, SPRING 2 2 2 2
8 3 168160-01340 SPRING, RETURN 2 2 2 2
9 3 168160-03050 SOLENOID(B CMP 1 1 1 1
10 4 168160-01170 NUT(M10 1 1 1 1
11 4  168160-01180 LOCK WASHER 1 1 1 1
12 4 168160-01190 COLLAR 1 1 1 1
13 4 168160-03070 COIL(B 1 1 1 1
14 3  168160-03100 SOLENOID(C CMP 1 1 1 1
15 4 168160-01170 NUT(M10 1 1 1 1
16 4 168160-01180 LOCK WASHER 1 1 1 1
17 4 168160-01190 COLLAR 1 1 1 1
18 4 168160-03120 ColL(C 1 1 1 1
19 3 192159-27780 GASKET, SOLENOID 2 2 2 2
20 3 198441-77190 CAP, RUBBER 2 2 2 2
21 3 198361-77210 BOLT, M4X35 4 4 4 4
22 3 24315-000050 O-RING, 1BP5.0 4 4 4 4
23 3 24341-000112 O-RING, 1AS11.2 2 2 2 2
24 2 192167-24600 PLUG 2 2 2 2
25 2 194556-42220 STRAINER, A 1 1 1 1
26 2 194681-77121 PISTON, PILOT 1 1 1 1
27 2 194681-77141 SEAT, CHECK VALVE 2 2 2 2
28 2 194681-77151  VALVE, CHECK 2 2 2 2
29 2 198121-77260 PLUG, M26 1 1 1 1
30 2 198121-77270 PLUG, M20 2 2 2 2
31 2 198121-77280 SPRING, CHECK 2 2 2 2
32 2 198121-77290 PLUG, M14 1 1 1 1
33 2 198121-77321 RETAINER, FILTER 1 1 1 1
34 2 198121-77330 PLUG 1 1 1 1
35 2 22117-120000  WASHER, 12 1 1 1 1
36 2 23171-010000 PLUG, R1/8 2 2 2 2
37 2 24311-000250 O-RING, 1AP25.0 1 1 1 1
38 2 24315-000120 O-RING, 1BP12.0 1 1 1 1
39 2 24315-000140 O-RING, 1BP14.0 4 4 4 4
40 2 24315-000180 O-RING, 1BP18.0 4 4 4 4
41 2 24341-000140 O-RING, 1AS14.0 2 2 2 2
42 1 26013-080402 BOLT, M8X 40 1 1 1 1
43 1 26013-080602 BOLT, M8X 60 2 2 2 2
44 1 172112-77580  JOINT, 1/8 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 HITCH OCNP5-M25203  Fig.140

Fig.140. HYDRAULIC HOSE(U.F.O.) e-ers oros
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 194065-38350 ADAPTER, 1/8 2 2 2 2 z
(A=F300135) (B=F400197) (C=F600212) (D=F800159)
3 1 198163-77810 HOSE ASSY, HYDRAULIC 2 2 2 2

Fig. 129

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 HITCH

Fig.141. SWING SENSOR(U.F.O.)

Fig 142
Fig 142

Fig. 138

OCNP5-M25203 Fig.141

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194990-22130  NUT, M6 2 2 2 2
2 1 1C6271-42480 COLLAR, 8.2X10X14 2 2 2 2
3 1 198163-75570  SHIM, SENSOR 1 1 1 1
3-1 1 1C6940-31800  SHIM, 0.5 3 3 3 3 N
(A=F301212) (B=F401391) (C=F602042) (D=F801408)
4 1 1A7720-75610 BRACKET KIT, SENSOR 1 1 1 1
5 2 194990-22130  NUT, M6 2 2 2 2
6 2 1A7720-75550-1 STAY, JOINT COVER 1 1 1 1
7 2 198435-75620  WASHER, 12.3X18X1.6 2 2 2 2
8 2 198435-75630 WASHER, 10.5X20X1 2 2 2 2
9 2 1A7720-78110-1 COVER, SENSOR 1 1 1 1
10 2 194338-78240  RUBBER, ABSORBER 4 4 4 4
11 2 26106-060452 BOLT, M6X 45 PLATED 2 2 2 2
12 1 1A7870-78110 SENSOR, SWING 2 2 2 2
13 1 1A7720-78160  STAY, SENSOR 1 1 1 1
14 1 198163-78551  SENSOR, LIFT ANGLE 1 1 1 1
15 1 1A7870-78560 STAY, SENSOR 1 1 1 1
16 1 198129-78710  SPACER, 6-10 2 2 2 2
17 1 198129-78720 GROMMET, 10-16 2 2 2 2
18 1 22157-060000 WASHER, 6 4 4 4 4
19 1 26023-040122  SCREW, M4X12 2 2 2 2
20 1 26106-060452 BOLT, M6X 45 PLATED 2 2 2 2
21 1 26106-080162 BOLT, M8X 16 PLATED 1 1 1 1
22 1 26106-080162 BOLT, M8X 16 PLATED 2 2 2 2
23 1 26106-080162 BOLT, M8X 16 PLATED 4 4 4 4
1 1 1 1 1

22351-080040

PIN, SPRING 8.0X40

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 HITCH

Fig.142. CONTROL BOX(U.F.O.)

OCNP5-M25203 Fig.142

Remarks

(1)The harness soldered in 198133-78830 is impossible of supply, and please change switch CMP of 198163-78480.

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194990-22130  NUT, M6 2 2 2 2
2 1 194990-22130  NUT, M6 1 1 1 1
3 1 1A7870-51140 HARNESS, WIRE C 1 1 1 1
4 1 1A7870-51190 HARNESS, WIRE 1 1 1 1
4-1 1 1A7870-51191 HARNESS, WIRE UFO 1 1 1 1 S
(A=F301691) (B=F401931) (C=F602818) (D=F801966)
5 2 1A7500-51160 CLIP, HARNESS 1 1 1 1
6 2 1A7870-51210 CAP 1 1 1 1
7 2 1A7880-51730 CLIP, RELAY BLOCK 2 2 2 2
8 1 1A7870-51800  STAY, RELAY 1 1 1 1
9 1 1A7450-52210 SWITCH ASSY, W/LAMP 1 1 1 1
10 2 1A7450-52230  BULB, WITH SOCKET 1 1 1 1
11 1 194680-78200 SCREW, TAPPING M5X14 4 4 4 4
12 1 1A7870-78310 STAY ASSY, CONTROL 1 1 1 1
12-1 1 1A7870-78311  STAY ASSY, CONTROL 1 1 1 1 N
(A=F300481) (B=F400700) (C=F601002) (D=F800704)
13 1 198163-78340-1 HOLDER, CONNECTOR 1 1 1
13-1 1 1A7870-78340 HOLDER ASSY, CONNECT 1 1 1 1 N
(A=F300481) (B=F400700) (C=F601002) (D=F800704)
14 1 198133-78352 CONTROLLER 1 1 1 1
15 1 1K1140-82500 RELAY(ACM13211M01 3 3 3 3
16 1 26106-060202 BOLT, M6X 20 PLATED 2 2 2 2
17 1 26106-080162 BOLT, M8X 16 PLATED 4 4 4 4
18 1 198163-78450  BOX, CONTROL UFO 1 1 1 1
19 2 198163-78410 HOUSING ASSY, UPPER 1 1 1 1
20 3 198133-78421  CASE, UPPER 1 1 1 1
21 3 198163-78430  PANEL, 1 1 1 1
22 3 198133-78440  PACKING, WATERPROOF 1 1 1 1
23 3 198133-78450  PACKING, WATERPROOF 1 1 1 1
24 3 198133-78460  SHAFT 1 1 1 1
25 2 198133-78470 COVER 1 1 1 1
26 2 198163-78480 SWITCH ASSY, 1 1 1 1
27 3 198133-78492 PLATE, 1 1 1 1 1
28 3 198133-78551 RESISTOR, VARIABLE 1 1 1 1 1
29 3 198133-78560  RESISTOR, VARIABLE 2 1 1 1 1
30 3 198451-78560  SWITCH ASSY, TOGGLE 1 1 1 1
31 3 198163-78590  CABLE ASSY 1 1 1 1
32 3 198451-78680  CLAMP, CORD 1 1 1 1
33 3 198133-78830  SWITCH, WITH LAMP 1 1 1 1
34 4 198133-78840  LAMP ASSY 1 1 1 1
35 2 194789-78520  PLUG, BORE 1 1 1 1
36 2 198133-78620  KNOB, 1 1 1 1 1
37 2 198451-78630 WASHER 1 1 1 1
38 2 198133-78640  PLATE, MOUNTING 2 1 1 1 1
39 2 198451-78640  KNOB, SWITCH 2 1 1 1 1
40 2 198133-78650 PACKING, WATERPROOF 1 1 1 1
41 2 198133-78660 SCREW 1 1 1 1
42 2 198133-78670 SEAL 1 1 1 1
43 2 198133-78680 SCREW, M3X14 3 3 3 3
44 2 127692-91440 SCREW 4 4 4 4

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 HITCH

Fig.185. THREE POINT HITCH

Z

TN

Q)

N N

© >~
| 1

aq
Q

w

28

N NN N
N o o1 N
1 1 1 |

N
—
|

NN
~ W
1 |

N
»
L

—20

OCNP5-M25203 Fig.185

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 7A6750-71100 HITCH KIT, 3-POINT 1 1
2 2 7T6963-01100  LIK-ASSY,TOP T-710 1 1
3 3 194555-71500 TURNBUCKLE 1 1
4 3 194145-71600 LINK ASSY, TOP R 1 1
5 3 194145-71700 LINK ASSY, TOP L 1 1
6 3 22217-060000 WASHER, SPRING 6 1 1
7 3 22351-040024  PIN, SPRING 4.0X24 2 2
8 3 26557-060102  SCREW, M6X10 1 1
9 3 26756-240002 NUT, LOCK M24 1 1
10 2 7T6962-10000  HINGE F13,LOWER LINK 1 1
11 3 794130-71410  PIN ASSY, BALL 2 2
12 3 194193-73160  PIN, HINGE 1 1
13 2 7T6964-18300 BOLT W/WASHER 10* 30 1 1
14 3 195165-17390  PIN, 16X48 2 2
15 3 198421-72210  LINK ASSY, LIFT L 1 1
16 3 194193-72410  JOINT ASSY, LINK 1 1
17 3 194150-72460 PIN, YOKE 1 1
18 3 22360-140000  PIN, SNAP 14 1 1
19 3 22360-160000  PIN, SNAP 16 2 2
20 2 7T6964-18400 LINK R ASSY.,LIFT 1 1
21 3 1T6961-10300 LINK R,LIFT UPPER 1 1
22 3 195165-17390  PIN, 16X48 2 2
23 3 198421-72110  LINK ASSY, LIFTR 1 1
24 3 194190-72231  TURNBUCKLE, LINK 1 1
25 3 194193-72410  JOINT ASSY, LINK 1 1
26 3 194150-72460  PIN, YOKE 1 1
27 3 22360-140000  PIN, SNAP 14 1 1
28 3 22360-160000  PIN, SNAP 16 2 2
29 3 26756-180002 NUT, LOCK M18 1 1
30 2 7T76964-18600  LINK ASSY.LOWER 1 1
31 3  1T6964-18610 LINK ASSY, LOWER 2 2
32 3 794130-71410 PIN ASSY, BALL 2 2
33 2 7T6964-18700 CHECK CHAIN ASY 1 1
34 3  1T6962-10250 SUPPORTER,CHK.CHAIN 2 2
35 3 1T6964-18710  CHAIN COMP.,FRNT.CHK 2 2
36 3 1T6964-18760  CHAIN COMP.,REAR CHK 2 2
37 3  1T6964-18790  NUT 10 2 2
38 3 194150-74630  PIN, SHACKLE 2 2
39 3 22217-160000  WASHER, SPRING 16 2 2
40 3 22360-140000  PIN, SNAP 14 2 2
41 3 26716-160002 NUT, M16 2 2
42 3 26756-140002 NUT, LOCK M14 2 2
43 2 1T6964-19510  HINGE ASSY, TOP LIN 1 1
44 2 194150-71230  PIN, LINK 2 2
45 2 794130-71410  PIN ASSY, BALL 2 2
46 2 22217-120000 WASHER, SPRING 12 4 4
2 4 4

S
3

26116-120452

BOLT, M12X 45 PLATED

Remarks

* Exclusive figure for GK13NH & GK16NH.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203  Fig.186

OCNP5-M25203 HITCH
Fig.186. HITCH(REAR) (o3 ©rcias
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 7T6964-18101 REAR-HITCH ASSY 1 1
2 2 198421-75210 HITCH ASSY, REAR 1 1
3 2 26013-120302 BOLT, M12X 30 6 6

‘Ye_SNew, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Remarks
* Exclusive figure for GK13NH & GK16NH. N:Old =5 = =
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




O0CNP5-M25203 SAFETY FRAME OCNP5-M25203  Fig.143

; A)=GK13 D)=GK18
Fig.143. ROPS e-ers o
(C)=GK16 (F)=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1  194740-00160 SPRING, 10 2 2 2 2

2 1 194630-62360 GROMMET 8 8 8 8

3 1 1A7870-85100 FRAME ASSY, UPPER M 1 1 1 1

4 1 198200-85320-1 PLATE, PRESSURE 2 2 2 2

5 1 198200-85400 BOLT, M16X80 2 2 2 2

6 1 198101-85541 SPRING 2 2 2 2

7 1 198200-85581 PIN, HOLD 2 2 2 2

8 1 22137-100000 WASHER, 10 2 2 2 2

9 1 22272-000120 RING, E-12 2 2 2 2

10 1 26062-100251 BOLT, 10X 25 2 2 2 2

11 1 26356-160002 NUT, M16 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 SAFETY FRAME OCNP5-M25203  Fig.144

; (A)=GK13 (D)=GK18
Fig.144. FLOOR MOUNT e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1A7870-85210 STAY ASSY, MOUNT L 1 1 1 1
Fig. 118 1-1 1 1A7870-85211 STAY ASSY, MOUNT L 1 1 1 1 N
(A=F300484) (B=F400696) (C=F600978) (D=F800692)
2 1 1A7870-85220  STAY ASSY, MOUNT R 1 1 1 1
2-1 1 1A7870-85221 STAY ASSY, MOUNT R 1 1 1 1 N
(A=F300484) (B=F400696) (C=F600978) (D=F800692)
3 1 1A7870-85270  PLATE ASSY 2 2 2 2
3-1 1 1A7870-85271 PLATE ASSY 2 2 2 2 N
(A=F300484) (B=F400696) (C=F600978) (D=F800692)
4 1 198165-85950 BOLT, M12X130 8 8 8 8

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 ACCESSORIES
Fig.145. ACCESSORY

OCNP5-M25203 Fig.145

(A)=GK13 (D)=GK18
(B)=GK14 (E)=
(C)=GK16 (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 0A041-J00600  OPERATION MANUAL 1 1 1 1
1-1 1 0A041-J00601  OPERATION MANUAL 1 1 1 1 N
(A=F300213) (B=F400356) (C=F600416) (D=F800251)
1-2 1 0A041-J00602 OPERATION MANUAL 1 1 1 1 N
(A=F300276) (B=F400450) (C=F600693) (D=F800384)
1-3 1 0A041-J00603 OPERATION MANUAL 1 1 1 1 N
(A=F300482) (B=F400700) (C=F601005) (D=F800705)
1-4 1 0A041-J00604  OPERATION MANUAL 1 1 1 1 N
(A=F300492) (B=F400704) (C=F601016) (D=F800707)
1-5 1 0A041-J00605 OPERATION MANUAL 1 1 1 1 N
(A=F300572) (B=F400777) (C=F601079) (D=F800794)
1-6 1 0A041-J00606  OPERATION MANUAL 1 1 1 1 N
(A=F300695) (B=F400873) (C=F601254) (D=F800917)
1-7 1 0A041-J00607  OPERATION MANUAL 1 1 1 1 N
(A=F300953) (B=F401105) (C=F601656) (D=F801188)
1-8 1 0AO041-JA0010 OPERATION MANUAL 1 1 1 1 S
(A=F301478) (B=F401720) (C=F602539) (D=F801740)
1-9 1 0A041-JA0011  OPERATION MANUAL 1 1 1 1 N

(A=F301691) (B=F401931) (C=F602818) (D=F801966)
N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 ACCESSORIES OCNP5-M25203  Fig.198

; (A)=GK13 (D)=GK18
Fig.198. ACCESSORY e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |

A B © © E
1 1 0A041-JA0140  OPERATION MANUAL 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 ACCESSORIES OCNP5-M25203  Fig.146

; A)=GK13 D)=GK18
Fig.146. BALANCE WEIGHT e-ers o
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1A7870-81410 WEIGHT, BALANCE 1 1 1 1
2 1 26106-120252 BOLT, M12X 25 PLATED 4 4 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 OPTIONAL

Fig.147. WORK LAMP

OCNP5-M25203 Fig.147

(A)=GK13 (D)=GK18
(B)=GK14 )=
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1A7720-54011 LAMP KIT, WORKING 1 1 1 1
2 2 194990-22140 NUT, M8 1 1 1 1
3 2 1A7720-51300 CABLE, WORK LAMP 1 1 1 1
4 2 198220-51870 BAND, NYLON 200 3 3 3 3
5 2 194640-54100 LAMP ASSY, WORKING 1 1 1 1
6 3 194640-54170 BULB, 12V/18.4W 1 1 1 1
6A 3 194640-54110 LENS 1 1 1 1
6B 3  194640-54120 REFLECTOR ASSY 1 1 1 1
6C 3  194640-54130 GASKET 1 1 1 1
6D 3 194640-54140 RIM 1 1 1 1
6E 3 194640-54150 HOUSING ASSY 1 1 1 1
6F 3  194640-54160 NUT 2 2 2 2
6G 3 194640-54180 STAY 1 1 1 1
6H 3 194640-54190 SCREW, TAPPING M4X20 4 4 4 4
6J 3 22217-060000 WASHER, SPRING 6 2 2 2 2
6K 3  26116-060162 BOLT, M6X 16 PLATED 2 2 2 2
7 2 29622-140001 BAND, RF140 3 3 3 3
8 2  26106-080852 BOLT, M8X 85 PLATED 1 1 1 1
9 2 22137-080000 WASHER, 8 1 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



O0CNP5-M25203 OPTIONAL
Fig.190. CANOPY

O0CNP5-M25203  Fig.190

Remarks

(1) EF, 25mm in length for exclusive use of the CT tractor.
(2) 15mm in length for exclusive use of the GK tractor.

(A)=STK182 (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 165001-45610 BRACKET 1
2 1 165001-45620 BRACKET 1
3 1 165001-72920 CAUTION PLATE 1
4 1 165001-45640 HOOD SUPPORT 1
5 1 1w3782-00863 HOOD SUPPORT 1
6 1 1w3781-50392 ARCH 1
7 1 1w3781-50410 ARCH,FRONT 1
8 1 165001-45650 BRACKET 2
9 1 165000-70970 VALVE KIT 2
10 1 1w3783-51381 BRACKET 2
11 1 1w3788-70150 ROCK 2
12 1 1w3982-11080 SPRING 2
13 1 1w3981-80332 GLIP 2
14 1 1wO0301-03220 PIN,SPLIT 2
15 1 1w3786-50270 ROOF 1
16 1 1w3981-33940 SPONGE, ROOF 1
17 1 1w3981-11220 RUBBER 6
18 1 1w3981-11470 RUBBER 5
19 1 1wW3981-13760 RUBBER 5
20 1 165001-45680 BOLT 2
21 1 1w0108-09003 BOLT 8
22 1 165001-45690 BOLT 2
23 1 165001-45700 BOLT 4
24 1 1W0108-09013 BOLT,FLANGE HD.HEX. 1
25 1 1wO0103-19007 BOLT 4
26 1 165000-52920 COLLAR 4
27 1 165001-45710 NUT 2
28 1 1w0209-09005 NUT M10 10
29 1 1w0201-09138 NUT,FLANGE 7
30 1 165001-13310 WASHER 10,POLISHED 8
31 1 1W0261-09106 WASHER 5
32 1 165001-45720 WASHER 2
33 1 22217-100000 WASHER, SPRING 10 4
34 1 1w3981-13310 RUBBER 2
35 1 1w3121-70110 DISC, FRICTION 14
36 1 1w3901-21110 NAME PLATE 2
38 1 165001-45670 COLLAR 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 Fig.191

OCNP5-M25203 OPTIONAL
Fig.191. SMV(BRACKET) y-oxs (O-cras
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 7A7870-93130 BRACKET KIT,SMV ROPS 1 1 1 1
2 2 194990-22140 NUT, M8 2 2 2 2
3 2 1A7870-93130 BRACKET, SMV ROPS 1 1 1 1
4 2  26106-080162 BOLT, M8X 16 PLATED 2 2 2 2
Remarks ’ Yes . No . Yes . No . N . . A
N.OId‘T>TNew, O.OIdT»‘_SNew, R.OId‘T>_S New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

* Optional parts.
Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.




O0CNP5-M25203 OPTIONAL

Fig.192. SMV(EMBLEM)

O0CNP5-M25203  Fig.192

6
AEX

ARRATEL AR
EERT-78

BHLTCESY

(A)=GK13 (D)=GK18
(B)=GK14 )=
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1  7A8160-65800 SMV KIT 1 1 1 1
2 2 194990-22130 NUT, M6 2 2 2 2
3 2 194990-22140 NUT, M8 2 2 2 2
4 2 1A8160-65800 EMBLEM, SMV 1 1 1 1
5 2 7A7882-85620 M ASSY, STAY SMV 1 1 1 1
6 3 1A8343-65210 LABEL, CAUTION SMV 1 1 1 1
7 2  1A7882-85630 HOLDER, SMV 1 1 1 1
8 2  26106-060202 BOLT, M6X 20 PLATED 2 2 2 2
9 2 26487-080163 BOLT, M8X16 2 2 2 2

Remarks
* Optional parts.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 OPTIONAL OCNP5-M25203  Fig.193

Fig.193. SMV(EMBLEM SMALL) y-oxs (O-cras
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 7A8343-65800 SMV KIT, SMALL 1 1 1 1
1 2 2 194990-22130 NUT, M6 2 2 2 2
I 3 2 194990-22140 NUT, M8 2 2 2 2
6 4 2 1A8343-65800 EMBLEM ASSY, SMV 1 1 1 1
AZXE 5 2 7A7882-85620 M ASSY, STAY SMV 1 1 1 1
e 6 3 1A8343-65210  LABEL, CAUTION SMV 1 1 1 1
— 7 2  1A7882-85630 HOLDER, SMV 1 1 1 1
8 2 26106-060202 BOLT, M6X 20 PLATED 2 2 2 2
9 2  26487-080163 BOLT, M8X16 2 2 2 2
9
*Remarks N Yes . No . Yes . No . M . X Y
Optional parts. N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



OCNP5-M25203 OPTIONAL OCNP5-M25203  Fig.194

Fig.194. EXTEND EXHAUST y-oxs (O-cras
(C)=GK16 (F)=
No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 1A7876-00500 PIPE KIT, EXTENSION 1 1
2 2 1A7876-00520 EXTENSION ASSY, END 1 1
3 3 1A7876-00530 EXTENSION, END 1 1
4 3 119831-13580 CLAMP 1 1
5 3 22117-080000 WASHER, 8 1 1
6 3 22217-080000 WASHER, SPRING 8 1 1
7 3  26106-080552 BOLT, M8X 55 PLATED 1 1
8 3  26706-080002 NUT, M8 1 1
Remarks Yes No Yes No
* Optional parts. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) 2014 YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

0A041-J00600
0A041-J00601
0A041-J00602
0A041-J00603
0A041-J00604
0A041-J00605
0A041-J00606
0A041-J00607
0A041-JA0010
0A041-JA0011
0A041-JA0140
102103-55520
104200-55330
104200-55750
105027-12570
105027-12580
110250-55610
114270-59010
119255-44660
119523-12520
119650-13620
119655-12560
119808-12540
119810-55650
119831-13580
119853-44570
119923-55600
119923-55610
119953-51671
121250-49160
121257-55720
121257-55731
121470-44540
124295-49700

124550-77030
124701-91140
127692-91440
129052-13550
129107-44590
129107-55510
129150-49081

129263-44510
129418-12530
129550-49090

158805-85900
165000-52920

Fig. No.

145
145
145
145
145
145
145
145
145
145
198

7

= =
[{e] Iy

[y
o
NNONNNENRRPORNONR R NN

NEFEDN

180
190

Ref.

ADRNWNBRRNWWRPWOUDNOOUIRRREPRREPRRERRERRE

= NP
ROOOWN

~©

44

Parts No.

165000-70970
165001-13310
165001-45610
165001-45620
165001-45640
165001-45650
165001-45670
165001-45680
165001-45690
165001-45700
165001-45710
165001-45720
165001-72920
168160-01170

168160-01180

168160-01190

168160-01250
168160-01340
168160-03050
168160-03070
168160-03100
168160-03120
168163-01010
168269-01050
172112-77580
172141-76920
174845-27700

175022-49730

178073-02220
178073-05200
178073-05300
192157-35350
192159-27780
192167-24600
194065-38350

194080-37781
194145-71600
194145-71700
194150-45320
194150-71230
194150-72460

194150-74630

Fig. No.

190
190
190
190
190
190
190
190
190
190
190
190
190
139

139

139
139
139

139
139
129
130
140

185
185

185
185

185

Ref. No.

9
30

Parts No.
194151-36670

194151-42832
194151-47760
194151-63240

194151-63250

194180-46320
194180-47440
194180-51640
194190-72231
194191-14820

194191-28540
194193-72410

194193-73160
194195-45620
194195-45640
194195-45650
194195-46260
194197-27681

194197-44610-1

194200-11570

194200-34750
194201-11230

194205-42280-1

194205-63550

194208-47450
194208-47510
194208-47530
194215-11540
194215-12340
194215-12341

Fig. No.

22
166
167

84

92
119
183
119
183

67

151

Ref. No.

7
8
5
10
28

[EnN

N

N
ONNONOFRONRARARNPWOOOORRFEPENRPEPNRPOOOOOOOUIW

[EnY

[EnY

Parts No.

194215-12341
194215-21701
194215-22210
194215-22220
194215-22230
194215-24970
194215-47840

194215-58120
194215-65510
194215-75120

194216-12820
194216-12830
194216-12840

194300-13340

194300-21460
194300-22160
194300-22240
194300-22910
194300-31560
194300-31570
194300-31620
194300-37570

194301-11340
194301-11350
194305-24310
194305-25160
194305-34170
194306-13140

194306-14800

12
66

67

WP

[EnY
COCWRRFRPPPPWOWORPNRPNNNANPONOOORTWNNWWOWOWONWORMOWNNRRERPERPRANONPWN

Ay




Parts No. Index

Parts No.
194306-14810

194306-14820

194310-21210
194310-25100

194310-46350
194310-46380
194310-46730
194310-47790
194312-46630
194312-46750

194314-11880
194314-12720
194330-62530

194338-78240
194420-61640

194421-14800
194421-14810
194427-11270
194440-32580

194440-51620
194440-51630

194447-12820
194447-13490
194447-13640

194447-13650
194447-13860

194447-14140
194515-25180

Fig. No.

24

24

188
188

118

PRRE NE N PR
NRENWWRRPRPNNNWOOOORMADORRPOMODWOOUINO

Parts No.
194516-13770

194516-13780

194550-47910
194555-46640
194555-46650

194555-47340-2
194555-47350-2

194555-65130
194555-71500
194555-77910

194556-42220
194630-43230
194630-62360
194640-46410
194640-46420
194640-46620
194640-54100
194640-54110
194640-54120
194640-54130
194640-54140
194640-54150
194640-54160
194640-54170
194640-54180
194640-54190
194670-25370

194680-51670

194680-78200
194681-77121
194681-77141
194681-77151
194740-00160

194740-00322

194789-78520
194820-27370
194850-13660
194850-25760

Fig. No.

19
161
162

19
161

Ref. No.

9
7
9
10
8
10
34
1
2
14
16
23

[¢)]

Wwo ok

TmoO >

e

Parts No.

194850-26710
194850-26720
194850-42180
194850-42190
194850-45700
194850-49230
194855-24150

194855-25290
194856-25330

194856-25340
194859-34150
194940-65590
194990-20170

194990-22050
194990-22130

101

103
109

112
113
114
115
141
142

181

Ref. No.

[EnY

N =
NPRPRPRPORPOBRNROWNNNNWWOSNNOWN

NN N NN
PNWNENDNE O

WNEFRPOIRPWNWNWNWNN

-2

Parts No.
194990-22130

194990-22140

194990-94021

195100-11181
195100-11191
195165-17390

195185-11200
195185-11210
195185-11220
195185-11320
195199-11310
195199-11330
195412-32630
195412-32680
195450-27840

Fig. No.

192
193
197

2

114

115

118
147
180
181
191
192
193
196
197
179

132
132
185

132
132
132
132
132
132
135
135
125

OQOWNRFPWWNORPNNOOUOIOUIOOTO UITN WU

N
WNN DO

NNRFRPNOIO A

-1
-1




Parts No. Index

Parts No.
195450-27840

195451-28520
195451-28550
195734-22830

197810-83220

198010-47340
198010-47541
198010-64100
198071-01160
198071-37510

198071-61890

198071-62900
198071-65470
198071-65610
198072-60590

198075-18311
198093-84800
198093-84801
198093-84810
198101-65921
198101-85091
198101-85541
198121-63670

198121-77260
198121-77270
198121-77280
198121-77290
198121-77321
198121-77330
198127-81960
198129-78710
198129-78720
198133-22510

198133-22530
198133-27820

198133-65910
198133-78352

Fig. No.

126
127
128
129
130
131
131
66
67
102
182
93
106
121
4
40
83
109
110
111
118
123
109
110

57
122
122
107
124
124
143
112
113
139
139
139
139
139
139

94
141

Ref. No.

N -

N 2
ORRPRPNRUOWOONRORRPRNWONRRARRREREN

»O© 00N

-1
-1

Parts No.

198133-78421
198133-78440
198133-78450
198133-78460
198133-78470
198133-78492
198133-78551
198133-78560
198133-78620
198133-78640
198133-78650
198133-78660
198133-78670
198133-78680
198133-78830
198133-78840
198162-00520
198162-00530
198162-00720

198162-11510-1

198162-34710
198162-34760
198162-36080
198162-36380
198162-42810
198162-52110

198162-52150

198162-65510
198162-72220

198162-72410
198163-24140
198163-24141
198163-25111
198163-25131
198163-25221
198163-25250
198163-25280
198163-25740
198163-25750
198163-26121
198163-26153

Fig. No.

142
142
142
142
142
142
142
142
142
142
142
142
142
142
142
142
148
148

Ref. No.

OPROODCIOOUITWNWWWWWEARWWNUUOIOUINONOUIRPOWWOL

'
[

Parts No.

198163-26162
198163-26190
198163-26212
198163-26240
198163-26410

198163-27540
198163-27560
198163-27711
198163-27720
198163-27781
198163-27840
198163-27910
198163-34700
198163-34710

198163-34750
198163-43310
198163-45610
198163-47080
198163-47800
198163-48280

198163-72400
198163-75570
198163-77101
198163-77810

198163-78340-1
198163-78360-1

198163-78410
198163-78430
198163-78450
198163-78480
198163-78551
198163-78590
198164-12310
198164-13130
198164-13350
198164-13610

198164-13760-1

198164-13770

198164-13780

198164-13930
198164-14150

198164-14611-1

161
164
166

23

w

[EnY

PONORUORAROODWWWENE

Parts No.

198164-14620
198164-15780
198164-24510
198164-25150
198164-25210
198164-25230
198164-25770
198164-25790
198164-25800
198164-26140
198164-26370
198164-27150
198164-33410
198164-33420
198164-33510
198164-34120
198164-34700
198164-34710

198164-34750
198164-34800
198164-34850

198164-34860

198164-34870

198164-34920
198164-47870
198164-62330

198164-65450
198164-65610
198164-75451
198165-04140
198165-04380

198165-11500
198165-11510
198165-11540
198165-13101

198165-13120
198165-13511
198165-13521
198165-13532

Fig. No.

189

189

189
106
112
113
114
115
123
123
136

150
150
150

153
155
154
158
158
158
163

Ref. No.

POODOWNNRFRPRAOONEPNRPNRPRPOGIOOONOORATTWSAPR

11

=y
FPWNRPRPRPRPRPONREN




Parts No. Index

Parts No.

198165-13620-3
198165-13631-2
198165-13730-2
198165-13740-2
198165-13750
198165-13815
198165-13830

198165-13841
198165-13910
198165-13920
198165-14120
198165-14140
198165-14620
198165-14630
198165-17692

198165-21450
198165-24120-1
198165-24121-1
198165-24330
198165-24440

198165-24490

198165-26270
198165-27360
198165-32311
198165-32610-1

198165-32620-1

198165-42120
198165-48122
198165-85950
198200-01210
198200-01260
198200-01300
198200-01440
198200-04061
198200-17820
198200-17910
198200-18350
198200-18370
198200-27910
198200-27911

Fig. No.

160
160
162
162
162
162

19
161
162
165
165
167
167
168

Ref. No.

4
5
2
3
8

12

12

10
7

P
NNNNAOWWOWUNDITWWNNRPONNNOOOODONNWWRRWWNRANN R

Parts No.

198200-47810
198200-53511
198200-53521
198200-53580

198200-56630
198200-57200

198200-60720
198200-60760
198200-60950
198200-61550

198200-62560-1

198200-62910
198200-62970
198200-62990
198200-65010
198200-65730
198200-65770

198200-85320-1

198200-85400
198200-85581
198220-15770
198220-45340
198220-45350
198220-45370
198220-45630
198220-46400
198220-48140

198220-48750
198220-51870
198230-61960
198253-01190
198253-37610
198273-18360
198273-28520
198273-28521

198280-62260

198280-62270

Fig. No.

93
104
104
104

5
100
101
181

Ref. No.

5

N = NN N
ABADDIMNOPRPRWRAROCOONNAEADMNWONPWNORAUIOOOOOUDRARLUITOONOOOODOWOWNR

w

[

-1

-1
-1
-1
-1

Parts No.

198280-62270
198290-26850
198290-32750

198327-65352
198327-65451
198327-65711
198360-03260
198360-52320

198360-52330

198360-55310
198360-55630
198361-77210
198421-04430
198421-13120
198421-13221

198421-13240
198421-13510

198421-13520
198421-13530

198421-13540
198421-13550
198421-13630

198421-13650

198421-13660
198421-13710

198421-13730
198421-13740
198421-13750
198421-13810
198421-13820
198421-13830

198421-13850
198421-13910

Fig. No.

115
54
71

175

124

124

124
83

102

103

182

102

103

182

106

Ref. No.

15 A
1

N

EPNRARWNOONWENUUONNONNOUGUOWNRERPRWNEAWONENORPROUORMOR,WNWNNPA,WNN

[EEN

Parts No.

198421-13910
198421-13920
198421-14110
198421-14120

198421-14130
198421-14142

198421-14170
198421-14171
198421-14180
198421-14620
198421-14630

198421-22110
198421-22152
198421-22440
198421-24910
198421-25250
198421-25800
198421-25810
198421-25820
198421-26380
198421-27110

198421-27160
198421-27170
198421-27171
198421-27180
198421-27200

198421-27521-1

198421-31510
198421-31530
198421-31550
198421-32320
198421-32330
198421-32340
198421-32630

198421-32650
198421-32660

198421-33110
198421-33120
198421-33140
198421-33150
198421-33170
198421-34110

Fig. No.

Ref. No.

OFRBANPFPAONNPRPRPOOORAROWRAWNE

10

NORFRB_ANPFRPOOUORARRADWNOOBRAND®W




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No
198421-34940 80 3 198421-75600-1 133 5 198431-47760 112 9 198531-14750 26
8 134 5 113 9 198531-26310 51
198421-34950 80 4 136 5 114 9 52
9 198421-75660 137 3 115 9 198531-34730 79
198421-34960 80 5 198421-75670 137 4 198431-47870 92 33
10 198425-13620 18 4 198431-65551 123 2 198531-72150 128
198421-36310 82 2 159 4 198435-14700 25 5 130
198421-36321 82 3 198425-14730 188 1 10 198531-75500 133
198421-36330 82 4 198425-14740 188 2 198435-16230 11 5 134
198421-36410 82 6 7 150 5 198535-52110 97
198421-36430 82 7 198425-14830 188 6 198435-24280 41 4 198535-52120 97
198421-37511 83 12 198425-22450 40 5 42 4 198535-52130 97
198421-37550 83 13 198425-22480 40 6 198435-24290 45 1 198535-52140 97
198421-37750 83 18 198425-24110 41 2 198435-25130 47 4 1A1040-26320 58
198421-42102 84 1 42 2 198435-25240 48 7 1A1040-36010 81
198421-43410 87 1 198425-27290 58 15 198435-25280 48 10 170
198421-44110 87 2 198425-32640-1 71 5 198435-25310 48 11 1A1040-36040 81
198421-44211 87 3 198425-34730 81 1 198435-25720 49 3 170
198421-44230 87 4 198425-34781 179 1 198435-25730 49 4 1A1380-55310 105
198421-44250 87 5 198425-34791 179 2 198435-25810 49 12 1A1690-46600 133
198421-44410 87 6 5 198435-27142 58 7 134
198421-46302 90 1 198425-34881 179 4 198435-27260 58 14 136
198421-48240 95 4 198425-34890 189 5 198435-27551 55 5 1A6401-29150 180
96 4 10 198435-27740 60 6 1A6641-12311 152
180 9 198425-34911 80 1 198435-34720 78 3 1A6641-13600-1 160
198421-61620 112 12 198425-34921 80 6 6 1A6641-13780-1 162
113 12 198425-34931 80 2 198435-45101 88 1 1A6641-13830-1 162
114 11 7 198435-72150-1 127 3 1A6750-14700 24
115 11 198425-37760 83 19 129 2 1A6750-14720 24
198421-62410 59 4 198425-42220 85 1 198435-75540 135 7
198421-72100-1 127 2 198425-63270 120 2 198435-75620 141 7 1A6750-14800 24
128 2 198425-65310 124 1 198435-75630 141 8 1A6750-14850 169
198421-72110 185 23 198425-65321 124 2 198441-77190 139 20 1A6750-14860 169
198421-72210 185 15 198425-65340 123 7 198448-51460 95 19 1A6750-14870 169
198421-72510 129 4 198431-44510 92 2 96 19
130 4 198431-47320 92 12 180 15 1A6750-14880 169
198421-72620 31 13 198431-47330 92 13 198448-56150 107 3
129 6 E 198431-47340 92 15 198451-78560 142 30 1A6750-14890 169
130 6 E 198431-47350 92 17 198451-78630 142 37
172 12 198431-47390 92 18 198451-78640 142 39 1A6750-14900 27
198421-72640 129 6 F 198431-47401 92 19 198451-78680 142 32 1A6750-14910 27
130 6 F 198431-47420 92 20 198461-60590 110 1
198421-72660 129 6 H 198431-47430 92 21 2 1A6750-14940 27
130 6 H 198431-47470 92 24 198531-14720 26 2
198421-75210 186 2 198431-47480 92 25 7 1A6750-14950 27
198421-75510 135 4 198431-47520 92 26 198531-14730 26 3 1A6750-34900 178
198421-75520 135 5 198431-47750 112 8 8 1A6750-34910 178
198421-75530 135 6 113 8 198531-14740 26 4 1A6750-34920 178
198421-75580 135 8 114 8 9
198421-75590 135 9 115 8 198531-14750 26 5 1A6750-34930 178

)

[5=Y
oo &
2
o

=

=

[EnY
NOWRARRPRROWUOUINFRPRAOWONOGORONNRFRPWERPNEPNRPRPRPOOANWONNOOBRMRBRMBRANWO®




Parts No. Index

Parts No.

1A6750-34930
1A6750-34940

1A6750-34950
1A6750-34960

1A6750-34980
1A6750-34990

1A6750-61830

1A6750-62610
1A6750-63050

1A6750-65450
1A6750-65470
1A6750-65480
1A6750-65490
1A6750-65570
1A6750-65980
1A6750-72511
1A6760-34710
1A6760-34720

1A6760-34810
1A6780-13700-1
1A6780-13890
1A6780-14110
1A6780-14131
1A6780-31500
1A6780-31520
1A7000-52820
1A7050-13230

1A7180-04180
1A7180-52110

1A7180-61250
1A7260-27680
1A7400-02950

1A7450-52210

1A7450-52230

Fig. No.

178
178

177
177

177
177

2
73
109
116
119
183
123
123
124
124
124
124
131
77
77

77
162
162
167

Ref. No.

5

N W

e
AU OWWRRPRRPRPNONONOWNUWRWRUOAUNRANOOURONNNRPNRPOWRAUUNREOW

-1
-1
-1
-1

Parts No.
1A7450-52230

1A7500-00811
1A7500-00821
1A7500-51130
1A7500-51160

1A7500-61480
1A7510-56110
1A7531-11350
1A7531-36310
1A7531-36320
1A7531-36380
1A7531-36410
1A7531-52420
1A7542-24980
1A7550-08811

1A7720-13740
1A7720-13760
1A7720-17811
1A7720-24320
1A7720-26180
1A7720-27120
1A7720-27130
1A7720-27190
1A7720-27240
1A7720-28141

1A7720-28261
1A7720-28310
1A7720-28350
1A7720-28640

1A7720-28650
1A7720-28960

1A7720-31300
1A7720-51300
1A7720-51420
1A7720-54011
1A7720-62300

Fig. No.

101
142
181
2

2
97
97

Ref. No.

=
(o) @ RNN

[

H
ANNNDNNEPNOOCORERPMAORARDMDRWOODUIWNENNUOWWWONOD

-2

-1
-1
-1
-1

Parts No.
1A7720-62300

1A7720-65710
1A7720-65740
1A7720-75550-1
1A7720-75610
1A7720-75651

1A7720-75652

1A7720-78110-1
1A7720-78160
1A7740-65860
1A7780-17570

1A7870-00600
1A7870-00620
1A7870-00630
1A7870-01110
1A7870-01111
1A7870-01150
1A7870-01170
1A7870-01410
1A7870-01500
1A7870-03110
1A7870-03111
1A7870-04030
1A7870-04101
1A7870-04270
1A7870-04400
1A7870-04410
1A7870-04450
1A7870-04460
1A7870-04560
1A7870-05510
1A7870-06010
1A7870-06160
1A7870-06200
1A7870-11100
1A7870-11200-1

1A7870-14710

1A7870-14730

1A7870-14810
1A7870-17301

Fig. No.

113
114
115
123
124
141
141
137
138
137
138
141
141
123
31
129
130
172
2

OQONNNNOOOOOONOOUITOITOINNNNNWWWNN

l_\
NS e
[o) N Ne)

26

26

(1M}

PONNRE RN

-1
-1

-1
-1

-1
-1
-1
-1

Parts No.

1A7870-17302
1A7870-17400
1A7870-17401
1A7870-17410
1A7870-17540
1A7870-17541
1A7870-17550

1A7870-17620
1A7870-17630
1A7870-17631

1A7870-17640
1A7870-17641
1A7870-17810
1A7870-17820
1A7870-17950
1A7870-21400
1A7870-22410
1A7870-24910

1A7870-24980
1A7870-26060
1A7870-26080

1A7870-27050
1A7870-27090
1A7870-27091
1A7870-27100
1A7870-27200
1A7870-27210
1A7870-27220
1A7870-27260
1A7870-27270
1A7870-27360
1A7870-27500
1A7870-27530
1A7870-27600
1A7870-27601
1A7870-27710
1A7870-27750
1A7870-27760
1A7870-27850

1A7870-27930
1A7870-27980

Fig. No.

30
172
172
172

Ref.

I =

[EnY

NNORRPNARPTOTORARNWNPAOONWRPFRPWOARARPOWWARAPRPWFRPROWNOORORFRWOONOWUINNONNE

-1
-1

-1
-1




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
1A7870-27990 58 17 1A7870-34730 79 6 -1 1A7870-52950 100 5 1A7870-62500 116 4
1A7870-28110 62 1 1A7870-34750 79 4 -1 101 5 1A7870-62530 116 6

173 1 1A7870-36050 82 1-1 181 7 1A7870-62550 119 1
1A7870-28210 63 4 1A7870-37300 83 9 1A7870-53300 105 1 183 1
1A7870-28220 63 5 1A7870-37400 83 10 1A7870-56010 107 1 1A7870-63000 120 1
1A7870-28320 64 3 1A7870-37640 83 16 1A7870-56600 5 7 1A7870-63100 119 3
1A7870-28330 63 9 1A7870-37680 83 17 1A7870-58540 103 11 1A7870-63200 184 1
1A7870-28340 63 10 1A7870-47080 106 1 1A7870-59250 106 5-1 1A7870-65570 123 13
1A7870-28350 63 11 1A7870-47130 92 6 1A7870-59260 106 5B 1A7870-65610 123 14
1A7870-28410 65 1 1A7870-47131 92 6 -1 1A7870-60750 109 8 1A7870-65650 123 15
1A7870-28440 65 2 1A7870-47170 92 7 1A7870-60960 109 9 1A7870-65660 123 16
1A7870-28450 174 1 1A7870-47220 92 8 1A7870-60970 109 10 1A7870-65670 123 17
1A7870-28500 66 3 1A7870-47221 92 8 -1 1A7870-61020 109 11 1A7870-65680 123 18
67 3 1A7870-47280 92 10 1A7870-61030 109 12 1A7870-65780 97 9
1A7870-28540 66 5 1A7870-47290 92 11 1A7870-61060 105 3 1A7870-65781 97 9 -1
67 5 1A7870-47320 94 3 1A7870-61090 109 13 1A7870-65850 123 26
1A7870-28580 66 6 1A7870-47500 94 4 1A7870-61200 109 14 1A7870-72510 129 4 -1
67 6 1A7870-47550 93 4 1A7870-61201 109 14 -1 130 4 -1
1A7870-28600 66 7 1A7870-47830 106 3 1A7870-61250 109 15 1A7870-72520 129 6 B
1A7870-28630 66 16 1A7870-47850 135 3 1A7870-61480 109 18 130 6 B
67 16 1A7870-47980 94 8 1A7870-61500 111 3 1A7870-72590 129 6 C
1A7870-28650 66 17 1A7870-47990 94 9 1A7870-61600 111 4 130 6 C
67 17 1A7870-48110 95 1 1A7870-61640 110 3 1A7870-72610 129 6 D
1A7870-28670 66 24 1A7870-48220 95 3 1A7870-61710 110 4 130 6 D
67 24 96 3 1A7870-61750 110 5 1A7870-72650 129 6 G
1A7870-28680 66 20 180 8 1A7870-61810 111 5 130 6 G
67 20 1A7870-48340 95 6 1A7870-61900 2 32 1A7870-78110 141 12
1A7870-28700 66 33 96 6 1A7870-61901 2 32 -1 1A7870-78310 142 12
67 33 180 12 1A7870-62040 116 1 1A7870-78311 142 12 -1
1A7870-28730 66 18 1A7870-48500 95 7 1A7870-62110 112 13 1A7870-78340 142 13 -1
67 18 96 7 114 12 1A7870-78560 141 15
1A7870-28760 66 19 180 13 1A7870-62111 112 13 -1 1A7870-78610 103 14
67 19 1A7870-51110 97 1 114 12 -1 1A7870-81410 146 1
1A7870-28880 66 25 1A7870-51111 97 1-1 1A7870-62160 112 14 1A7870-85100 143 3
67 25 1A7870-51112 97 1-2 114 13 1A7870-85210 144 1
1A7870-28900 66 35 1A7870-51120 97 2 1A7870-62161 112 14 -1 1A7870-85211 144 1-1
67 35 1A7870-51121 97 2 -1 114 13 -1 1A7870-85220 144 2
1A7870-28930 66 36 1A7870-51122 97 2 -2 1A7870-62250 112 15 1A7870-85221 144 2 -1
67 36 1A7870-51140 142 3 113 15 1A7870-85270 144 3
1A7870-28950 66 37 1A7870-51170 98 3 114 14 1A7870-85271 144 3-1
67 37 1A7870-51190 142 4 115 14 1A7870-93130 191 3
1A7870-28960 66 39 1A7870-51191 142 4 -1 1A7870-62270 100 7 196 2
67 39 1A7870-51210 142 6 101 7 1A7873-63100 183 3
1A7870-28970 66 40 1A7870-51220 100 20 181 9 1A7873-65110 123 21
67 40 181 4 1A7870-62300 112 17 1A7873-65120 123 27
1A7870-28971 66 40 -1 1A7870-51410 98 4 113 17 1A7874-58120 100 23
67 40 -1 1A7870-51500 99 2 114 16 101 24
1A7870-33130 72 3 1A7870-51600 99 3-1 115 16 181 23
1A7870-34700 79 1-1 1A7870-51800 142 8 1A7870-62400 116 2 1A7874-65110 123 22
1A7870-34730 79 3 -1 1A7870-52310 103 10 1A7870-62410 116 3 1A7874-65120 123 28




Parts No. Index

Parts No.

1A7876-00500
1A7876-00520
1A7876-00530
1A7876-03150
1A7876-11100
1A7876-11300
1A7876-13310
1A7876-13500
1A7876-28600
1A7876-48110
1A7876-48150
1A7876-48250
1A7876-62110

1A7876-62111
1A7876-62160
1A7876-62161

1A7876-65110
1A7876-65120
1A7876-75400

1A7876-75460
1A7878-65110
1A7878-65120
1A7880-51730
1A7880-53050
1A7880-53070
1A7880-53080
1A7880-53320
1A7880-61070
1A7882-85630

1A8070-04500-1
1A8070-47120
1A8070-47130
1A8070-47830
1A8070-47850
1A8070-47870
1A8070-61330
1A8070-63640

1A8070-63660

Fig. No.

194
194
194
148

10
149

16
156

67

96
180
180
113
115
113
115
113
115
113
115
123
123
133
134
136
123
123
142
109
109
109
105
105
192
193
197

Ref. No.

N

NP NRPRPNRP O W

-1
-1

-1
-1

Parts No.

1A8070-63660
1A8070-65670
1A8070-65690
1A8130-16950
1A8160-51600
1A8160-65800
1A8343-65210

1A8343-65800

1B1495-22660
1C1280-12310
1C1280-13840
1C6053-32020
1C6140-14050
1C6271-42480
1C6281-52310

1C6281-52320

1C6320-16440
1C6560-13470
1C6900-07200

1C6900-23120
1C6900-23150
1C6900-48251
1C6940-31800
1C6950-45410
1C6980-04360
1C6980-04370
1C6980-95241

1C7100-08150
1C7100-08151

Fig. No.

115
123
123

56

99
192
192
193
195
193
197

Ref. No.

[EEY
H WO

NWORFRPAWARRPROOPWW

2

l_\
PRPRERPARROWRFRPW

Parts No.

1C7121-42000
1C7121-42050
1D4110-13870
1E4070-14040
1E5120-86720
1E6102-83230

1E6140-56230
1E6190-54080

1E6190-54160

1E6460-84220
1E6684-79830

1E8050-05510
1E8255-81180

1E8420-55430
1E8500-97200
1E8500-97220
1E8560-61290

1E8665-05100

1E8915-81450

1E8940-81300

Fig. No.

29
29
162
48
124
2
98

58
19
161
162

102
103

181

167
124
124
112
113
100
101
181
100

101
102
103
181
100

101
181

Ref. No.

Parts No.

1E9001-88501
1E9170-81260

1E9170-81270
1E9170-81280

1K1140-82500

1S6506-07140

1T6961-10300

1T6962-10250

1T6964-18610

1T6964-18710

1T6964-18760

1T6964-18790

1T6964-19510

1w0103-19007
1W0108-09003
1W0108-09013
1w0201-09138
1W0209-09005
1W0261-09106
1wW0301-03220
1W3121-70110
1w3781-50392
1W3781-50410
1W3782-00863
1w3783-51381
1W3786-50270
1w3788-70150
1w3901-21110
1W3981-11220
1w3981-11470
1W3981-13310
1W3981-13760
1wW3981-14050
1W3981-33940
1w3981-80332
1wW3982-11080
1W4501-30020

22117-080000
22117-100000

22117-120000
22137-060000

Fig. No.

106
104

104
104

100
101
142
181
181
185
185
185
185
185
185
185
190
190
190
190
190
190
190
190
190
190
190
190
190
190
190
190
190
190
190

4
190
190
190
169

90
194
132
139

56
106

Ref. No.




Parts No. Index

Parts No.
22137-080000

22137-100000

22137-120000

22137-160000

22137-180000
22137-200000

22157-060000

22157-080000

67

112

113

WNN R PR WwwR [ g
ONOWWOWNOOROONO~NNE 8
=z

o)

=
OO UIUOA~AN~NOORMD

PN
© oW~

Parts No.
22157-080000

22157-100000
22190-080002
22217-060000

22217-080000
22217-100000

22217-120000

22217-140000

22217-160000

22242-000200

22242-000250
22242-000260

22242-000350
22242-000360
22242-000400

22242-000450
22252-000170

22252-000420

Fig. No.

114

115

Ref. No.

'_\
(&)
CWWwww

[EEY

H

w
PONOOPRWNNOONNOWWRARWRAPROUIRPRORLROUIOODOD OO OO

[

Parts No.
22252-000470

22252-000520

22252-000620
22252-000750

22272-000060
22272-000100

22272-000120

22272-000150
22272-000190
22312-080160

22312-080180
22312-080200
22312-080320
22312-080630

22312-100180
22351-035025

22351-035032
22351-035040
22351-040012
22351-040024
22351-040040
22351-050020

22351-050025
22351-050040

22351-060020

22351-060025

Fig. No.

19
161
18
159
160
22
166

Ref. No.

16
16

9
10

O~NOOTWNNWW

=N
gwo

Parts No.
22351-060025

22351-060028
22351-060032

22351-060040
22351-080016

22351-080020

22351-080032
22351-080040

22351-080045
22351-100025
22360-120000

22360-140000

22360-160000

22360-200000

22372-080000

22372-100000

22372-120000
22372-160000

Fig. No.

16
55

185

125
126
127
128
129
130

92
109
120
131

131
170
106
125
126
127
128

N B~

NNOOWWOONOITWONNO©OOWwWNN




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No.
22372-160000 129 10 23000-035000 2 35 24101-060074 14 5 24190-160001
130 10 36 22 10 24311-000080
22417-160180 66 43 95 10 69 11 24311-000090
48 96 10 155 6 24311-000110
67 48 23000-048000 23 4 166 11
22417-200160 92 56 23000-054000 2 37 24101-060080 76 4 24311-000120
112 24 38 24101-060084 22 11
113 24 23000-070000 23 5 166 12
114 22 168 5 167 8 24311-000125
115 22 6 24101-060094 176 6
22417-200200 40 12 23000-090000 2 39 24101-062024 13 5
66 49 23010-030000 180 16 21 5 24311-000160
67 49 23065-090120 119 7 65 3
106 9 183 7 153 5
22417-250200 57 11 23080-012000 2 40 154 4
22417-250250 12 4 7 14 164 5
8 8 4 165 4 24311-000180
31 16 23171-010000 139 36 24101-062034 48 14
66 10 23414-140018 84 19 51 8
14 23414-150000 92 45 52 8
67 10 23414-170022 84 20 63 14
14 23414-180023 95 11 174 2
151 4 96 11 24101-062040 74 4 24311-000200
8 180 17 24101-062044 47 9
152 5 23491-140002 41 10 24101-062054 158 4
172 15 42 10 24101-062060 76 5
22417-250320 92 43 71 11 24101-062074 167 9 24311-000220
22417-300150 132 12 175 12 24101-063044 17 4
22487-080160 40 13 23857-120000 180 18 157 4
22487-080200 2 53 23871-010000 84 2 24101-063050 176 7 24311-000224
22487-080500 66 50 85 2 24101-063054 49 17 24311-000250
67 50 23871-020000 84 3 24104-060044 47 10 24311-240100
22487-080700 6 8 23876-010000 34 3 50 16 24315-000050
22487-100650 170 7 23980-730200 2 41 24104-062014 66 28 24315-000100
22512-070400 83 26 57 67 28 24315-000110
22522-030130 92 44 23980-730300 2 41 -1 24104-062044 19 19
22551-050180 49 14 23980-730400 7 15 161 19
22857-600160 94 14 23980-730600 8 5 162 22 24315-000120
100 8 24101-060034 21 4 24104-063034 20 6
101 8 164 4 50 17 24315-000140
107 5 165 3 163 3
112 25 24101-060044 49 15 24161-202417 50 18
26 24101-060054 14 4 24161-222610 49 18 24315-000180
113 25 51 7 24161-252910 50 19 24315-000340
26 52 7 24164-000452 162 23
114 23 53 8 24165-000262 49 19 24315-000460
24 155 5 24190-100001 55 11 24321-000450
115 23 24101-060060 74 3 58 23 24321-000500
24 24101-060064 49 16 60 16
181 15 69 10 24190-160001 82 9

B W w
CONCTUITOODNOOODAN WO

e
w N

[EnY
[N




Parts No. Index

Parts No.
24321-001150

24321-001600
24341-000112
24341-000120

24341-000140
24341-000200
24341-000315
24351-020300
24351-240300
24351-240400
24372-000460
24421-173007
24421-173508
24421-284008
24421-304708

24550-012060
24550-014100

24550-014150

24550-015120
24550-015150
24550-018100
24550-018120
24550-018150

24550-020200
24550-040300
24761-010000

24761-040000

24761-060000

Fig. No.

18
159
160
135
139
129
130

-1
-1

[ Sy

Parts No.
24761-060000

26013-080122
26013-080252
26013-080402
26013-080602
26013-080702

26013-100402

26013-100502
26013-100552
26013-100652

26013-120302

26016-060162
26016-080162
26016-080202

26016-080302

26016-100302
26016-100352
26016-100452
26022-050122
26023-030162

26023-030202

26023-040122
26023-050202

Fig. No.

67

151

101

103
181

102
103
141
102
103
182

Ref. No.

11
15

Parts No.
26051-080002

26062-100251
26086-140252
26106-060122

26106-060162

26106-060202

26106-060302

26106-060352

26106-060452

Fig. No.

169
143
171

2

100

101

108

111

181

. No.

Parts No.

26106-060502
26106-080122

26106-080162

Fig. No.

106
2

100
101
103
119
180
181
183

2

98
112

113
114

115

Ref. No.




Parts No. Index

Parts No.
26106-080162

26106-080202

26106-080252

26106-080302

26106-080402
26106-080552

26106-080652
26106-080702

26106-080852
26106-100202

26106-100252

Fig. No.

115
116

117
119
137
141

142
149
175
180

183
184
191
196

Ref. No.

26

Parts No.
26106-100252

26106-100302

26106-100352

26106-100402
26106-100452
26106-100502

26106-100552
26106-120252
26106-120302

26116-060162
26116-060354
26116-080162

26116-080202
26116-080304
26116-080552
26116-100122
26116-120452
26116-121202
26136-100162

26156-100162
26156-120252

26156-140252
26226-080652

26228-080252

26228-100252

. No.

Parts No.

26228-100252
26346-080002

26347-060002
26356-100002

26356-140002

26356-160002
26366-080002

26376-120002
26450-080252
26487-080163

26557-060102
26559-050162
26706-080002
26716-050002

26716-060002

26716-080002

26716-100002

26716-120002

26716-140002

Fig. No.

42
56
94
106
31
172
129
130
143

84

131
133
134
135
136
150
118

el vl =N
CIUTO OO UT0 W 00WOo~©OW
O000

N ()] NNNNNN =
O~NWOITOWONONNO

=
O ~NO©~N00wWOWwW©

Parts No.

26716-160002
26736-100002
26736-120002
26756-140002
26756-180002
26756-240002
26776-100002
26776-120002
26776-160002
26996-140002

27260-170000
29622-140001

29622-250001

41800-110040
794130-71410

795060-11501
795199-11200
798435-12800
798435-12900
798531-14710
798531-14810
7A6750-71100
7A7870-93130
7A7882-85620

7A8160-65800
7A8343-65800
7T6962-10000
7T6963-01100
7T6964-18101
7T6964-18300
7T6964-18400
7T6964-18600
7T6964-18700

Fig. No.

185
94
92

185

185

123
185




	Contents
	1.AIR CLEANER
	2.ENGINE ACCESSORIES
	148.EXTENSION PIPE
	3.ACCEL LEVER
	4.FOOT ACCEL
	5.FUEL TANK
	6.FUEL TANK STAND
	7.FUEL PIPE(1)
	8.FUEL PIPE(2)
	9.FRONT BRACKET
	10.FRONT BRACKET
	149.FRONT BRACKET
	11.CENTER PIN
	150.CENTER PIN
	12.TIE ROD
	151.TIE ROD
	152.TIE-ROD
	13.DRIVE PINION
	153.DRIVE PINION
	154.DRIVE PINION
	14.DIFFERENTIAL GEAR
	155.DIFFERENTIAL GEAR
	15.PROPELLER SHAFT
	16.PROPELLER SHAFT
	156.PROPELLER SHAFT
	17.FRONT SHAFT(1)
	157.FRONT SHAFT(1)
	158.FRONT SHAFT(1)
	18.FRONT AXLE CASE
	159.FRONT AXLE CASE
	160.FRONT AXLE CASE
	19.FRONT GEAR CASE
	161.FRONT GEAR CASE
	162.FRONT GEAR CASE
	20.FRONT SHAFT(2)
	163.FRONT SHAFT(2)
	21.INPUT SHAFT
	164.INPUT SHAFT
	165.INPUT SHAFT
	22.FRONT SPINDLE
	166.FRONT SPINDLE
	167.FRONT SPINDLE
	23.SHAFT COVER
	168.SHAFT COVER
	24.FRONT WHEEL TIRE
	25.FRONT WHEEL TIRE
	26.FRONT WHEEL TIRE
	27.FRONT WHEEL TIRE
	169.FRONT WHEEL TIRE
	188.FRONT WHEEL TIRE
	28.HUB BOLT
	170.HUB BOLT
	171.HUB BOLT
	29.STEERING WHEEL
	30.P.S.T. VALVE
	31.PS CYLINDER
	172.PS CYLINDER
	32.P.S.T. PIPING(1)
	33.P.S.T. PIPING(2)
	34.CLUTCH HOUSING
	35.DOCKING BOLT
	36.CLUTCH DISC
	37.PRESSURE PLATE
	38.CLUTCH SHAFT
	39.CLUTCH RELEASE
	40.CLUTCH PEDAL
	41.TRANSMISSION CASE
	42.TRANSMISSION CASE(U.F.O.)
	43.CENTER PLATE
	44.ADAPTOR
	45.OIL GAUGE
	46.OIL STRAINER
	47.INPUT SHAFT
	48.MAIN SHAFT
	49.COUNTER SHAFT
	50.P.T.O. DRIVE SHAFT
	51.P.T.O. SHAFT
	52.P.T.O. SHAFT
	53.P.T.O. SHAFT(U.F.O.)
	54.P.T.O. SHAFT COVER
	55.MAIN SHIFT
	56.MAIN SHIFT LEVER(1)
	57.MAIN SHIFT LEVER(2)
	58.SUB SHIFT
	59.SUB SHIFT LEVER
	60.P.T.O. SHIFT
	61.P.T.O. LEVER
	62.FRONT DRIVE CASE
	173.FRONT DRIVE CASE
	63.FRONT DRIVE
	174.FRONT DRIVE
	64.FRONT SHIFT
	65.HIGH SPIN DRIVE
	66.HIGH SPIN CONTROL
	67.HIGH SPIN CONTROL
	68.RING GEAR
	69.DIFFERENTIAL GEAR
	70.DIFFERENTIAL CARRIER
	71.REAR HOUSING
	175.REAR HOUSING
	72.DIFFERENTIAL LOCK
	73.DIFFERENTIAL LOCK ACCESSORIES
	74.FINAL PINION
	75.FINAL GEAR
	76.REAR AXLE SHAFT
	176.REAR AXLE SHAFT
	77.REAR WHEEL TIRE
	78.REAR WHEEL TIRE
	79.REAR WHEEL TIRE
	80.REAR WHEEL TIRE
	177.REAR WHEEL TIRE
	178.REAR WHEEL TIRE
	179.REAR WHEEL TIRE
	189.REAR WHEEL TIRE
	81.HUB BOLT
	82.DISC BRAKE
	83.BRAKE PEDAL
	84.HYDRAULIC CYLINDER CASE
	85.HYDRAULIC SIDE COVER
	86.PISTON
	87.LIFT CRANK
	88.CONTROL VALVE
	89.RELIEF VALVE
	90.STOP VALVE
	91.SAFETY VALVE
	92.HYDRAULIC CONTROL(1)
	93.HYDRAULIC CONTROL(2)
	94.HYDRAULIC CONTROL(3)
	95.HYDRAULIC PIPING
	96.HYDRAULIC PIPING
	180.HYDRAULIC PIPING
	97.WIRE HARNESS(1)
	98.WIRE HARNESS(2)
	99.BATTERY
	100.SWITCH
	101.SWITCH(U.F.O.)
	181.SWITCH
	102.SWITCH
	103.SWITCH(U.F.O.)
	182.SWITCH
	104.FLASHERLAMP
	105.SIDE LAMP
	106.BACK UP
	107.METER
	108.HORN
	109.BONNET
	110.DASHBOARD(1)
	111.DASHBOARD(2)
	112.FENDER
	113.FENDER
	114.FENDER(U.F.O.)
	115.FENDER(U.F.O.)
	116.STEP
	117.SUB STEP
	118.FLOOR FRAME(1)
	119.FLOOR FRAME(2)
	183.FLOOR FRAME(3)
	120.SEAT
	121.REARVIEW MIRROR
	122.TOOL BOX
	184.STAY(TOOLBOX)
	123.LABEL
	124.LABEL(SAFETY)
	195.SMV(LABEL)
	196.SMV(BRACKET)
	197.SMV
	125.LIFT LINK
	126.LIFT LINK
	127.LIFT LINK(U.F.O.)
	128.LIFT LINK(U.F.O.)
	129.U.F.O. CYLINDER
	130.U.F.O. CYLINDER(U.F.O.)
	131.AUTO ROTARY
	132.DRIVE SHAFT
	133.2-POINT HITCH
	134.2-POINT HITCH
	135.2-POINT HITCH(U.F.O.)
	136.2-POINT HITCH
	137.JOINT COVER
	138.JOINT COVER(U.F.O.)
	139.FLOW CONTROL(U.F.O.)
	140.HYDRAULIC HOSE(U.F.O.)
	141.SWING SENSOR(U.F.O.)
	142.CONTROL BOX(U.F.O.)
	185.THREE POINT HITCH
	186.HITCH(REAR)
	143.ROPS
	144.FLOOR MOUNT
	145.ACCESSORY
	198.ACCESSORY
	146.BALANCE WEIGHT
	147.WORK LAMP
	190.CANOPY
	191.SMV(BRACKET)
	192.SMV(EMBLEM)
	193.SMV(EMBLEM SMALL)
	194.EXTEND EXHAUST
	Parts No. Index

